A /Ax'(vd

ARGO

VANGUARD2 PARTS
MANUAL

Model No. V696-55
From Serial #SN7841

Ontario Drive & Gear Limited Manual No. 696-55 04/95 7C
Phone (519)-662-2840 Fax (519)-662-2421 Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD2 model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD?2 differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD2 Parts Manual No. 696-55, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model Identification
VANGUARD2 - Model No. V696-55

Explanation of Parts Manual Format

Ref = Reference Number between Assembly Diagram and
Component Parts List
Part No. = Argo replacement part number for identification and
re-ordering
Description - Part Description for identification and re-ordering
Qty - Indicates the quantity of a part used in an Assembly
Page i Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



I.'qﬂ 6x6

VANGUA F?LZ

Using the Parts Manual

Find the major vehicle assembly in the
Table of Contents on this page, and turn to
that section.

2. Locate the part in the illustration that you
wish to order.

3. Referto the parts list in that section.

4. Find the correct part number (Part No.), part
description  (Description) and correct

quantity (Qty).

5. Use only this information to order ARGO
replacement parts. DO NOT attempt to
order a replacement part by Ref number or
Page number.

Table of Contents

FOreword. ... i
Model Identification .......cceviereresinnene i
Using the Parts Manual.........cceen. ii
1.0 TransSmMISSION....cccereresesesereseseseseses 1
2.0 Intake and Exhaust System........... 3
3.0 Clutch System......ccoeerereurerecenes 3
4.0 Power Pack Assembly.................. 5
5.0 Brake System.......ccmiiinniiinininens 7
6.0 Vehicle Body & Firewall................. 9
7.0 Frame & Drive System................ 11

8.0 Fuel System & Seat Assembly....13

9.0 Electrical System......coneeneens

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421

Page ii




1.0 Transmission Vanguard2 Parts Manual

1 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




Vanguard2 Parts Manual 1.0 Transmission
Ref | Part No. Description Qty| | Ref| Part No. Description Qty
] 31| 114-01| Washer, Shim 2
+610-17HU: Transmission Asm - HU, ) ) .020x2.25x2.81 )
does not include Refs 38, 52, 32| 101-03| Bearing, Ball 6207-C 3 2
53 & 56 33 103-04| SHCS, 5/16-18 x 1.00 PL 3
34| 108-02| Lockwasher, Hi-Collar 3
] ) ) ] 5/16, PL )
1 34-68| Cover, Transmission 1 35| 101-15| Bearing, Ball 6005-C 3 2
2 34-99| Housing, Transmission 1 ) ) ) )
3 34-21| Shaft,Input-13 /21T 1 36| 107-04| Retaining Ring N1400-98 2
4] 34-16A| Gear, Idler 13 T,incl. bushing 1 37 34-08 | Cage 1
) incl. Ref. 51 ] 38| 610-67| Shift Lever Rod 1
5 34-96| Gear, Helical - 26T 1 39 34-47| Gasket, Cover - 1/64"” Thk 1
] ] 7 40, 103-02; Plug, Magnetic 3/8-18 NPT 1
6 34-94| Shaft, Splined 1 Sq. Hd
7 34-91 | Gear, Double - 26/33 T 1 ) ) ) )
] ] ) ] 41 34-86 || Holder, Shift Lever 1
8 34-43| Gear Plate - 71T 1 42| 111-01}} Pin, Spirol 5/32 x 1.00 2
9] 105-03 Bushing, Oilite -AA650 12 43| 113-01| O-Ring 012-7147 1
10 34-13| Gear, Planet -12 T 6 44| 105-02| Bushing, Oilite - AA628 1
) ) ] ] 45| 104-03|| Pin, Dowel 1/4”" x7/8"long | 2
11 34-14| Gear,Sun-21T 2 ) ] ] 7
12 34-81| Shaft, Output 2 46 34-77| Dipstick, with Breather 1
13 34-65| Shifter Asm 1 47} 103-06| HHCS 5/16-18x1.00 4
14a| 114-04| Washer, Shim .040 Thk 1 7 ) GR5 Zinc 7
14b| 114-05| Washer, Shim .020 Thk 1 48| 108-05| Lockwasher 5/16 Zinc 7
15 106-01] Retaining Ring #5000-187 3 7 ) ] )
) ) ) ) 50 34-63| Shift Yoke 1
16| 101-01| Bearing, Ball 6204Z-C 3 3 51| 105-05| Bushing, Oilite - AA650-3 1
17| 101-16} Bearing, Ball 6206-C3 1 ] ] in Ref. 4 )
18| 114-02| Washer, Shim 2.062 1 52 103-97| HHCS 1/4-20x1.25 GRS Z¢ 1
19! 106-05| Retaining Ring N1300-244 1 53 117-27| Locknut, Nylon 1/4-20 Zinc | 1
201 102-05| Seal, Oil WBS 30x62x10 1 54 See Section 4.0 Power Pack
NB D/Lip ) ] Assembly )
7 ] ] 55 103-95] FHSC 5/16-18x1.0 GR8 Zinc{ 1
21} 107-05| Retaining Ring N1400-50 | 3 ] ) ]
] ] ] ] 561 126-38| Knob, Shift 1
22 34-11| Pin, Dowel 1/2 x 3.50 1
23 31-07| Plug plate 3
25! 109-05] Ball, Steel 6mm 62-67 Rc 1
26 34-32 Spring,Compression - 1
) ) 7/32 x .50 )
27 102-03 Seal, Oil WBS 30x72x10 2
) ] NB D/Lip ]
28 106-03 Retaining Ring #5000-281 4
29| 107-02 Retaining Ring N1400-118 2
30/ 101-05 Bearing, Ball 6306-2NSL C3| 2

‘Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




2.0 Intake and Exhaust System Vanguard?2 Parts Manual

15b /,/ \

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual

2.0 Intake and Exhaust System

Ref | Part No. Description Jy | | Ref | Part No. Description oty
1 603-81 Duct, Intake 1 15a]  120-05 Washer, .195x.50x.04 Zinc 2
22| 112-48 Screw,T/S HH #14x2.25 ZN| 2 15b[  120-0Y Washer, .195x.50x.04 Zinc 6
2b| 103-71 Screw,JHWH T/C 1/4-20x1.25| 2 16| 120-13 Rivet - 3/16 x 5/8 6
17}  120-13 Rivet - 3/16 x 5/8 2
3| 103-27] Screw Eye B6, Zinc 1 18  707-27| Duct, Exhaust - Van55 1
41  126-01 Spring, Extension - 2.75" 1
5] 120-19[ Washer.030x.147x5/16 ZN 1 190 707-26( Cover, Engine Duct 1
201  707-25| Duct, Engine 1
6| 126-02] Hook, Molly 1 21 103-11| Screw, IHWH Slot 3
7| 120-01 Rivet, Aluminum 1/8x5/8 1 1/4-20x%.50 ZN
8] 707-29| Screen, Exhaust - Van55 1 23| 603-82| Seal 1
9| 120-09 Rivet3/16x 1 4 25|  126-57| spring, Exhaust 2
10a|  125-59 Washer, Fibre - .062x.25x.5C| 4
10b|  125-58| Washer, Fibre - W-77F 2 26|  707-15| Muffler, Van55 1
11  120-05| Washer, .195x.50x.040 Zinc | 4 27|  112-30| SHCS, M8x1.25x20.0 Zinc 4
lla] 108-08 Washer, 1/4SAE Zinc 4 28| 805024| Gasket 2
1b| 108-08 2 30[ 707-05 Manifold, Exhaust-Van55 1
12| 120-29| Spacer, .26 IDx1.12LG 2 31 108-02| Lockwasher, Hi-Collar 4
13 603-89| Duct, Intake Transition 1 5/16, PL
- specify colour
14] 707-28| Support, Exhaust Duct 1
3.0 Clutch System
Ref | Part No.| Description Xy | | Ref | RFat No. Description Ay
1 127-37] Clutch, Driver, keyed 1 27| 126-24| Clutch, Driven Model "B” 1
incl. Refs 2 to 17,PODB0004 SODB0001
2|VO1LAI1F| Pulley, Half - Fixed 1 incl. Refs 28 to 37
3| VO21IF| Pulley, Half - Sliding 1 28| ASK-5| Key 1/4x1/4x3/4 1
4 V046 Lock Screw (use Loctite 242 1 29| ASR-6| Retaining Ring N1400-150 2
5| VO5SBMR| Block +200g Lead Slug Asn| 3 30| ASA-1| Spacer.050" Thick as
-200 re
6| X-82-200| Slug, Lead 200 g 3| | 308 ASA-1-| Spacer 025" Thick 2
7 V08| Retaining Ring D1400-350 1 req
8 V08C| Retaining Ring N1408-137 1 31| AFK25.4-
9 V09| Spring Guide Plate 1 2500D01 Pulley, Half - Fixed 1
10| vi0-48{ 32| CMC-2-
108-18 Spring, Blue 1 2500D01| Pulley, Half - Sliding 1
11 V111| Threaded Cap 1 incl. Refs. 34 and 35
12V1203BR| Cap, Type “B” 1f | 33| ANS-2-T| Shoe, Cam 3
13 x-35| Spacer as 34| AMB-2| Bushing, Bronze 1
35| ccp-2-156| Pin, Spirol 1
141 VOSBMR| Block, Red 3
15 V15| Lockwasher 1f [ 36| Acs-3-188| Spring, Blue 1
16 V16| Locknut 1 37| AFC-4-| Cam 1
17 X-35| Spacer as C3D4
req
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421




4.0 Power Pack Assembly Vanguard2 Parts Manual

e

) 10
8 ; 1
14 :; % b ;

62

63
/ 62 63 64 75
7 ANk

_’/

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard?2 Parts Manual

4.0 Power Pack Assembly

Ref | Part No. Description “ny | | Ref | Part No. Description Qty
1 126-52| Engine - Vanguard V-Twin 1 43| 611-66| Frame-Power Pack VVan55 1
16 HP incl. refs 2-14, 17 4| 11014 Key 1/4x1/4x1.25 4
° See Section 80 Fuel System 45| 610-24H|| Brake Disc-#40-2x15T w/hol| 2
& Seat Assembly 46| 103-69| SHCS 1/4-20x1.50 Zinc 2
3| 126-74| Spark Plug #3926 2 471  113-02| 0-Ring #106-7 147 2
4] 394018| Cartridge - Air Cleaner (BS#| 1 48 810-20| Lever Assem., Brake - RH 1
) 49| 810-21] Lever Assem., Brake - LH 1
5| 271271 Element - Air Cleaner (BS#)|| 1
6| 110-03| Key 1/4x3/16x2.375 RC46 1f [33to See Section 5.0 Brake
7| 127-31| Spring, Governor - Green 1 57 System
8| 125-88] Spring, Return 1 58| 117-27| Locknut, Nylon 1/4-20Zinc | 2
8a|| 125-88| Spring, Return 1 59| 103-66| HHCS 1/4-20x4.00 Gr5Zinc| 2
9 112-28| HHCS, 3/8-24x4.5 GR5Zinc|| 1 60 See Section 30 Clutch
System
10| 805169| Screw-Hex Head (BS #) 1 61| 612-93| Cable Asm, Throttle - Vans5, 1
10a| 805169| Screw-Hex Head (BS #) 1 62| 612-92| Cable Asm, Choke - VVan55 1
13] 805170| Clamp - Casing (BS#) 1 incl. 63
133l 805170| Clamp- Casing (BS#) 1 63 Jam Nut, 5/16-24, Partof 62 | 2
14{ 601-86]| Clip, Retainer 1 64| 108-24| Washer 5/16 SAE Zinc 2
65| 126-75( Knob, Choke - Black 1
17| 126-95] Filter, Oil 1
18 See Section 30 Clutch 66 103-18| HHCS 3/8-24x1.25 GR5Zin(| 2
19| 811-14| Spacer 2 67 108-06| Lockwasher, 3/8 S/R, Zinc 2
67a 108-06| Lockwasher, 3/8 S/R, Zinc 1
21 103-37| HHCS 5/8-18x10.00 Gr5Z¢ | 1] | 67b 108-06| Lockwasher, 3/8 S/R, Zinc 1
22| 117-56| Locknut, Nylon 5/8-18 Zinc | 3 68| 108-18| Washer 13/32x1.375x11GA | 3
23| 811-09] Washer, Square .641D 3 69] 125-56| Drive Belt 1
24  811-10] Washer Asm, Square 2 701 103-34| HHCS 3/8-16x1.25 GR5Zin(| 1
25 103-52| HHCS 5/8-18x7.50 Gr5 Zc 2 71 110-09| Key 1/4x1/4x3.0 1
26| 108-24° Washer 5/16 SAE Zinc 8 77| 103-17| HHCS 3/8-16x1.00 GR5Zin( | 2
271 112-27 HHCS 5/16-18x1.75 GRSZN| 4 78|  108-26| Washer 3/8 Zinc 2
28 117-21 Locknut, Nylon 5/16-18 Zinc| 4 79| 603-29| Guard, Belt Protect 1
301 127-35 Grips, Molded Set 1 80| 601-92| Vinyl Trim, 1.5" 1
81l 601-93| Vinyl Trim - 4.25" 1
31  100-57| Throttle Twist Grip 1
32 See Section 1.0 86| 106-07| Retaining Ring N1400-75 4
Transmission 87| 127-33| Spring, Extension - Strg Lever | 2
33 108-36| Washer .06x1.00x 1.375Zinc| as 88| 103-55( HHCS 5/16-18x2.75 Gr5Z¢ | 3
req 89| 108-05| Lockwasher5/16 Zinc 3
38| 117-06] Nut, Fin Hex 1/2-13Zinc 2
39| 108-07| Lockwasher 1/2 Zinc 2 ®2| 812-01] Bracket Asm, Steering 1
40l 103-20[ HHCS 1/2-13x6.50 GRSZin¢| 2 93| 812-19| Lever Asm, Steering - LH 1
A| 812-18| Lever Asm, Steering - RH 1
101] 103-41f SHCS, 3/8-16x1.25 Zinc 4
102| 108-23] Washer 3/8 SAEGr8 - Dich | 4
103] 125-89| Cap, Vinyl - Black 2

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



5.0 Brake System Vanguard?2 Parts Manual

7 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard?2 Parts Manual

5.0 Brake System

Ref  Part No. | Description Qty | | Ref | Part No. Description lQty |
1] 166-05| Caliper Asm, Brake - L 1 37| 668-03| Brake Cooling Kit-VVanguard: 11
(icl. Refs5to 13) (incl. Refs 38 to 62)
2] 166-06| Caliper Asm, Brake - R 1 38 100-62| Switch, Light 1
(incl. Refs 5 to 13) 39 125-92| Adpt. & Mounting Kit
3| 161-01| 0-Ring Kit, Caliper 2 (incl. Refs 43 to 50)
(incl.Refs 5 & 6)
5 Seal, Rubber-5mm (see Ref3)| 1 40 125-91] Blower Fan 1
6 Seal, Piston-4lmm (seeRef3)1 2 411 120-13| Rivet 3/16”x5/8 4
7 168-05| Piston 41mm 2x2 421 613-05| Wire Harness 1
8 170-01] Brake Pad Set(4)-Non-asbestos 1 43| 7 Mounting Bracket L
9| 168-20| Plug, Rubber 1x2 44 Nut, #10-32 1
1 168-03| Screw, Bleeding M10x1.0  1x2 45 See Lockwasher, 3/16" 1
46| 1125-92| Screw, #10-32 x 2" 1
11| 168-04| Ball, Check - 7/32 Dia. 1x2 47| [ above | Nut, 1/4-20 2
12 160-41] SHCSM10x1.5x50mm Zinc 2x2 48 Lockwasher, 1/4" 2
13| 168-06| Pin, Cotter M3.2x50mm 2X2 49 Screw, 1/4-20x 5/8" 2'
14|  160-44| Bolt, Banjo-M10x1.0x 4 50 Adaptor, 3" dia. 1
21.0 zinc ) N
15/  160-01f Washer, Copper - 1.5x10.0x | 8 52|  125-35| Clamp, Gear 3.50 HF-52 3
14.0 53| 126-37| Hose, Intake 3"dia. x 36" 1
16| 163-01f Hose Asm,Hydraulic-300mm 1x2 54| 601-89| Intake Flange (specify clr) 1
17 165-06| Master Cylinder, (incl. 1 55 126-61| Intake Screen 1
Refs 19t021,24 1028,63 & 64) | _ 56| 103-48| Pan HD Phil T/S #10x5/8 4
18|  165-05| Master Cylinder, (incl. 1 AB zinc
Refs 19to 21, 24 t0 28, 63 & 64) 57 127-39| Brake Cool Air Duct 1
19| 160-42] FHMS M5x0.8x6mm 2x2 58 108-03 Lockwasher 1/4 Split Ring 2
20| 168-08/ Cover 1x2 59 112-19| Screw, IHWH T/C Slot 2
21 168-09 Cover, Rubber 1x2 1/4-20x1/2
22 See Section 4.0 Power Pack 60| 668-11 Mounting Bracket - Duct 1
Assembly 61| 118-02| Terminal, Male-#76-1251 1
24| 162-02 Spring, Return X2 62| 118-03 Terminal, Female - #76-128¢| 1
25 Seal, Primary, 19mm 1x2
(See Ref. 30)
26 168-10| Piston 19mm dia. x2
27 Seal, Secondary, 19mm ix2
(See Ref. 30)
28 Boot, Rubber, (See Ref. 30) 1x2
30 161-25 0-Ring Kit-Master Cylinder 1x2
(incl.Refs 25, 27 & 28)
31| 812-13| Pin Asm, Plunger-Adjustablel 2
32| 812-17| pin Stop 2
33| 112-02| SHSS 10-24x1/4 ConePT,PL| 4
A 126-19 Fluid, Brake-SiliconDot 5 -

.35L

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



6.0 Vehicle Body & Firewall Vanguarcl2 Parts Manual

$/9
®—10

5 }19(0;:[.)
&

a Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




Vanguard2 Parts Manual 6.0 Vehicle Body & Firewall

Ref | Part No. Description Qty | Ref |Part No. Description Qty
1{ 601-32]| Body + Hood, Upper-VANSs |- 1 34| 603-90| Floor Pan, Front 6x6 1
) Replacement, specify colour ) ) specify colour )
N (incl. Ref. 5, 11, 12, 13, 14, 15) ) 35| 603-03| Floor Pan, Rear 6x6 1
21 603-42 | Body, Lower - 6x6, 11 | ] specify colour ]
] specify colour ) 36a] 120-04| Washer, .195IDx.500Dx.08 Zc | 46
3| 127-28| Plug, Nylon - Black 1 36b| 120-05| Washer, .195x.50x.04 Zc 2
4| 601-05| Bumper, Vinyl - 6x6 1 37| 126-60| Vinyl Strip 1/2”x1/4"x37.5 1
] ) 39] 100-16} Clip, Hitch Pin 1.625 Znc 4
5| 602-37| Hood Assem. - VANS5 1 40| 100-18) Plug, Drain 5/8" x 13/32" 2
] specify colour, (inc.9 & 10) | ] ] ] )
~ 7} 602-28| Hinge Clip, Hood 2 41| 601-03} Seat, Rear LH - 6x6 1
8a 120-13| Rivet 3/16x5/8 4 42| 601-02] Seat, Rear RH - 6x6 1
8b 120-13| Rivet 3/16x5/8 18 43| 603-15| Washer, Plastic 2
8c|] 120-13| Rivet 3/16x5/8 5 44a| 108-08) Washer, 1/4 SAE Zinc 2
91 126-10| Wing Stud 2 45] 103-08 | HHCS 1/4-20x1.00 Zinc 2
10 126-09| Grommet, Alum. #GH-7 2 ) ] ] ]
11 602-24| Hood Support Assembly 1 50 126-72| Plate, Holding Brake 1,
12| 120-15| Rivet, 1/8x7/16 4 51 126-65| Shifting Plate 1;
13] 601-69| Spring Plate 1 52| 127-26| Steering Lever Plate & Winch 1
14| 126-11| Spring 2 53 126-67| Floor Pan Plate 1
7 ] ) ] 54} 126-68| Operation Plate 1
15| 112-19|| Screw, IHWH T/C Slot 2 55 126-69| Fuel Plate 1
] ] 1/4-20 x 0.5” ] 56 126-70| Vehicle Capacity Plate 1
16} 602-29. Brace, Dash 1 57 Vehicle ID Plate 1
17| 601-08| Vinyl Trim, 84" 1 58 U.S. Plate, Non-U.S. 1
18} 601-09| Vinyl Trim, 28" 2 ) ] Argos only )
19| 626-10| Hitch Kit (Opt.) 1 59| 126-80| Plate, Capacity - 6 whi. 1
i ] ] ] 60| 126-73| French Decals, inc. 51-58 1
25| 117-44| T-Nut 1/4-20 PL 4, available as set only
26 120-24| Rivet, Alum. 3/32x3/8 24| | ) ) ]

) ) - all plates ) 61 125-41| Dash Handle, incl. 62 1
27a} 120-09] Rivet, 3/16x1 46 62| Plug cap, avail. only with 61 | 2
27b] 120-09] Rivet, 3/16x1 12 63| 117-10| Locknut, Nylon #10-24 Zinc | 2

28] 601-44| Nameplate, “Argo” 1 64| 126-88| Bumper, Rubber 1
28a| 127-41| Nameplate, 6x6 Vanguard2 2 65| 103-25)] PHMS #10-24x3/4" Zinc 2
31] 609-33| Firewall . 1 66| 103-24| OHPS T/S #6x1.00 Zinc 8
32| 125-84} Grommet, Rubber 1 67| 601-21C| Headlight Rim 2
68 See Section 9.0 Electrical
) ] System )
69| 601-16| Headlight Molding 2
73 117-15| Nut, Fin. Hex 3/8-16 Zinc 1
74| 602-27| Support, Adjustable 1
75| 103-89| C/Bolt 3/8-16x.75 Gr2 Zinc 1
76| 108-06| Lockwasher, 3/8 S/R, Zinc 1
80] 127-01| Reflector, Red 2
81| 103-48| Pan HD PHIL T/S 4
#10x5/8 AB Zinc
Ontario Drive & Gear Limited 10

Phone (519)-662-2840 Fax (519)-662-2421




7.0 Frame and Drive System Vanguard?2 Parts Manual

N 647-10 Chain Take Up
% : Replacement Kit
55

11 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual

7.0 Frame and Drive System

Ref | Part No. Description Qty | | Ref | Part No. Description Qty

1| 606-50] Frame Asm - 6x6 Van55 1 37| 810-29| Sprocket, M/R Axle - 19T 4

] ] ] 38| 810-28| Sprocket, Front Axle - 24T 4

3 117-15] Nut, Fin Hex 3/8-16 Zinc 56 7 ) ) 7

4| 108-46| Washer 13/32x1.375 Hi-Carb| 12 41| 810-75] Axle Asm (incl. Ref 15) 6
~ 5] 101-35| Bearing, Ball UC206A-20 6 42| 603-22| Chain, Idler RC40-2x46P 2

Sa| 101-41| Bearing, Ball UC206A-16 8 ) ) (incl. Ref 54) )
Sb|  101-30| Bearing, Ball 1.0 Setscrew 2 43| 603-17] Chain, RC50-2x42P-Frt. 2
, , , ) ) (incl. Ref 53) )
6/ 108-06] Lockwasher, 3/8” S/R Zc 58 441  603-20| Chain, RC50-2x70P-Mid. 2
7a| 103-17| HHCS 3/8-16x1.00 GR5 Zc | 2 ] ] (incl. Ref 53) 7
7b| 103-88| C/Bolt 3/8-16x1.00 GRS Zc | 22 45| 603-21| Chain, RC50-2x96P-Rear 2

8| 605-99| Gasket, Flange 8 ) ] (incl. Ref 53)

91  605-89| Gasket, Outer Brg Flange 12 46 117-35| Nut, Wheel 7/16-20 Zinc 5x6
10a| 605-63|| Flange, Bearing - Outer 14 47 125-26| Valve, Tire (See Ref. 48) 6
10b| 101-20| Flange Assem., Bearing 8 48| 125-15C| Rim, 8x7-5 Bolt c/w valve 6
, , , , ) , (incl. Ref 47) )

11} 102-14| Seal, Oil CR#12361 6 49| 126-96| Tire, Goodyear Runamuk 6
12|  102-15} Seal, Oil CR#12379 6 ) ] 22x10-8 )
13] 605-97| Flange Assem., Outer 6 50{ 126-98C| Tire & Rim Assem. - LH 3
) ) (uses Ref. 11 & 12) (incl. Refs 48 & 49)
14| 112-39| C. Bolt, 3/8-16x1.75" GR5 Zc | 24 ] ] ] ]
15| 103-80| Stud, Wheel 7/16-20x1.125 35x6 51| 126-97C| Tire & Rim Assem. - RH 3
) ) ) ) ) ) (incl. Refs 48 & 49)
20| 101-14| Flangette - 2 Hole - Trim 1” | 4 53| 100-96| Con. Link, RC50-2 H.D. 1x6
22| 117-04| Locknut, Nylon 5/16-24 Zinc| 4 54| 100-97| Con. Link, RC40-2 H.D. 1x2
23 103-46| HHCS 5/16-24x1.00 GR5Zc| 4 55| 125-61} Spring, Tensioner x4
) ) ) ) 56 603-61| Slider Block |2x4
26| 112-03) SHSS 5/16-18x3/8 12 DOG,PL | 6 57| 125-78| Spring, Spacer (x4
27| 606-30| Idler Asm - L. 4x11T 2x24T 1 58| 603-77| Upr Chn Tensioner Arm 1 x4
28] 606-31| Idler Asm - R 4x11T 2x24T 1 59| 603-76] Lwr Chn Tensioner Arm 1.x4
29§ 112-31| HHCS 3/8-16x1.0 2BGR8 Zc| 6 60| 100-01} Pin, Cotter 1/8x1.5" Zinc 1x4
30, 112-14| HHCS 3/8-16x.750 Gr5 Zc 2 61| 603-78| Pivot Pin 1x4
31 108-15| Washer 3/8 SAE Zinc 1 62| 603-66| Spacer, .5001ID x .625 Ig 1x4
32| 604-84) Frame Asm. - Battery 1 «| 647-10] Chain Take Up 4
33 117-64 1 Insert, 1/4-20 : 4 Replacement Kit
(incl. Refs 55 thru 62
as shown)
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assembly Vanguard?2 Parts Manual

13 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual

8.0 Fuel System and Seat Assembly

Ref | Part No. Description Qty | | Ref | Part No. Description )ty
1 803-50| Handrail Assembly 1 21| 608-42| Fuel Hose, 110" 1
2 108-03| Lockwasher, SplitRing 1/4” | 4 22 125-64| Fuel Filter, G 81-4 1
3 112-41 PHMS, PHIL 1/4-20x1.250Zc. 6 23 100-12| Clamp, Gear 2.25" HF36 2
4| 608-39| Back Pad Assembly 1 24|  125-94] Hose, Filler 1
5 608-43| Seat, Bench 1 25|  126-47| Fuel Neck Assembly 1
6| 608-30| Angle, Left 1 26| 126-46| Cap, Fuel 1
7| 608-31 Angle, Right 1 27| 126-77| Hose, Vent 93" 6x6 1
9 103-72| Screw, IHWHT/C Slot 6 28]  126-50] Male Connector, 1/4" 1

1/4-20x3/4 29] 126-94 Clamp, Nylon Wire, 1/4"ID 4
13  804-17| Frame Assembly, Seat 1 30| 112-04f HHCS 1/4-20x3/4 Gr 2 Zinc | 4
16| 120-04| Washer, .195IDx.500Dx.08 | 2 31 117-10| Locknut, Nylon #10-24 Zinc| 12
17|  608-32( Tool Box 1 32| 126-62 Clamp, Gear 1/4" 2-Ear#050°| 1
18| 608-28| pickup Assembly, Fuel 1 33| 126-93 Clamp, Nylon Wire, 1/2”ID | 2
(See Ref. 19) 34| 108-08| Washer, .28x.62x.04 Zinc 4
19 608-24| Tank, Fuel 32 litre 1 35 120-09| Rivet, 3/16x 1 6
(incl. Ref. 18) 36| 120-13 Rivet, 3/16x5/8 2

20 100-7Q Clamp, Gear 1/2” HF4 4
37| 702-06( Foam Cushion 4
38| 117-54] Locking PAL Nut, 1/2-20Zc¢| 1
39 112-07| RHMS, 10-24x 1.25Zinc 12
40 108-42| Washer, .062x7/32x1.00 Zc | 12
Ontario Drive & Gear Limited 14

Phone (519)-662-2840 Fax (519)-662-2421



9.0 Electrical System Vanguard?2 Parts Manual

v ,: 33 (opt)
3o @j
= /. -

/ To Enging
o Reguiator

5] 4 e
59

o Starter
Molor

OPT.)
GAUéE LIGHT 1}
(OPT.3 (OPT.) A (OPT.)
GAUGE LIGHT : LIGHT IGNITION % OIL TEMP.
VOLTMETER SWITCH SWITCH — (gpT.) \ GAUGE _

OIL PRESS.\

R
(OPT.) WL IND. LIGHT
HOURMETER
* BL
(OPT.) 3
_BRAKE FAN 7 \
Y R |
P 3 7
= T s
o 5 GROUND BLOCK
HEADLAMPS STRIP
BR
AMP . FUSES
________ s |
[
7OIL(%;iT0R ' ‘ S :
WIRES oPTo— L= =7 = . 12 V. BATTERY
1
15 Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



Vanguard?2 Parts Manual

9.0 Electrical System

Ref | Part No.| Description Qty | |Ref | Part No. Description ty
1| 100-39A| Key 1 41| 613-26| Power Cable 1
la| 126-17| Ignition Switch, incl. Ref 1 1 42| 613-58| Ground Wire 1
2| 100-62| Switch, Light 1 43| 117-20| Nut, Fin. Hex, 1/4-20Zinc 2
3| 613-55| Main Wire Harness, incl. 1 44| 120-15| Rivet, 1/8x7/16 2
Fuse Holder 45 120-13| Rivet, 3/16x5/8 2
4| 126-76| Knob, Light 1 46| 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
5| 613-68| Starter Relay 1 47|  118-02| Terminal, Male-#76-1251-88 | 1
49| 118-30| Terminal, Eye - #10 1
“6|| 100-25| Battery, P-22NF245TL 1
8| 604-52 | Battery Retaining Bracket 1 51| 613-45| Terminal Insulator (6 ga.) 1
9| 117-21| Locknut, Nylon 5/16-18 Zinc| 2 52| 613-46] TerminalInsulator (2 ga.) 1
1 100-64| Tie Rap, 5.5" - Black 10 53| 702-06] Foam Cushion 2
54| 126-83| Clip, Hose 5/16 1.D#c-950pc| 2
11| 103-48|| Pan HD PHIL T/S 1 55| 118-49| Fuse, 15 Amp, 2-prong (ATO15| 4
#10x5/8 AB Zinc 58| 117-10] Locknut, Nylon #10-24 Zinc | 2
12|  126-93| Clamp, Nylon Wire -1/2" ID | 12 59| 613-33| Harness, Regulator 1
13|  108-57| Washer, 3/4” ID, Tooth Loct | 1
14|  126-94| Clamp, NylonWire - 1/4"IC| 1 61 103-25| PHMS, #10-24x.750 Zinc 2
16| 108-55| Lockwasher, Ext. Tooth7/16 | 1 62| 117-2C Nut, FIn.Hex1/4-20 Zinc 1
17| 613-18| Ground Wire 1 63| 117-03 Nut, Fin. Hex5/16-18 Zinc 1
25| 613-37| Ground Terminal Strip 1 64| 112-04; HHCS, 1/4-20x3/4" GR2Zc | 1
30| 613-38| Oil Monitor Wires (opt.) 1 65| 112-01| HHCS, 5/16-18x.750 GR5Z¢| 1
66 108-08 | Washer, 1/4 SAE Zinc 1
31| 632-15| Hourmeter, #56548-10 1 67| 108-24| Washer, 5/16" SAE Zinc 1
(#876EM) (opt.)
32 633-1C| Voltmeter, #07583-15 1 68 100-32 | Headlamp 2
(#830EM) (opt.)
33| 634-11| Oil Temp. Gauge #07556-88 | 1 72| 118-51| Fuse, 30A 2-prong (AT030) 1
(#828EM) (opt.)
34| 634-12| Oil Temp. Sender#02024-0(| 1
(opt.)
35| i2.099.06 Oil Pressure Switch, 6 psi 1
(opt.) (Kohler#)
36| 634-08| Engine Oil Pressure Light 1
(opt.)
37| 634-1C| Light Kit, #06215-00 2
5/8" dia., see Ref. 32,33 (opt
39| 613-4¢| Cable Starter 1
40 108-02| Lockwasher, 1/4Zinc 2

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421

16




ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB2GO

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dpedicated to quality and performance




I'go 6x6
A IqVA/\/GUAXRLZ "

ARGO

VANGUARD?2
PARTS MANUAL

Model No. V697-55
From Serial #SN8138

Ontario Drive & Gear Limited Manual No. 697-55 11/95 5C
Phone (519)-662-2840  Fax (519)-662-2421 Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD2 model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essentialto prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD?2 differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD2 Parts Manual No. 697-55, in whole or in part, is prohibited
without prior written permissionfrom Ontario Drive & Gear Limited.

Model Identification
VANGUARD2 - Model No. V6&97-55

Explanation of Parts Manual Format

Reference Number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identificationand
re-ordering

Description - Part Descriptionfor identificationand re-ordering

Indicatesthe quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



roas.
4 yI/ANGU/ﬁg

Using the Parts Manual

1.

Find the major vehicle assembly in the
Table of Contents on this page, and turn to
that section.

Locate the part in the illustration that you
wish to order.

Refer to the parts listin that section.

Find the correct part number (Part No.), part
description  (Description) and  correct

quantity (Qty).

Use only this information to order ARGO
replacement parts. DO NOT attempt to
order a replacement part by Ref number or
Page number.

Table of Contents

FOreword. ....ovesesessssssssssssssesesssesenens A
Model ldentification.....sessesssssens i
Using the Parts Manual...... ii
1.0 TranSMISSION.uesmssssssssssssssssesses 1
2.0 Intake and Exhaust System........... 3
3.0 Clutch SyStemM.....ceeoreressssessssesesses 3
4.0 Power Pack Assembly..........cee... 5
5.0 Brake SyStem......ccmmmmseseseseseses 7
6.0 Vehicle Body & Firewall................ 9
7.0 Frame & Drive System................ 11
B.0 Fuel System & Seat Assembly....13
9.0 Electrical SyStem.....ocemmesrerssesses 15

Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421

Pageii




1.0 Transmission Vanguard?2 Parts Manual

1 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421_




Vanguard2 Parts Manual 1.0 Transmission

Ref | Part No. Description Qty Ref| Part No. Description Qty
) 31 114-01| Washer, Shim 2
- [610-17HU| Transmission Asm - HU, .020x2.25x2.81 o
does not include Refs 38, 52. 32 101-03| Bearing, Ball 6207-C 3 2!
53 & 56 33 103-04| SHCS, 5/16-18 x 1.00 PL 3
34 108-02} Lockwasher, Hi-Collar 3
) ) ] 5/16, PL
1 34-68} Cover, Transmission 1 35 101-15| Bearing, Ball 6005-C 3 2
2 34-99| Housing, Transmission 1 ) ) ] )
3 34-21| Shaft,Input-13/21T 1 36 107-04| Retaining Ring N1400-98 2
4] 34-16A| Gear, Idler 13 T,incl. bushing 1 37 34-08| Cage 1
7 incl. Ref. 51 ) 38| 610-67]| Shift Lever Rod 1
5 34-96, Gear, Helical - 26T 1 39 34-47| Gasket, Cover - 1/64” Thk 1
] ] 7 40| 103-02| Plug, Magnetic 3/8-18 NPT 1
6 3494 Shaft, Splined 1 Sq. Hd
7 34-91, Gear, Double - 26/33 T 1 ] ] ) ]
] ] ) ) 41 34-86| Holder, Shift Lever 1
8 34-43] Gear Plate - 71T 1 42 111-01] Pin, Spirol 5/32 x 1.00 2
9  105-03| Bushing, Oilite -AA650 12 43 113-01} O-Ring 012-7147 1
10 34-13| Gear, Planet -12 T 6 44| 105-02} Bushing, Oilite - AA628 1
) ] ] 45 104-03| Pin, Dowel 1/4” x 7/8" long | 2
11 34-14| Gear,Sun-21T 2 7 ) ) 7
12 34-81| Shaft, Output 2 46 34-77| Dipstick, with Breather 1
13 34-65| Shifter Asm 1 47 103-06| HHCS 5/16-18x1.00 4
14a| 114-04| Washer, Shim .040 Thk 1 7 . GR5 Zinc i
14b| 114-05| Washer, Shim .020 Thk 1 48 108-05 | Lockwasher 5/16 Zinc 7
15| 106-01| Retaining Ring #5000-187 3 i ) ) 7
) ] ] ] 50 34-63]| Shift Yoke 1
16| 101-01| Bearing, Ball 6204Z-C 3 3 51 105-05| Bushing, Oilite - AA650-3 1
17| 101-16| Bearing, Ball 6206-C3 1 1 in Ref. 4 7
18| 114-02| Washer, Shim 2.062 1 52| 103-97| HHCS 1/4-20x1.25 GRS Z¢ 1
19| 106-05| Retaining Ring N1300-244 1 53] 117-27] Locknut, Nylon 1/4-20 Zinc 1
20| 102-05] Seal, Oil WBS 30x62x10 1 54 See Section 4.0 Power Pack
NB D/Lip Assembly

, , , '55| 103-95| FHSC 5/16-18x1.0 GRS Zinc| 1
21}  107-05| Retaining Ring N1400-50 3

] ] ] ] 56| 126-38| Knob, Shift 1
22 34-11| Pin, Dowel 1/2 x 3.50 1
23 31-07| Plug plate 3
25| 109-05] Ball, Steel 6mm 62-67 Rc 1
26 34-32| Spring,Compression - 1
7/32 x .50 )
27| 102-03] Seal, Oil WBS 30x72x10 2
NB D/Lip ]
28] 106-03| Retaining Ring #5000-281 4
29| 107-02| Retaining Ring N1400-118 2
30] 101-05| Bearing, Ball 6306-2NSE C3| 2
Ontario Drive & Gear Limited 2

Phone (519)-662-2840 Fax (519)-662-2421




2.0 Intake and Exhaust System Vanguard?2 Parts Manual

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual

2.0 Intake and Exhaust System

Ref [ Part No. Description dty | | Ref [ Part No. Description Qty
1 603-81| Duct, Intake 1 15  120-04f Washer, .195x.50x.08 Zinc 2
2 112-48| Screw,T/S HH #14x2.25ZN| 2
3| 112-19| Screw,[HWH T/C Slot 1/4-20x0.| 2 171 120-13 Rivet-3/16x 5/8 2
18 707-32| Duct, Exhaust - Response 1
7|  120-05| Washer, .195x.50x.040 Zinc | 7
8| 707-31| Screen, Exhaust - Response 1 19  707-26| Cover, Engine Duct 1
9| 120-09| Rivet 3/16 x 1 7 20| 707-25| Duct, Engine 1
10| 125-59| Washer, Fibre -.062x.25x.5C| 7 21| 103-11] Screw, IHWH Slot 3
1/4-20x.50 ZN
Ila] 108-08| Washer, 1/4 SAE Zinc 4 23| 603-82| Seal 1
IIb| 108-08 2 25|  126-57| spring, Exhaust 2
12|  120-29| Spacer, .26IDx1.12LG 2
13|  125-58| Washer, Fibre - W-77F 2 26| 707-15 Muffler 1
14  707-28| Support, Exhaust Duct 1 27|  112-30] SHCS, M8x1.25x20.0 Zinc 4
28| 805024| Gasket 2
30| 707-05| Manifold, Exhaust 1
31| 108-02 Lockwasher, Hi-Collar 4
5/16, PL
3.0 Clutch System
Ref | Part No. Description Qty | | Ref | Part No. Description )34
1] 127-37| Clutch, Driver, keyed 1 27| 126-24| Clutch, Driven Model "B" 1
incl. Refs 2 to 17, PODB0004 SODB0001
2|VO1LA4I1F| Pulley, Half - Fixed 1 incl. Refs 28 to 37
3|  VO021F| Pulley, Half - Sliding 1 28] ASK-5| Key 1/4x1/4x3/4 1
4 V046| Lock Screw (use Loctite 242) 1 29] ASR-6| Retaining Ring N1400-150 2
5] VOSBMR | Block +200g Lead Slug Asn| 3 30| ASA-1f Spacer.050" Thick as
-200 req
6] X-82-200| Slug, Lead 200 g 3 30a| ASA-1-S| Spacer.025” Thick as
7 V08| Retaining Ring D1400-350 1 req
8 V08C| Retaining Ring N1408- 137 1 31| AFK25.4-
9 V09| Spring Guide Plate 1 2500D01]| Pulley, Half - Fixed 1
10 V10-48- 32| CMC-2-
108-18| Spring, Blue 1 2500D0 1 Pulley, Half - Sliding 1
11 V111 Threaded Cap 1 incl. Refs. 34 and 35
121 V1203B| Cap, Type "B” 1 33| ANS-2-T| Shoe, Cam 3
34| AMB-2| Bushing, Bronze 1
14 VOSBMR| Block, Red 3 35| ccp-2-156| Pin, Spirol 1
15 V15| Lockwasher 1
16 V162| Locknut 1 36| ACs-3-188| Spring, Blue 1
17] X-35MA| Spacer as 37| AFC-4-| cam 1
req C3D4
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421



4.0 Power Pack Assembly Vanguard?2 Parts Manual

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual 4.0 Power Pack Assembly

Ref | Part No. Description Qty | [ Ref | Part No. Description
1| 126-52| Engine - Vanguard V-Twin 1 43| 611-66| Frame-Power Pack Van55 1
16 HP incl. refs 2-14, 17 44! 110-14| Key 1/4x1/4x1.25 4
2 See Section 8.0 Fuel System 45| 610-24H| Brake Disc-#40-2x15T wfhole| 2
] & Seat Assembly i 46 103-69| SHCS 1/4-20x1.50 Zinc 2
3 126-74| Spark Plug #3926 2 47| 113-02| O-Ring #106-7147 2
4| 394018 Cartridge - Air Cleaner (BS#] 1 48 810-21| Lever Assem., Brake - RH 1
] ] ] 49| 810-20| Lever Assem., Brake - LH 1
5| 271271 Element - Air Cleaner (BS#) | 1 ]
"6/ 110-03| Key 1/4x3/16x2.375 RC46 . 1| [S3to See Section 5.0 Brake
7| 127-31| Spring, Governor - Green 1 57 System )
- 8| 125-88| Spring, Return 1 58 117-27| Locknut, Nylon 1/4-20 Zinc | 2
8a| 125-88| Spring, Return 1 59 103-66) HHCS 1/4-20x4.00 Gr5 Zinc| 2
9/ 112-28' HHCS, 3/8-24x4.5 GRS Zinc| 1 60 See Section 3.0 Clutch
) System
10| 805169 Screw-Hex Head (BS #) 1 61 612-93| Cable Asm, Throttle - Van55| 1
10a| 805169 Screw-Hex Head (BS #) 1 62| 612-92| Cable Asm, Choke - Van55 1
13] 805170 Clamp - Casing (BS#) 1 ] incl. 63 ]
13a] 805170 Clamp - Casing (BS#) 1 63 Jam Nut, 5/16-24, Partof 62 | 2
14| 601-86 Clip, Retainer 1 64 108-24| Washer 5/16 SAE Zinc 2
] ) ] ) 65 126-75] Knob, Choke - Black 1
17}  126-95] Filter, Oil 11 | ] ] ]
18] See Section 3.0 Clutch ) 66 103-18| HHCS 3/8-24x1.25 GRS5Zinc| 2
19| 811-14| Spacer 2 67 108-06| Lockwasher, 3/8 S/R, Zinc 2
] ] ] ] 67a 108-06| Lockwasher, 3/8 S/R, Zinc 1
21| 103-37| HHCS 5/8-18x10.00 Gr5Zc| 1 67b 108-06| Lockwasher, 3/8 S/R, Zinc 1
22| 117-56| Locknut, Nylon 5/8-18 Zinc | 3 68 108-18| Washer 13/32x1.375x11GA | 3
23| 811-09| Washer, Square .641D 3 69 125-56| Drive Belt 1
24| 811-10|] Washer Asm, Square 2 70 103-34| HHCS 3/8-16x1.25 GR5Zinc| 1
25/ 103-52| HHCS 5/8-18x7.50 Gr5 Zc 2 71| 110-09| Key 1/4x1/4x3.0 1
26, 108-24| Washer 5/16 SAE Zinc 8 77 103-17| HHCS 3/8-16x1.00 GR5Zinc|, 2
27| 112-27] HHCS 5/16-18x1.75 GRSZN 4 78 108-26| Washer 3/8 Zinc 2
28| 117-21| Locknut, Nylon 5/16-18 Zinc 4 79| 603-29| Guard, Belt Protect 1
30) 127-35| Grips, Molded Set 1 80| 601-92{ Vinyl Trim, 1.5" 1
) ] ] | 81 601-93| Vinyl Trim - 4.25" 1
31| 100-57| Throttle Twist Grip 1 ] ] ) ]
32 See Section 1.0 86 10607 Retaining Ring N1400-75 4
7 7 Transmission 87 127-33 | Spring, Extension - Strg Lever| 2
33 108-36 Washer .06x1.00x1.375 Zinc as 88 103-55| HHCS 5/16-18x2.75GrSZc | 3
] ) ] | req 89| 108-05| Lockwasher 5/16 Zinc 3
38/ 117-06] Nut, Fin Hex 1/2-13 Zinc 2 ] ] ] ]
39 103-53| HHCS 3/8-16x3.0 Full Thread 2 92| 812-01| Bracket Asm, Steering 1
39a; 108-07| Lockwasher 1/2 Zinc 2 93| 812-19| Lever Asm, Steering - LH 1
40/ 103-20| HHCS 1/2-13x6.50 GR5Zinc 2 94| 812-18| Lever Asm, Steering - RH 1
101| 103-41| SHCS, 3/8-16x1.25 Zinc 4
102| 108-23| Washer 3/8 SAE G18 - Dich.| 4
103| 126-89! Cap, Vinyl - Black 2
Ontario Drive & Gear Limited 6

Phone (519)-662-2840 Fax (519)-662-2421




5.0 Brake System Vanguard2 Parts Manual

7 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual

5.0 Brake System

Ref | Part No. Description My | | Ref | Part No. Description Qty
1 166-05| Caliper Asm, Brake - L 1 37| 668-03] Brake Cooling Kit-Vanguard} 1
(incl. Refs 5 t0 13) (incl. Refs 3810 62)
2| 166-06| Caliper Asm, Brake - R 1 38 100-6% | Switch, Light 1
(incl. Refs 5 to 13) 3s 125-92 | Adpt. & Mounting Kit
3| 161-01 0-Ring Kit, Caliper 2 (incl. Refs 43 to 50)
(incl. Refs 5 & 6)
5 Seal, Rubber-5mm (seeRef3) || 1 4( 125-91 | Blower Fan 1
6 Seal, Piston-41lmm (see Ref3)|| 2 4 120-12] Rivet 3/16”x5/8 4
7|  168-04 Piston 41mm Ix2 42| 613-02| Wire Harness 1
8| 170-01 Brake Pad Set(4)-Non-asbestos| 1 4 Mounting Bracket 1
9 168-20] Plug, Rubber 1x2 4« Nut, #10-32 1
100  168-03| Screw, Bleeding M10x10 | L@ 4f See Lockwasher, 3/16" 1
4¢ | |125-92| Screw, #10-32 x 2" 1
11]  168-04| Ball, Check - 7/32 Dia. 1x2 4’ above | Nut, 1/4-20 2
12|  160-41] SHCSM10x1.5x50mm Zinc | 2X2 4¢ Lockwasher, 1/4” 2
13  168-06| Pin, Cotter M3.2x50mm 22 5 Screw, 1/4-20x 5/8" 2
14f  160- | Bolt, Banjo-M10x1.0x 4 5( Adaptor, 3" dia. 1
21.0 zinc
15 160-01 Washer, Copper - 1.5x10.0x| 8 5: 125-3¢] Clamp, Gear 3.50 HF-52 3
14.0 5: 127-4<| Hose,Intake 3"dia. x 46" 1
16| 163-01] Hose Asm,Hydraulic-300mn | 1x2 5¢| 601-85] Intake Flange (specify clr) 1
17 165-06] Master Cylinder, (incl. 1 5¢ 126-61| Intake Screen 1
Refs 19021, 24 1028, 63 & 64) 5¢ 103-4¢| Pan HD Phil T/S #10x5/8 4
18|  165-05| Master Cylinder, (incl. 1 AB Zinc
Refs 1910 21, 24 1028, 63 & 64) " 127-39| Brake Cool Air Duct 1
19| 160-42| FHMS M5x0.8x6mm x2 5¢ 108-03| Lockwasher 1/4 Split Ring 4
20| 168-08] Cover L2 % 112-19| Screw,IHWH T/C Slot 4
21| 168-09| Cover, Rubber 2 1/4-20x 1/2
22 See Section 4.0 Power Pack @| 668-11| Mounting Bracket - Duct 1
Assembly 61| 118-02| Terminal, Male-#76- 1251 1
24|  162-02| Spring, Return x2 62 118-03] Terminal, Female - #76-1286| 1
25 Seal, Primary, 19mm (x2 63 160-03| O-ring, Oil Window x2
| (SeeRef. 30) A4 168-14| Oil Window, Master Cylinder  .X2
26| 168-10| Piston 19mm dia. X2
27 Seal, Secondary, 19mm D2
(SeeRef. 30)
28 Boot, Rubber, (See Ref. 30) X2
30| 161-25 0-Ring Kit-Master Cylinder | 12
(incl. Refs 25, 27 & 28)
31| 812-13] Pin Asm, Plunger-Adjustable| 2
32| 812-17|| collar 2
33| 112-02| SHSS 10-24x1/4 ConePT,P1| 4
3a 126-19| Fluid, Brake-SiliconDot 5 -
35L

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




6.0 Vehicle Body & Firewall Vanguard2 Parts Manual

36(: I/ 3

28 '_:/26
* 63 36b

\G\ —65 62 :j"”so

S }19(0pt.}

9 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual 6.0 Vehicle Body & Firewall

Ref | Part No. Description IQty | |Ref | Part No. Description Qty
1 601-32| Body + Hood, Upper-VAN2 1 34| 803-02]| Floor Pan, Front 1
Replacement, specify colour ) ] specify colour )
) (incl. Ref. 5b, 11, 12, 13, 14, 15) 7 35 603-03| Floor Pan, Rear 6x6 1
2| 603-91| Body, Lower - 6x6, 1| | ] specify colour ]
] specify colour ) 36a| 120-04] Washer, .195IDx.500Dx.08 Zc | 46
3 127-28| Plug, Nylon - Black 1 36b] 120-05|| Washer, .195x.50x.04 Zc 2
4] 601-05! Bumper, Vinyl - 6x6 1 36c| 120-04| Washer, .195IDx.500Dx.08 Zc 5
) ) | ) 37] 126-60| Vinyl Strip 1/2”x1/47x37.5° 1
5a| 602-37) Hood Kit - VAN2 1 391 100-16| Clip, Hitch Pin 1.625 Znc 4
) ) specify colour ) 40| 100-18| Plug, Drain 5/8" x 13/32" 2
5b|  602-39| Hood Asm. - VAN2 1l | ] ] )
) specify colour (incl. 6,9,10,8d,36c)| 41 601-03| Seat, Rear LH - 6x6 1
"6/  801-47! Duct, Intake Transition 1 42 601-02| Seat, Rear RH - 6x6 1
] ] specify colour ) 43| 603-15| Washer, Plastic 2
7a; 127-45A| Pin, Hinge 2 44a 108-01| Washer, Fender 1/4BSx1.250D| 2
7b.  127-45B| Knuckle, Hinge 2 45 103-08| HHCS 1/4-20x1.00 Zinc 2
8a  103-47| HHCS 10-24x3/8 8 ] ) ] ]
8b|  120-13| Rivet 3/16x5/8 7 50| 126-72| Plate, Holding Brake 1
8c 120-13| Rivet 3/16x5/8 5 51 126-65| Shifting Plate 1
8d| 120-09 Rivet 3/16x1 5 52] 127-26] Steering Lever Plate & Winch 1
9 126-10| Wing Stud 2 53] 126-67| Floor Pan Plate 1
10/  126-09| Grommet, Alum. #GH-7 2 54| 126-68| Operation Plate 1
11}  602-24| Hood Support Assembly 1 55| 126-69| Fuel Plate 1
12)  120-15| Rivet, 1/8x7/16 4 56| 126-70| Vehicle Capacity Plate 1
13| 601-69| Spring Plate 1 57| 126-64| Vehicle ID Plate 1
14| 126-11] Spring 2 58 U.S. Plate, Non-U.S. 1
] ] , ) ) , Argos only )
15/ 112-19| Screw, IHWH T/C Slot 2 59| 126-80] Plate, Capacity - 6 whi. 1
] ) 1/4-20 x 0.5” ] 60|  126-73]| French Decals, inc. 51-58 1
16| 602-29| Brace, Dash 1 available as set only
17| 601-08| Vinyl Trim, 84" 1 ) ] ]
18| 601-09| Vinyl Trim, 28" 2 61 125-41| Dash Handle, incl. 62 { 1
19| 626-10| Hitch Kit (Opt.) 1 62| Plug cap, avail. only with 61 { 2
) ] ) ] 63| 117-10] Locknut, Nylon #10-24 Zinc | 3
25 117-44| T-Nut 1/4-20 PL 4 64| 126-88 | Bumper, Rubber 1
26{ 120-24| Rivet, Alum. 3/32x3/8 36. 65| 103-25| PHMS #10-24x3/4" Zinc 3
) ) - all plates ) 66| 602-38| Clip, Hood 1
27a 120-09| Rivet, 3/16x1 46 67| 613-70| Bezel, Headlamp 2
27b] 120-09] Rivet, 3/16x1 25 68 See Section 9.0 Electrical
28| 601-44| Nameplate, “Argo” 1 System |
28al 127-41| Nameplate, 6x6 Vanguard?2 2 ) ) ) ]
31} 609-33| Firewall 1 73| 117-15| Nut, Fin. Hex 3/8-16 Zinc 1
32| 125-84| Grommet, Rubber 1 74| 602-27| Support, Adjustable 1
751 103-89| C/Bolt 3/8-16x.75 Gr2 Zinc 1
76 108-06 | Lockwasher, 3/8 S/R, Zinc 1
80| 127-01{ Reflector, Red 2
81| 103-48| Pan HD PHIL T/S 4
#10x5/8 AB Zinc
Ontario Drive & Gear Limited 10

Phone (519)-662-2840 Fax (519)-662-2421




7.0 Frame and Drive System Vanguard2 Parts Manual

647-10 Cham Take Up

\“ﬂ_ 53 ' , Replacement Kit

11 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual

7.0 Frame and Drive System

Ref | Part No. Description IQty | | Ref | Part No. Description Qty
1] 606-50] Frame Asm - 6x6 Van55 1 37| 810-29]| Sprocket, M/R Axle - 19T 4
) ] ) ] 38| 810-28| Sprocket, Front Axle - 24T 4
3 117-15| Nut, Fin Hex 3/8-16 Zinc 56 ) ] ] .
" 4| 108-46| Washer 13/32x1.375 Hi-Carb 12 41| 810-75| Axle Asm (incl. Ref 15) 6
5 101-35| Bearing, Ball UC206A-20 6 42| 603-22| Chain, Idler RC40-2x46P 2
5a; 101-41| Bearing, Ball UC206A-16 8 ) ) (incl. Ref 54) )
5b|  101-30| Bearing, Ball 1.0 Setscrew 2 43| 603-17| Chain, RC50-2x42P-Frt. 2
, , , ] , (incl. Ref 53) )
6| 108-06 | Lockwasher, 3/8” S/R Zc 58 44| 603-20| Chain, RC50-2x70P-Mid. 2
7aj 103-17 HHCS 3/8-16x1.00 GRS Zc | 2 ) ] (incl. Ref 53) )
7b 103-88| C/Bolt 3/8-16x1.00 GR5 Zc | 22 45 603-21| Chain, RC50-2x96P-Rear 2
8/ 605-99 | Gasket, Flange 8 ) ) (incl. Ref 53)
9| 605-89| Gasket, Outer Brg Flange 12 46| 117-35| Nut, Wheel 7/16-20 Zinc S5x6
10a; 605-63 | Flange, Bearing - Outer 14 47| 125-26| Valve, Tire (See Ref. 48) 6
10b, 101-20| Flange Assem., Bearing 8 48| 125-15C| Rim, 8x7-5 Bolt c/w valve 6
) ) ) ) ) (incl. Ref 47) .
11| 102-14} Seal, Oil CR#12361 6 49| 126-96| Tire, Goodyear Runamuk 6
12| 102-15| Seal, Oil CR#12379 6 ) ] 22x10-8 )
13| 605-97| Flange Assem., Outer 6 50| 126-98C| Tire & Rim Assem. - LH 3
) (uses Ref. 11 & 12) (incl. Refs 48 & 49)
14| 112-39] C. Bolt, 3/8-16x1.75" GR5 Zc| 24 ) ] ] )
15| 103-80] Stud, Wheel 7/16-20x1.125 |5x6! 51| 126-97C| Tire & Rim Assem. - RH 3
) ] ) ) ) (incl. Refs 48 & 49)
20| 101-14| Flangette - 2 Hole - Trim 1” | 4 53] 100-96} Con. Link, RC50-2 H.D. 1x6
22 117-04| Locknut, Nylon 5/16-24 Zinc 4 54| 100-97| Con. Link, RC40-2 H.D. 1x2
23 103-46| HHCS 5/16-24x1.00 GRS Z¢c| 4 55| 125-61} Spring, Tensioner 1x4
] ) ) ) 56] 603-61| Slider Block 2x4
26 112-03| SHSS 5/16-18x3/8 1/2 DOG,PL 6 57 125-78| Spring, Spacer 1x4
27| 606-30| Idler Asm - L 4x11T 2x24T 1 58| 603-77| Upr Chn Tensioner Arm 1x4
28| 606-31| Idler Asm - R4x11T2x24T | 1 59 603-76] Lwr Chn Tensioner Arm 1x4
29| 112-31| HHCS 3/8-16x1.0 2BGR8 Zc| 6 60| 100-01] Pin, Cotter 1/8x1.5” Zinc 1x4
30| 112-14| HHCS 3/8-16x.750 Gr5 Zc 2 61} 603-78} Pivot Pin ix4
31| 108-15| Washer 3/8 SAE Zinc 1 62| 603-66} Spacer, .500 ID x .625 1g 1x4-
32| 604-84| Frame Asm. - Battery 1 . 647-10| Chain Take Up 4
33| 117-64| Insert, 1/4-20 4 Replacement Kit
(incl. Refs 55 thru 62
as shown)
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assembly Vanguard2 Parts Manual

13 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual 8.0 Fuel System and Seat Assembly

Ref | Part No. Description dy | | Ref | Part No. Description

1] 803-50| Handrail Assembly 1 21l  608-42| Fuel Hose, 110 1
2| 108-03 Lockwasher, SplitRing 1/4” | 4 22|  125-64 Fuel Filter, G81-4 1
3 112-41] PHMS, PHIL 1/4-20x1.250Zc. 6 23 100-12| Clamp, Gear 2.25" HF36 2
4] 608-39] Back Pad Assembly 1 24  125-94 Hose,Filler 1
5| 608-43] Seat, Bench 1 25|  126-47| Fuel Neck Assembly 1
6| 608-30| Angle, Left 1 26| 126-44 Cap, Fuel 1
7| 608-31 Angle, Right 1 27| 126-77 Hose, Vent 93" 6x6 1
9 103-72 Screw, IHWH T/C Slot 6 28] 126-50 Male Connector, 1/4” 1
1/4-20x3/4 291 126-94 Clamp, Nylon Wire, 1/4"ID 4
13| 804-17| Frame Assembly, Seat 1 30| 112-04 HHCS 1/4-20x3/4 Gr 2 Zinc| 4
16/ 120-04f Washer, .195IDx.500Dx.08z( 3 31l 117-1Q) Locknut, Nylon #10-24 Zinc| 12
171 608-32} Tool Box 1 32| 126-62 Clamp, Gear 1/42-Ear#0oso| 1
18] 608-28] Pickup Assembly, Fuel 1 33| 126-93 Clamp, Nylon Wire, 1/2”ID | 4
(SeeRef. 19) 34| 108-08 Washer, .28x.62x.04 Zinc 4
191 608-24| Tank, Fuel 32 litre 1 35 120-09 Rivet, 3/16x 1 3
(icl. Ref. 18) 36| 120-13 Rivet, 3/16x5/8 6

20/ 100-70 Clamp, Gear 1/2” HF4 4
37| 702-06] Foam Cushion 4
38| 117-54 Locking PAL Nut, 1/2-20Z¢| 1
39 112-07| RHMS, 10-24x 1.25Zinc 12
40| 108-42f Washer, .062x7/32x100 Z¢ | 12
41|  103-48( T/SPan HD PHIL #10-5/8 ABZc | 1
Ontario Drive & Gear Limited 14

Phone (519)-662-2840 Fax (519)-662-2421




9.0 Electrical System Vanguard?2 Parts Manual

.
@33(09:.)
/
Rosulior
59
To Starter
(OPT.) -
7 GAUGE LIGHT—\
(0PT.) )
(OPT.) (OPT.)
GAUGE LIGHT : : IGNITION
pilluial voLmeTeR  SIGHT SHITCH - (gpr ) )\ OIL TEP.
OIL PRESS.
(OPT ) IND. LIGHT R
HOURMETER
TeL
[/ I
(OPT.)
BRAKE FAN , ‘——J&f, =
Y R STARTER RELAY. | 4 | R'\I
- A Y T BK I 5 FUSE
B BR GROUND R| , BLOCK
7 TERMINAL R W M W
HEAQ'-“;: (A _STRIP v{\__F——Y-’/w 15 15 15
N L - AMP . FUSES
= j’"""'”"“": BK R
. | > %
L e Y
OIL MONITOR (opT,)—/L_____________I 12 V. BATTERY
15 - = Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



Vanguard?2 Parts Manual 9.0 Electrical System

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1] 100-39A Key 1 41 613-26| Power Cable 1
lal  126-17 Ignition Switch, incl. Ref 1 1 42| 613-58| Ground Wire 1
2| 100-62 Switch, Light - 1 43| 117-20| Nut, Fin. Hex, 1/4-20 Zinc 2
3] 613-71 Main Wire Harness, incl. 1 44, 120-15 R1vet 1/8x7/ 16 2
] | Fuse Holder 7 45/ 112-19| Screw, IHWH T/C Slot 1/4-20x1/2] 2
4] 126-76 Knob, Light 1 46: 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
5| 613-68 Starter Relay 1 47 118-02| Terminal, Male-#76-1251-88] 1
) | ) 49| 118-30| Terminal, Eye - #10 1
-6/ 100-25 Battery, P-22NF245TL 1 ] ] ) ]
8/ 604-52 Battery Retaining Bracket 1 51] 613-45| Terminal Insulator (6 ga.) 1
9 117-21 Locknut, Nylon 5/16-18 Zinc| 2 52 613-46 | Terminal Insulator (2 ga.) 1
10 100-64 Tie Wrap, 5.5" - Black 8 53] 702-06| Foam Cushion 2
) ) ] ) 54 126-83 | Clip, Hose 5/16 I.D. #C-950pq 2
11{ 103-48| Pan HD PHIL T/S 1 55 118-49| Fuse, 15 Amp, 2-prong (ATO15] 4
] ) #10x5/8 AB Zinc ) 59 613-33 | Harness, Regulator 1
12| 126-93 Clamp, Nylon Wire -1/2"ID | 10 ] ] ] ]
13/  108-57 Washer, 3/4” ID, Tooth Lock; 1 61| 112-51) Screw, IHWH T/C #10-24x5/8 2
14, 12693 Clamp, Nylon Wire - 1/2"1ID| 1 62| 117-20| Nut, Fin. Hex1/4-20 Zinc 1
15| 127-24 Clamp, Nylon - 17 ID 1 63| 117-03| Nut, Fin. Hex5/16-18 Zinc 1
16 108-55 Lockwasher, Ext. Tooth 7/16” 1 64 112-04| HHCS, 1/4-20x3/4" GR2 Zc || 1
17 613-18 Ground Wire 1 65 112-01| HHCS, 5/16-18x.750 GR5Zc|| 1
25| 613-37 Ground Terminal Strip 1 66| 108-08 | Washer, 1/4” SAE Zinc 1
30| 613-38 Oil Monitor Wires (opt.) 1 67, 108-24| Washer, 5/16" SAE Zinc 1
31 632-15I Hourmeter, #56548-10 1 68, 613-69] Headlamp, Halogen 2
o | (#876EM) (opt.) NN ,
32] 633-10 Voltmeter, #07583-15 1 72| 118-51}| Fuse, 30A 2-prong (AT030) 1
|| (#830EM) (opt) ,
33) 634-11 Oil Temp. Gauge #07556-88 | 1
i , | (#828EM) (opt.) i
34)  634-12 Oil Temp. Sender #02024-00| 1
, (opt.) ]
35152.099.06| Oil Pressure Switch, 6 psi 1
(opt.) (Kohler #)
36/ 634-08 Engine Oil Pressure Light 1
) , (opt.) )
37| 634-10] Light Kit, #06215-00 2
) ] 5/8” dia., see Ref. 32,33 (opt)|
39| 613-49| Cable Starter 1
40 108-03| Lockwasher, 1/4 Zinc 5
Ontario Drive & Gear Limited 16

Phone (519)-662-2840 Fax (519)-662-2421




ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to guality and performance




| 0 6x6
ATJ05x5

ARGO

VANGUARD?
PARTS MANUAL

Model No. V697-55
From Serial #SN8138

Ontario Drive & Gear Limited Manual No. 697-55  05/96 3C
Phone (519)-662-2840  Fax (519)-662-2421 Rev. 1 Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD2 model to assist both qualified
mechanics and vehide owners in ordering correct, quality replacement ARGO patrts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD?2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD?2 differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD?2 Parts Manual No. 697-55, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model Identification
VANGUARD2 - Model No. V697-55

Explanation of Parts Manual Format

Reference Number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering
Description - Part Description for identification and re-ordering
- Indicatesthe quantity of a part used in an Assembly
Page Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



0 6x6
ATJ5x6

Using the Parts Manual

1 Find the major vehicle assembly in the
Table of Contents on this page, and turn to
that section.

2. Locate the part in the illustration that you
wish to order.

3. Referto the parts list in that section.

4. Find the correct part number (Part No.), part
description  (Description) and correct

quantity (Qty).

5, Use only this information to order ARGO
replacement parts. DO NOT attempt to
order a replacement part by Ref number or
Page number.

Table of Contents

FOreWOord... e ceesscmsssnnens
Model ldentification.....ccoceeeeersersesnens
Using the Parts Manual........cee..

1.0 TranSMIiSSION...ccccereerereresessessens

2.0 Intake and Exhaust System....
3.0 Clutch System.....cenennns

4.0 Power Pack Assembly...........

5.0 Brake SySteM.......omessessenses

6.0 Vehicle Body & Firewall.........

7.0 Frame & Drive System...........

8.0 Fuel System & Seat Assembly....13

9.0 Electrical System.....oeneessenses

15

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421

Page ii




1.0 Transmission Vanguard2 Parts Manual

1 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




Vanguard?2 Parts Manual

1.0 Transmission

Ref | Part No. Description Qty Ref | Part No. Description Qty
31| 114-01] Washer, Shim 2
«1610-17HU| Transmission Asm - HU, .020x2.25x2.81
does not include Refs 38, 52 32| 101-03| Bearing, Ball 6207-C 3 2
53 & 56 33| 103-04] SHCS, 5/16-18x 1.00PL 3
34| 108-02| Lockwasher, Hi-Collar 3
5/16, PL
il 34-68| Cover, Transmission 1 35| 101-15| Bearing, Ball 6005-C 3 2
2 34-99| Housing, Transmission 1
3 34-21| Shaft, Input - 13/21T 1 36 107-04] Retaining Ring N1400-98 2
4] 34-16A| Gear, Idler 13T,incl. bushin; 1 37 34-08| Cage 1
incl. Ref. 51 38| 610-77] ShiftLever Rod 1
5 34-96| Gear, Helical - 26T 1 9 34-47| Gasket, Cover - 1/64 Thk 1
] ] 40 103-02] Plug, Magnetic 3/8- 18 NPT 1
6 34-94| Shaft, Splined 1 Sq. Hd
7 34-91} Gear, Double - 26/33 T 1
41 34-86| Holder, Shift Lever 1
8 34-43| Gear Plate - 71T 1 42|  111-0Y Pin, Spirol 5/32 x 1.00 2
9] 105-03] Bushing, Oilite -AA650 12 43| 113-01 0-Ring 012-7147 1
10 34-13| Gear, Planet-12T 6 44| 105-02] Bushing, Oilite - AA628 1
45 104-03] Pin, Dowel 1/4” x7/8"long | 2
11 34-14| Gear, Sun-21T 2
12 34-81] shatft, output 2 46 34-77] Dipstick, with Breather 1
13 34-65| Shifter Asm 1 47|  103-06] HHCS 5/16-18x1.00 4
148l  114-04] Washer, Shim .040 Thk 1 GR5 Zinc
14y 114-05 Washer, Shim .020 Thk 1 48| 108-05| Lockwasher 5/16 Zinc 7
15  106-0) RetainingRing #5000-187 3
50 34-63| Shift Yoke 1
16 lOl-O% Bearing, Ball 62042-C 3 3 51|  105-05] Bushing, Oilite - AA650-3 1
171 101-16| Bearing, Ball 6206-C3 1 in Ref. 4
18  114-02] Washer, Shim 2.062 as 52| 103-97| HHCS 1/4-20x1.25 GR5 Z¢ 1
eq. 53|  117-27| Locknut, Nylon 1/4-20Zinc 1
19] 106-05| Retaining Ring N1300-244 1 54 See Section 4.0 Power Pack
201 102-05] Seal, Oil WBS 30x62x10 1 Assembly
NB D/Lip 55 103-95| FHSC 5/16-18x1.0 GR8 Zin¢| 1
21 107-05| Retaining Ring N1400-50 3 56| 126-38| Knob, Shift 1
22 34-11] Pin, Dowel 1/2x 3.50 1
23 31-07| Plug plate 3
25 109-05| Ball, Steel 6mm 62-67 Rc 1
26 34-32) Spring,Compression - 1
| 7/32x .50
271 102-03 Seal, Oil WBS 30x72x10 2
NB D/Lip
28 106-03 Retaining Ring #5000-28 1 4
29| 107-02| Retaining Ring N 1400-118 2
30 101-05| Bearing, Ball 6306-2NSEC:| 2
Ontario Drive & Gear Limited 2

Phone (519)-662-2840 Fax (519)-662-2421




2.0 Intake and Exhaust System Vanguard2 Parts Manual

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual 2.0 Intake and Exhaust System

Ref | Part No. Description Qty | | Ref | Part No. Description Ay
1 603-81f Duct, Intake 1 15  120-04] Washer, .195x.50x.08 Zinc 2
2| 112-48 Screw,T/S HH #14x2.25ZN| 2
3| 112-19 Screw,JHWH T/C Slot 1/4-20x0..[ 2 171  120-13] Rivet - 3/16 x 5/8 2

18] 707-32| Duct, Exhaust - Response 1
7| 120-0§ Washer, .195x.50x.040 Zinc | 7
8| 707-31f Screen, Exhaust 1 19 707-26| Cover, Engine Duct 1
9 120-09 Rivet3/16x 1 7 20|  707-25| Duct, Engine 1
10|  125-59 Washer, Fibre - .062x.25x.5C| 7 21 103-11 Screw, IHWH Slot 3
1/4-20x.50 ZN
Ual 108-08] Washer, 1/4SAE Zinc 4 23] 603-82| Seal 1
Ub| 108-08 2 25  126-57| Spring, Exhaust 2
12| 120-29| Spacer,.261Dx1.12 LG 2
13 125-58 Washer, Fibre - W-77F 2 26| 707-15| Muffler 1
141 707-28| Support, Exhaust Duct 1 27 112-30) SHCS, M8x1.25x20.0 Zinc 4
28| 805024 Gasket 2
30] 707-05 Manifold, Exhaust 1
31 108-02 Lockwasher, Hi-Collar 4
5/16, PL

3.0 Clutch System

Ref | Part No. Description Ref | Part No.| Description IQty
1} 127-37] Clutch, Driver, keyed 1 27|  126-24| Clutch, Driven Model "B" 1

incl. Refs 2 to 17, PODB0O0O4 SODB0001
2[VO1L4ILF| Pulley, HAF - Fixed 1 incl. Refs 28 to 37
3| VO021F| Pulley, HHIF - Sliding 1 28| ASK-5| Key 1/4x1/4x3/4 1
4 V046| Lock Screw (useLoctite 242 1 29| ASR-6| Retaining Ring N1400-150 2
5| VOSBMR| Block +200g Lead Slug Asn| 3 30| ASA-1 Spacer.050" Thick as
-200 req
6| X-82-200| Slug, Lead 200 g 3 30a| ASA-1-S| Spacer.025” Thick as
7 V08| Retaining Ring D1400-350 1 req
8 VO08C| Retaining Ring N1408-137 1 31 AFK25.4-
9 V09| Spring Guide Plate 1 2500D01| Pulley, Half - Fixed 1
100 V10-48- 32| AMC-2-
108-18 Spring, Blue 1 2500D01| Pulley, Half - Sliding 1
11 V111| Threaded Cap 1 incl. Refs. 33, 34 and 35
121 V1203B| Cap, Type “B” 1 33[ ANS-2-T| Shoe, Cam 3
34| AMB-2| Bushing, Bronze 1
14| VOSBMR| Block, Red 3 35( ccP-2-156| Pin, Spirol 1
15 V15| Lockwasher 1
16 V162| Locknut 1 36| ACS-3-188| Spring, Blue 1
17| x-35MA| Spacer as 37| AFC-4-| Cam 1
req C3D4
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421



4.0 Power Pack Assembly Vanguard?2 Parts Manual

-1 : ) 7 B - T '.i‘ .

g\ ff\ '— ‘ \! 2 \l (( '

//39a38 2

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



‘Vanguard2 Parts Manual

4.0 Power Pack Assembly

Phone (519)-662-2840 Fax (519)-662-2421

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1] 126-52| Engine - Vanguard V-Twin 1 43| 611-66| Frame-Power Pack Van55 1
16 HP incl. refs 2-14, 17 44| 110-14| Key 1/4x1/4x1.25 4
2 See Section 8.0 Fuel System 45| 610-24H| Brake Disc-#40-2x15T wyhole{ 2
] & Seat Assembly ) 46| 103-69| SHCS 1/4-20x1.50 Zinc 2
3| 126-74, Spark Plug #3926 2 47] 113-02| O-Ring #106-7147 2
4] 394018 Cartridge - Air Cleaner (BS#] 1 48! 810-21| Lever Assem., Brake - RH 1
) ] ] 49| 810-20| Lever Assem., Brake - LH 1
5| 271271 Element - Air Cleaner (BS#) 1 )
6] 110-03| Key 1/4x3/16x2.375 RC46 1| |53to See Section 5.0 Brake
- 7| 127-31| Spring, Governor - Green 1 57 System ]
8| 125-88| Spring, Return 1 58| 117-27| Locknut, Nylon 1/4-20 Zinc | 2
8a] 127-49| Spring, Return 1 59 103-66) HHCS 1/4-20x4.00 Gr5 Zinc; 2
o' 112-28| HHCS, 3/8-24x4.5 GRS Zinc| 1 60 See Section 3.0 Clutch
) System i
10| 805169| Screw-Hex Head (BS #) 1 61 612-76| Cable Asm, Throttle 1

10a| 805169 Screw-Hex Head (BS #) 1 62| 612-92| Cable Asm, Choke - Van55 1
11/ SHCS 4-40x3/8 1 ] incl. 63 ]
12/ NUT 4-40 Hex 2 63| Jam Nut, 5/16-24, Partof 62 | 2
13| 805170 Clamp - Casing (BS#) 1 64| 108-24| Washer 5/16 SAE Zinc 2

13aj 805170 Clamp - Casing (BS#) 1 65| 126-75| Knob, Choke - Black 1
14/ 601-86 Clip, Retainer 1 ) ) )

] ] ] ) 66 103-18 | HHCS 3/8-24x1.25 GR5Zinc| 2
17]  126-95] Filter, Oil 1 67 108-06 | Lockwasher, 3/8 S/R, Zinc 2
18] See Section 3.0 Clutch i 67a 108-06 | Lockwasher, 3/8 S/R, Zinc 1
19| 811-14] Spacer 2 67b 108-06; Lockwasher, 3/8 S/R, Zinc 1

] ) ] ] 68 108-18| Washer 13/32x1.375x11GA | 3
21  103-37| HHCS 5/8-11x10.00Gr5Z¢ | 1 69 125-56| Drive Belt 1
22 117-56| Locknut, Nylon 5/8-11 Zinc 3 70 103-34| HHCS 3/8-16x1.25 GR5Zinc| 1
23 811-09| Washer, Square .64ID 3 71 110-09| Key 1/4x1/4x3.0 1
24  811-10| Washer Asm, Square 2 ) ] ) )
25, 103-52| HHCS 5/8-11x7.50 Gr5 Zc 2 77 103-17) HHCS 3/8-16x1.00 GR5Zinc| 2°
] ] ] ] 78 108-26| Washer 3/8 Zinc 2
26| 108-24) Washer 5/16 SAE Zinc 8 79| 603-29] Guard, Belt Protect 1
27 112-27) HHCS 5/16-18x1.75 GR5ZN| 4 80f 601-92| Vinyl Trim, 1.5” 1
28|  117-21, Locknut, Nylon 5/16-18 Zinc| 4 81 601-93| Vinyl Trim - 4.25" 1
30] 127-35| Grip, Molded 2 ) ] ] ]

7 ] - ) 86| 106-07| Retaining Ring N1400-75 4
31 100-57| Throttle Twist Grip 1 87| 127-33| Spring, Extension - Strg Lever | 2
32 See Section 1.0 88| 103-55)| HHCS 5/16-18x2.75Gr5Zc | 3

7 ] Transmission 89| 108-05 | Lockwasher 5/16 Zinc 3
33 108-36| Washer .06x1.00x1.375 Zinc | as | ) ] ]

] ] ] req 92| 812-01| Bracket Asm, Steering 1
38| 117-06] Nut, Fin Hex 1/2-13 Zinc 2 93 812-27} Lever Asm, Steering - LH 1
39 103-53| HHCS 3/8-16x3.0 Full Thread | 2 94| 812-26| Lever Asm, Steering - RH 1

39a; 108-07| Lockwasher 1/2 Zinc 2 101 103-41] SHCS, 3/8-16x1.25 Zinc 4
40  103-20| HHCS 1/2-13x6.50 GR5Zinc| 2 102 108-23| Washer 3/8 SAE Gr8 - Dich.| 4

103 126-89| Cap, Vinyl - Black 2
Ontario Drive & Gear Limited 6




5.0 Brake System Vanguard?2 Parts Manual

V4 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard?2 Parts Manual

5.0 Brake System

Phone (519)-662-2840 Fax (519)-662-2421

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1| 166-01| Caliper Asm, Brake - L 1 37, 668-03| Brake Cooling Kit-Van2 1
) (incl. Refs 5 to 13) i i ) (incl. Refs 38 to 62) i
2| 166-02| Caliper Asm, Brake - R 1 38| 100-62| Switch, Light 1
] (incl. Refs 5 to 13) ) 39| 125-92| Adpt. & Mounting Kit
3| 161-01] O-Ring Kit, Caliper 2 (incl. Refs 43 to 50)
. (incl. Refs 5 & 6) ) ) ) )
4| 160-40| SHCS M8x1.25x40 Zn 2 40f 125-91| Blower Fan 1
5 Seal, Rubber-5mm (see Ref3)| 1 41 120-13| Rivet 3/16”x5/8 4
6l Seal, Piston-41mm (see Ref3)| 2 42| = 613-05| Wire Harness 1
~ 71 168-05| Piston 4lmm Zx2 43( ] Mounting Bracket 1
8| 170-01| Brake Pad Set(4)-Non-asbestos| 1 44 Nut, #10-32 1
9] 168-20| Plug, Rubber x2 45 See Lockwasher, 3/16” 1
10{f 168-03| Screw, Bleeding M10x1.0 [ix2 46| |125-92| Screw, #10-32 x 2 1
] ] ) 47| |above | Nut, 1/4-20 2
11 168-04| Ball, Check - 7/32 Dia. 1x2 48 Lockwasher, 1/4” 2
12| 160-41| SHCS M10x1.5x50mm Zinc 2x2 49 Screw, 1/4-20 x 5/8" 2
13}  168-06| Pin, Cotter M3.2x50mm 2x2 50 Adaptor, 3" dia. 1
14| 160-44| Bolt, Banjo-M10x1.0x 4 7 B )
) ] 21.0 Zinc ) 52|  125-35] Clamp, Gear 3.50” HF-52 3
15 160-01] Washer, Copper - 1.5x10.0x| 8 53 127-44| Hose, Intake 3” dia. x 46" 1
) ‘ 14.0 54| 601-89| Intake Flange (specify clr) 1
16 163-01| Hose Asm,Hydraulic-300mm 1x2 55 126-61| Intake Screen 1
17)  165-06| Master Cylinder, (incl. 1 56 112-56| Pan HD Phil T/S #10x3/4 4
) o Refs 191021,241028,63 &64) | - A Zinc )
18]  165-05i Master Cylinder, (incl. 1 57 127-39 | Brake Cool Air Duct 1
] ] Refs 19 to 21, 24 t0 28, 63 & 64) 58  108-03| Lockwasher 1/4 Split Ring 4
19| 160-42 | FHMS M5x0.8x6mm 2x2 59 112-19| Screw, IHWH T/C Slot 4
20| 168-08| Cover 1x2 ) : 1/4-20x1/2
21} 168-09| Cover, Rubber ix2 60| 668-11 Mounting Bracket - Duct 1
22 See Section 4.0 Power Pack 61 118-02| Terminal, Male-#76-1251 1
} ) Assembly 62| 118-03| Terminal, Female - #76-1289] 1
24| 162-02| Spring, Return 1x2 63| 160-03| O-ring, Oil Window 1x2
25 Seal, Primary, 19mm 1x2 64| 168-14| Oil Window, Master Cylinder |ix2
) , | (See Ref. 30)
26, 168-10) Piston 19mm dia. 1x2
27| Seal, Secondary, 19mm 1x2
) (See Ref. 30)
28 Boot, Rubber, (See Ref. 30) 1x2
30 161-25| O-Ring Kit-Master Cylinder |ix2
(incl. Refs 25, 27 & 28)
31 812-13| Pin Asm, Plunger-Adjustable| 2
32, 812-17| Collar 2
33| 112-02| SHSS 10-24x1/4 Cone PT,P1| 4
34 126-19| Fluid, Brake-Silicon Dot 5 -
.35L
Ontario Drive & Gear Limited 8




6.0 Vehicle Body & Firewall Vanguard?2 Parts Manual

5a

s
36¢ ?l//a
26
28 | g’
~ ~ o 63 36b _ss 62 L:::fs’g

}19(0;)(.)

9 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual 6.0 Vehicle Body & Firewall

Ref | Part No. Description IQty | [Ref | Part No. Description IQty
1 601-32] Body + Hood, Upper-VvAN2 1 36a| 120-04| Washer, .195IDx.500Dx.08 Zc | 46
Replacement, specify colour 36b, 120-05| Washer, .195x.50x.04 Zc 2

) (incl. Ref. 5b, 11, 12, 13, 14, 15) i 36¢ 120-04} Washer, .195IDx.500Dx.08 Zc 5

2| 603-91| Body, Lower - 6x6, 1 37| 126-60| Vinyl Strip 1/2”x1/4”x37.5° | 1

) ] specify colour ) 38] 120-05| Washer .19x.50x.04 Zinc 2

3] 127-28| Plug, Nylon - Black 1 39| 100-16] Clip, Hitch Pin 1.625 Znc 4

4] 601-05 Bumper, Vinyl - 6x6 1 40 100-18| Plug, Drain 5/8" x 13/32" 2
5ai  602-37 Hood Kit - VAN2 1 41| 601-03| Seat, Rear LH - 6x6 1

] ] specify colour ] 42| 601-02 Seat, Rear RH - 6x6 1
S5bj  602-39| Hood Asm. - VAN2 1 43| 603-15| Washer, Plastic 2

| specify colour (incl. 6,9,10,8d,36¢) 44a| 108-01| Washer, Fender 1/4BSx1.250D| 2
61 801-47| Duct, Intake Transition 1 45| 103-08| HHCS 1/4-20x1.00 Zinc 2

] specify colour ] ) ) ] )
7a° 127-45A° Pin, Hinge 2 S0f 126-72| Plate, Holding Brake 1
7b  127-45B Knuckle, Hinge 2 51| 126-65| Shifting Plate 1
8a  103-47 HHCS 10-24x3/8 8 52| 127-26] Steering Lever Plate & Winch 1
8b  120-13 Rivet 3/16x5/8 7 53| 126-67| Floor Pan Plate 1
8¢  120-13 Rivet 3/16x5/8 5 54| 126-68 | Operation Plate 1
8d  120-09 Rivet 3/16x1 5 551 126-69 | Fuel Plate 1

9 126-10 Wing Stud 2 56| 126-70| Vehicle Capacity Plate 1
10| 126-09 Grommet, Alum. #GH-7 2 57| 126-64| Vehicle ID Plate 1
11} 602-24| Hood Support Assembly 1 58 U.S. Plate, Non-U.S. 1
12| 120-15| Rivet, 1/8x7/16 4 ) ] Argos only )
13|  601-69| Spring Plate 1 59| 127-51| Plate, Capacity - 6x6 1
14/ 126-11| Spring 2 60| 126-73} French Decals, inc. 51-58 1

7 ) ] i available as set only
15 112-19] Screw, IHWH T/C Slot 21 | ] ] ]

] ) 1/4-20x 0.5" ) 61 125-41| Dash Handle, incl. 62 1
16/ 602-29| Brace, Dash 1 62| Plug cap, avail. only with 61| 2
17| 601-08| Vinyl Trim, 84" 1 63| 117-10] Locknut, Nylon #10-24 Zinc| 3
18| 601-09| Vinyl Trim, 28" 2 64| 126-88| Bumper, Rubber 1
19] 626-10| Hitch Kit (Opt.) 1 65] 103-25 | PHMS #10-24x3/4” Zinc 3

) ) ) 66| 602-38 | Clip, Hood 1
25 117-44| T-Nut 1/4-20 PL 4 67a| 613-75| Bezel, Headlamp 2
26| 120-24| Rivet, Alum. 3/32x3/8 38 67b| 613-76| Bracket, Headlight Backing | 2

) ] - all plates ] 684 See Section 9.0 Electrical
27a]  120-09! Rivet, 3/16x1 46 System
27b 120-09; Rivet, 3/16x1 25 ) ] : )
28/  601-44| Nameplate, “Argo” 1 69| 103-24 | OHPS T/S #6x1.00 Zinc 8
28a)  127-41| Nameplate, 6x6 Vanguard2 2 73] 117-15| Nut, Fin. Hex 3/8-16 Zinc 1

31|  609-33 Firewall 1 741 602-27| Support, Adjustable 1
32| 125-84) Grommet, Rubber 1 75| 103-89 | C/Bolt 3/8-16x.75 Gr2 Zinc 1]

) ] . 7 76| 108-06 | Lockwasher, 3/8 S/R, Zinc 1
341 803-02| Floor Pan, Front 1 80| 127-01| Reflector, Red 2

) ) specify colour ) 81| 103-48| Pan HD PHIL T/S 4
35| 603-03| Floor Pan, Rear 6x6 1 #10x5/8 A Zinc

, specify colour
Ontario Drive & Gear Limited 10

Phone (519)-662-2840 Fax (519)-662-2421



7.0 Frame and Drive System Vanguard?2 Parts Manual

647-10 Cham Take Uy,
Replacement Kit

11 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard2 Parts Manual 7.0 Frame and Drive System

Ref | Part No. Description IQty | | Ref | Part No. Description IQty
1| 606-50| Frame Asm - 6x6 Van55 1 37| 810-29| Sprocket, M/R Axle - 19T 4
] ] ) 38] 810-28| Sprocket, Front Axle - 24T 4
3 117-15| Nut, Fin Hex 3/8-16 Zinc 56 7 ] ) )
4 108-46/ Washer 13/32x1.375 Hi-Cary 12 41| 810-75| Axle Asm (incl. Ref 15) 6
5" 101-35| Bearing, Ball #1030-1.1/4GFS 6 42| 603-22| Chain, Idler RC40-2x46P 2
5a;  101-41| Bearing, Ball #1030-1GFS 8 ) ) (incl. Ref 54) )
5b.  101-30{ Bearing, Ball 1.0 Setscrew 2 43| 603-17| Chain, RC50-2x42P-Frt. 2
, , , ) , (incl. Ref 53) )
6! 108-06 Lockwasher, 3/8” S/R Zc 58 44| 603-20| Chain, RC50-2x70P-Mid. 2
7a;, 103-17) HHCS 3/8-16x1.00 GRS Zc 2 ) ] (incl Ref 53) )
7b;  103-88 C/Bolt 3/8-16x1.00 GR5 Zc | 22| 45| 603-21{ Chain, RC50-2x96P-Rear 2
8 605-99 Gasket, Flange 8 ) ) (incl. Ref 53)
9 605-89| Gasket, Outer Brg Flange 12 46| 117-35| Nut, Wheel 7/16-20 Zinc 5x6
10a| 605-63| Flange, Bearing - Outer 14 47 125-26| Valve, Tire (See Ref. 48) 6
10b| 101-20| Flange Assem., Bearing 8 48| 125-15C| Rim, 8x7-5 Bolt c/w valve 6
7 , , ) , (incl. Ref 47) )
11| 102-14] Seal, Oil CR#12361 6 49 126-96| Tire, Goodyear Runamuk 6
12/  102-15] Seal, Oil CR#12379 6 ) ] 22x10-8 7
13| 605-97| Flange Assem., Outer 6 50| 126-98C| Tire & Rim Assem. - LH 3
) (uses Ref. 11 & 12) (incl. Refs 48 & 49)
14| 112-39| C. Bolt, 3/8-16x1.75" GR5 Zc| 24 ] ] 7
15|  103-80] Stud, Wheel 7/16-20x1.125 |5x6 51| 126-97C| Tire & Rim Assem. - RH 3
, , , , , (incl. Refs 48 & 49)
20 101-14| Flangette - 2 Hole - Trim 1” | & 53] 100-96| Con. Link, RC50-2 H.D. 1x6
22 117-04| Locknut, Nylon 5/16-24 Zinc| 4, 54! 100-97| Con. Link, RC40-2 H.D. 1x2
23 103-46| HHCS 5/16-24x1.00 GR5 Zc| 4| 55| 125-61| Spring, Tensioner 1x4
] ] ] ] 56| 603-61| Slider Block 2x4
26| 112-03| SHSS 5/16-18x3/8 12DOG,PL | 6 57| 125-78} Spring, Spacer 1x4
27} 606-30| Idler Asm - L 4x11T 2x24T 1 58| 603-77| Upr Chn Tensioner Arm 1x4
28| 606-31| Idler Asm - R 4x11T 2x24T 1 59| 603-76] Lwr Chn Tensioner Arm 1x4
29| 112-31] HHCS 3/8-16x1.02BGR8Zc|, 6 60} 100-01] Pin, Cotter 1/8x1.5” Zinc 1x4
300 112-14| HHCS 3/8-16x.750 Gr5 Zc 2 61 603-78 Pivot Pin 1x4
31!  108-15| Washer 3/8 SAE Zinc 1 62  603-66 Spacer,.5001ID x.6251g ix4
32 604-84 Frame Asm. - Battery 1 « 647-10 Chain Take Up 4
33  117-64 Insert, 1/4-20 4 Replacement Kit
(incl. Refs 55 thru 62
as shown)
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assemb y

Vanguard?2 Parts Manua

gy
B
i L)

26 o5 [
N7 28 2 2\3

13

Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-242



Vanguard2 Parts Manual 8.0 Fuel System and Seat Assembly

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1 803-50( Handrail Assembly 1 21 608-42 Fuel Hose, 110" 1
2 108-03| Lockwasher, Split Ring 1/4” | 4 22 125-64| Fuel Filter, G 81-4 1
3 112-41] PHMS, PHIL 1/4-20x1.250Zc. 6 23 100-12| Clamp, Gear 2.25” HF36 2
4 608-39| Back Pad Assembly 1 24 125-94| Hose, Filler 1
5 608-43| Seat, Bench 1 25 126-47| Fuel Neck Assembly 1
6 608-30] Angle, Left 1 26 126-46| Cap, Fuel 1
7 608-31| Angle, Right 1 27 126-77] Hose, Vent 93" 6x6 1
9 103-72| Screw, IHWH T/C Slot 6 28 126-50| Male Connector, 1/4" 1

1/4-20x3/4 29 126-94| Clamp, Nylon Wire, 1/4"ID 4
13 804-17| Frame Assembly, Seat 1 30 112-04| HHCS 1/4-20x3/4 Gr2 Zinc | 4
16 120-04| Washer, .195IDx.500Dx.0872F 3 31 117-10]| Locknut, Nylon #10-24 Zinc | 12
17 608-32] Tool Box 1 32 126-62| Clamp, Gear 1/4"” 2-Ear #0507 1
18|  608-28| Pickup Assembly, Fuel 1 33| 126-93| Clamp, Nylon Wire, 1/2ID | 4
(See Ref. 19) 34 108-08| Washer, .28x.62x.04 Zinc 4
19 608-24| Tank, Fuel 32 litre 1 35 120-09| Rivet, 3/16x 1 3
(incl. Ref. 18) 36 120-13| Rivet, 3/16x5/8 6

20 100-70| Clamp, Gear 1/2” HF4 4
37 702-06| Foam Cushion 4
38 117-54| Locking PAL Nut, 1/2-20 Zc¢{ 1
39 112-07} RHMS, 10-24 x 1.25 Zinc 12
40 108-42| Washer, .062x7/32x1.00 Zc | 12
41 103-48| T/S Pan HD PHIL #10-5/8 A Zc 1

Ontario Drive & Gear Limited 14

Phone (519)-662-2840 Fax (519)-662-2421




9.0 Electrical System Vanguard?2 Parts Manual

33 (opt.}

46__ ¢
16 (opt.) ‘ L
Sy 32w «-Q _/ ) W “, I
4 15 n
- |
@ 2%) ;,5 s =
( |

AN G
) SR N
a\

(OPT.)
GAUGE LIGHT
(OPT.)
(OPT.) (OPT.)
GAUGE LIGHT ™\ . LIGHT IGNITION oIl TEMP
VOLTMETER SWITCH SWITCH  (opT.) \ GAUGE
= W 0IL PRESS.
(OPT.) W BR BK&H OFF $ON IND. LIGHT| \BrR R
HOURMETER N\ ah 1
BK W or[-R | | PN\ BL
BR W
A W BK R \GR W
W (W A T / \—
(OPT.) T  N— 1 T
BRAKE FAN ) \a—! A A ]
A 8 LA STARTER RELAY | }g e
Fo ;R—;g;g BK FUSE
GROUND ﬂ D u ﬂ BLOCK
TERMINAL W
STRIP
M 15 15 15 15
AMP . FUSES
KI \
I BK R
(o]
- 4+
12 V. BATTERY
15 Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



Vanguard?2 Parts Manual

9.0 Electrical System

Ref | Part No. Description ity Ref  Part No. Description IQty
1] 100-39A| Key 1 41  613-26 Power Cable 1
la|] 126-17|| Ignition Switch, incl. Ref 1 1 42  613-58 Ground Wire 1
2| 100-62| Switch, Light 1 43  117-20 Nut, Fin. Hex, 1/4-20Zinc 2
3| 613-71] Main Wire Harness, incl. 1 44  120-15 Rivet, 1/8x7/16 2
Fuse Holder 45 112-19 Screw, IHWH T/C Slot 1/4-20x1/2| 2
4] 126-76| Knob, Light 1 46  118-48 Heat Shrink,2 x 1/2 (Opt) 1
5| 613-68| Starter Relay 1 47  118-02 Terminal, Male-#76-1251-88| 1
49  118-30 Terminal, Eye - #10 1
6] 100-25( Battery, P-22NF245TL 1 |
8| 604-52 | Battery Retaining Bracket 1 51 613-45 Terminal Insulator (6 ga.) 1
9| 117-21] Locknut, Nylon 5/16-18 Zin« | 2 52  613-46 Terminal Insulator (2 ga.) 1
1 100-64| Tie Wrap, 5.5" - Black 8 53 702-06 Foam Cushion 2
54  126-83 Clip, Hose 5/16 I.D. #c-9s0p¢| 2
11f 103-48| Pan HD PHIL T/S 1 55 118-49: Fuse, 15Amp, 2-prong (ATO15 4
#10x5/8 A Zinc |
12| 126-93| Clamp, Nylon Wire -1/2” ID | 10 61  112-51| Screw, IHWH T/C #10-24x5/8 2
13| 108-57| Washer, 3/4” ID, ToothLocl | 1 62  117-20 Nut, Fin. Hex1/4-20Zinc 1
14| 126-93| Clamp, NylonWire - 1/2"TI | 1 63  117-03 Nut, Fin. Hex5/16-18 Zinc 1
15| 127-24|| Clamp, Nylon -1~ ID 1 64 112-04 HHCS, 1/4-20x3/4" GR2Zc | 1
16| 108-55| Lockwasher, Ext. Tooth 7/16 | 1 65 112-01 HHCS, 5/16-18x.750 GR5Z¢| 1
17 613-18|[ Ground Wire 1 66  108-08 Washer, 1/4 SAE Zinc 1
25| 613-37| Ground Terminal Strip 1 67  108-24 Washer, 5/16™ SAE Zinc 1
30| 613-38| Oil Monitor Wires (opt.) 1
68.  613-69] Headlamp, Halogen 2
31 632-1f| Hourmeter, #56548-10 1 i
(#876EM) (opt.) 72|  118-51] Fuse, 30A 2-prong (AT030) |
32| 633-1C| Voltmeter, #07583-15 1
(#830EM) (opt.)
33| 634-11| Oil Temp. Gauge #07556-8¢ | 1
(#828EM) (opt.)
34| 634-12| Oil Temp. Sender#02024-0¢ | 1
(opt.)
35]52.099.0¢ | Oil Pressure Switch, 6 psi 1
(opt.) (Kohler #)
36] 634-0¢| Engine Oil Pressure Light 1
(opt.)
37| 634-1(| Light Kit, #06215-00 2
5/8" dia., see Ref. 32,33 (opt
39| 613-45| Cable Starter 1
40| 108-02| Lockwasher, 1/4Zinc 5

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421

16




ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO0

Phone: (519) 662-2840

Fax: (519) 662-2421

IODG Dedicated to guality and performance




6x6
A'Go6x6

ARGO

VANGUARD?2
PARTS MANUAL

Model No. V697-55
From Serial #SN9600

Ontario Drive & Gear Limited Manual No.697-55-1  12/97 3.5C
Phone (519) 662-2840 Fax (519) 662-2421 Rev. 2 Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD2 model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life ofthe ARGO. Please referto
this parts manual before ordering any replacement part.

All information contained in this VANGUARD?2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD?2 differs from the
specifications contained in this manual, contact Ontario Drive & Gear Limited for
information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time,
without obligation or prior notification.

Reproduction of the VANGUARD?2 Parts Manual No. 697-55, in whole or in part, is
prohibited without prior written permission from Ontario Drive & Gear Limited.

Model Identification
VANGUARD?2 - Model No. V697-55

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



6
ArJ05x6

Using the Parts Manual

1 Findthe major vehicle assembly inthe Table of Contents
Table of Contents on this page, and turn to
that section.

Foreword ......cooviiiiiiiiiiiinennnns i

2. Locate the part in the illustration that you quel Identification .................... i

wish to order. Using the Parts Manual .................. ii

3. Referto the parts list in that section. 10 Transmission . . . .. oo oo, 1

4. Findthe correct part number (Part No.), 28 Igﬁiﬁ z;ndstlg;haust System ... g
part description (Description) and correct . ystem ...

quantity (Qty). 4.0 Power Pack Assembly .......... 5

5.0Brake System . ................ 7

5. Use only this information to order ARGO 6.0 Vehicle Body and Firewall ........ 9

replacement parts. DO NOT attempt to

a I ¢ part by Ref b 7.0 Frame and Drive System .. ....... 11
graéeé ﬁurren%gtr:emen part by RErnUmMberor g o Fuel System and Seat Assembly. .. 13
' 9.0 Electrical System ... ............ 15
Ontario Drive & Gear Limited Page ii

Phone (519) 662-2840 Fax (519) 662-2421




1.0 Transmission Vanguard2 Parts Manual

Ontario Drive & Gear Limited
1 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard2 Parts Manual

1.0 Transmission

Ref [Part No. ‘Description [ Qty Ref |Part No. ‘Description Qty |
"¢ 1610-17HU| Transmission Asm - HU, 31| 114-01 [ Washer, Shim 2
- | does not include Refs 38, .020x2.25x2.81
52,53 & 56 '32| 101-03 | Bearing, Ball 6207-C3 2
N : .. 33| 103-04| SHCS 5/16-18 x 1.00 3
1| 34-68| Cover, Transmission 1: Bare
2| 34-99| Housing, Transmission 1 341 108-02 [ Lockwasher, Hi-Collar 3
31 34-21| Shaft, Input - 13/21T 1 7 5/16 Bare
4| 34-16A| Gear, Idler 13 T 1 35| 101-15 | Bearing, Ball 6005-C3 2
(incl. Ref. 51) 7 7 7
5| 34-96| Gear, Helical - 26T-H 1 36| 107-04| Retaining Ring 2
BE , , 37 34-08| Cage 1
6| 34-94| Shaft, Spline | 1 38| 610-67| Lever, Shift 1
-7 3491 Gear, Double - 26/33T 1 39| 34-47| Gasket, Cover - 1/64"Thk| 1
8| 34-43| Gear Plate - 71T-H 1 40| 103-02| Plug, Magnetic 3/8 - 18 1
9| 105-03| Bushing, Oilite 2 x% 12 NPT Sq. Hd
10| 34-13| Gear, Planet - 12T 6! , , , )
7 41| 34-86| Holder, Shift Lever 1
11| 34-14| Gear, Sun-21T 2 42| 111-01| Pin, Spring 5/32 x 1.00 2
12° 34-81| Shaft, Output 2 43| 113-01 O-Ring 012-7147 1
131 34-55| Shifter Asm 1i 44| 105-02| Bushing, Oilite 1/2x 1.0 1
14a° 114-)4| Washer, Shim .040 Thk 1! 45| 104-03| Pin, Dowel 1/4 x 7/8 2
14b| 114-)5| Washer, Shim .020 Thk 1] , , , ]
15| 106-01| Retaining Ring 3 ‘ 46|| 34-77 Dipstick - with Breather 1
7 47| 103-06 HHCS 5/16-18x1.00 4
16| 101-01]| Bearing, Ball 6204Z-C3 3 | GRS Zinc ]
17| 101-16| Bearing, Ball 6206-C3 1 48| 108-05| Lockwasher 5/16 Zinc 77‘
18| 114-02 Washer, Shim as req 50( 34-63) Shift Yoke 1
19| 106-05| Retaining Ring 1 : : : . L _
20| 102-05  Seal, Oil WBS 30x62x10| 1 o1} 105-05 ‘?i“rf}l‘{g ;‘)Olhte %x 1.5 1
21| 107-05| Retaining Ring 3 52| 103-97 gII-{Ig%iL/;lQOxl 25 1
22| 34-11| Pin, Dowel %2 x 3.50 1 - : -
23 31-07| Plug Plate 3 53| 117-27 %iorf(l:mut, Nylon 1/4-20 1
25| 109-05| Ball, Steel 6mm 62-67 Rc| 1 54 See Section 4.0 Power
] ) } ) Pack Assembly
26| 34-32 Spring, Compression - 1 55| 103-95 | FHSC 5/16-18x1.0 1
7/32x0.50 GRS Zinc
27 '_1 02-031 Seal, Oil WBS 30x72x10 2 56 7126-38! Knob, Shift 1
28| 106-03| Retaining Ring 4
29| 107-02| Retaining Ring 2
30| 101-05| Bearing,Ball 6306-2NSEC3| 2

‘Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




2.0 Intake and Exhaust System Vanguard2 Parts Manual

Ontario Drive & Gear Limited
3 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 2.0 Intake and Exhaust System

Ref | "artNo. Description Qty| | Ref | PartNo. Description Qty
1| 603-81| Duct, Intake 1| | 15[ 120-04] Washer, .195x.50x.08 Zin| 2
2| 112-48| Screw, T/S HH#14x2.25 Zinc 2 17| 120-13| Rivet - 3/16x5/8 2
3| 112-19| Screw, IHWH T/C Slot 1/4- 2 18| 707-32| Duct, Exhaust 1
20x0.5 19| 707-26| Cover, Engine Duct 1
7| 120-05| Washer,.195x.50x.040 Zinc 7 32 71%212 [S)éertWEﬂg{,r\]ﬁ_' T/C Slot é
8| 707-31| Screen,Exhaust 1 1/4_20)(6_5
9| 120-09| Rivet3/16x 1 7 23| 603-82| Seal 1
10| 125-59| Washer, Fibre -.062x.25x.50 7 25| 126-57 Spring’Exhaust 2
11a| 108-08| Washer, 1/4 SAE Zinc al | ] T e 1253200 J
11b| 108-08 2 Zinc 1
12| 120-29| Spacer,.26IDx1.12LG 2 28| 805024| Gasket 2
13| 125-58| Washer, Fibre - W-77F 21 | 30| 707-05| Manifold, Exhaust 1
14| 707-28| Support, Exhaust Duct 1 | 31| 108-02| Lockwasher, Hi-Collar 4
5/16, PL
3.0 Clutch System
Ref | Part No. Description Qty Ref | Part No. Description Qty
1f  127-72f Clutch, Driver, keyed 1| [727[ 126-24] Clutch, Driven Model “B”| ~ 1
incl. Refs. 2to 15,0400-0028 SODB0001 (incl. Refs. 28 to
2| 0405-0021| Pulley, Half - Fixed 1 37)
3 V08| Ring, Retaining D1400-350 1 28| ASK-5| Key 1/4 x 1/4x 3/4 1
4| 0410-0007| Pulley, Half - Sliding 1 29| ASR-6| Retaining Ring N1400-150A| 2
5 V09| Plate, Spring Guide 1 30| ASA-1| Spacer.050" Thick a reg
6| V10-48-| Spring 1| | 30a[ASA-1-S| Spacer.025" Thick s req
108-18 31| AFK25.4-| Pulley, Half - Fixed 1
7| 420-2453-| Lockwasher 3 2500D01
700 32| AMC-2- Pulle& Half - Slidin 1
8| 222-9640-| SHCS 3 2500001 incl. Refs. 33, 34 and 35
66 33| ANS-2-T| Shoe, Cam 3
9| 1080-0153) Washer 11 | 34| AMB-2| Bushing, Bronze 1
101 7080-0100| Nut 1 35| 111-01] Pin, Spring 5/32 x 1.00 Slotted 1
11 0115-] Cap 11 | 36|4cs-3-188| Spring, Blue 1
0015(B) . 37| AFC-4-| Cam 1
12{)440-0001| Cover, Spring 1 C3D4
13| C24-L1| Spring, Anti-Noise 3
14| C13-200| Slug, Lead 200g 3
15[ 1130-3002| Block, Red 3 |
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 4




4.0 Power Pack Assembly Vanguard2 Parts Manual

] Ontario Drive & Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

4.0 Power Pack Assembly

Ref [Part No. Description Qty | |Ref [Part No. Description Qty |
11 126-52 | Engine - Vanguard V-Twin 1 43| 611-66| Frame-Power Pack Van. 1
16 HP incl. refs. 2-14, 17 44| 110-14| Key 1/4x1/4x1.25 4
B&S #3034471026E1 45|610-24H| Brake Disc-#40-2x15Tw/hole| 21
2 See Section 8.0 Fuel 46 103-69| SHCS 1/4-20x1.50 Zinc 2
, System & Seat Assembly | | | 47 113-02| O-Ring #106-7147 |z
3| 126-74| Spark Plug #3926 2\ | 48| 810-21| Lever, Assem., Brake -RH 1
4| 394018 | Filter, Air (BS#) 1 49| 810-20| Lever, Assem., Brake-LH 1
51 272490 | Element - Foam (BS#) 1
|- : .| B3to See Section 5.0 Brake
6| 110-03| Key 1/4x3/16x2.375 RC46 1 57 System
7| 127-31 | Spring, Governor - Green | 1 58| 117-27! Locknut, Nylon 1/4-20 Zinc| 2
8| 125-88 | Spring, Return 1| | 59| 103-66) HHCS 1/4-20x4.00 Gr5 Zind 2
8a| 127-49| Spring, Return 1 60 See Section 3.0 Clutch
9| 112-28 | HHCS, 3/8-24x4.5 GRS Zinc | 1 7 System
10|| 805169 | Screw-Hex Head (BS #) 1| | 61| 612-76| Cable Asm, Throttle 1
10a| 805169 | Screw-Hex Head (BS #) 1 62| 612-92| Cable Asm, Choke incl. 63[ 1
B : ) 63 Jam Nut, 5/16-24, Part of 62| 2
131 805170| Clamp - Casing (BS #) 17| 64| 108-24" Washer 5/16 SAE Zinc 2
13a| 805170 Clamp - Casing (BS #) 1} 65 126-75 Knob, Choke - Black 1
14} 601-86] Clip, Retainer 1l | 66| 103-18 HHCS 3/8-24x1.25Gr5 Zinc | 2
17| 126-95] Filter, Oil 1| | 67 108-06 Lockwasher, 3/8 S/R, Zinc| 2
181 See Section 3.0 Clutch 67a| 108-06 Lockwasher, 3/8 S/R, Zinc| 1
19( 811-14| Spacer 2| | 67b| 108-06 Lockwasher, 3/8 S/R, Zinc| 1
|- : , : 68| 108-18 Washer 13/32x1.375x 11GA | 3
21| 112-57| HHCS 5/8-11x10.00 Gr5 Zinc 1 69| 125-56 Drive Belt 1
22| 117-09| Locknut, Nylon 5/8-11 Zinc | 3| | 70 103-34 HHCS 3/8-16x125 Gr5 Zinc | 1
231 811-09| Washer, Square .641ID 5 71 110-09 Key 1/4 x 1/4 x 3.0 1
251 112-58| HHCS 5/8-11x7.50 Gr5 Zinc -2
26| 108-24| Washer 5/16 SAE Zinc 8] | 77| 103-17| HHCS 3/8-16x1.00 Gr5 Zinc | 2
27| 112-27 HHCS 5/16-18x1.75 Gr5 Zinc| 4 78| 108-26| Washer 3/8 Zinc 2
28! 117-21| Locknut, Nylon 5/16-18Zinc | 4! 79| 603-29| Guard, Belt Protect 1
30( 127-35 Grip, Molded Rubber 2 80| 601-92| Vinyl Trim - 1.5" 1
: - - . . - 81| 601-93| Vinyl Trim - 4.25" 1
g% 100-57 ghfgtﬂte_ T"IVBS;G“P o 1{'| 86| 106-07| Retaining Ring N1400-75 | 4
€C dection 1. ransmission 1 . s ]
33| 108-36| Washer 06x1.00x1 375 Zinc |aswa| | ©'| |27 00| SPring, Extension- StgLever = 2
-38) 117-06 Nut, Fin Hex 1/2-13 Zinc { 2| | 88| 103-55| HHCS 5/16-18x2.75 Gr5 Zinc| 3
39| 103-53 | HHCS 3/8-16x3.0 Full Thread| 2 89| 108-05| Lockwasher 5/16 Zinc 3
39a| 108-07| Lockwasher 1/2 Zinc 2 92| 812.01| Bracket Asm., Steering 1
40| 103-20 | HHCS 1/2-13%6.5 Gr5 Zinc 2 93| 81227| Lever Asm., Steering - LH| 1
94| 812-26| Lever Asm., Steering - RH| 1
101| 103-41| SHCS, 3/8-16x1.25 Zinc 4
102| 108-23| Washer 3/8 SAE Gr8 - Dich.| 4
103] 126-89| Cap, Vinyl - Black -2
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 6




5.0 Brake System Vanguard2 Parts Manual

Ontario Drive & Gear Limited
7 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard?2 Parts Manual

5.0 Brake System

IRef [Part No. Description Qty |IRef [Part No, Description Qty
1| 166-01rv | Caliper, Brake - L w/o pads 1 37| 668-02| Brake Cooling Kit-Van2 1
(incl. Refs. 5,6,7,9 - 12) (incl. Refs. 3810 62)
2 | 166-02rM | Caliper, Brake - R w/o pad: 1 3&| 100-6Z| Switch, Light 1
(incl. Refs. 5,6, 7,9 - 12) H| 125-9z| Adpt. & Mounting Kit
3| 161-01] 0-Ring Kit, Caliper 2 (incl. Refs. 43 to 50)
(incl. Refs. 5 and 6) 40| 125-91| Blower Fan 1
¢| 160-40] SHCS M8x1,25x40 Zinc 2 41! 120-12| Rivet 3/16" x 5/8" 4
¢ Seal, Rubber - Smm (see Ref. 3 1 42| 613-05| Wire Harness 1
6| Seal, Piston - 41mm (see Ref. 3 2 43 Mounting Bracket 1
7| 168-05| Piston 4 Imm 2x2 44 Nut, #10-32 1
8|| 170-01|| Brake Pad Set(4) - non-asbesto| 1/ | 45| See | Lockwasher, 3/16" 1
9| 168-20 Plug, Rubber IX2| | 46|| 125-92| Screw,#10-32 x 2" 1]
10| 168-03| Screw, Bleeding M10x1,0 | 1x2 47| | above | Nut, 1/4-20 2
11( 109-03 Ba“, Check - 7/32 dia. 1x2 48 Lockwasher, 1/4" .
12| 160-41) SHCSM10x1,5x50mm Zinc|| 2X2 49 Screw, 1/4-20x 5/8" 2
13| 168-06 Pin, Cotter 3,2X50mm 2X2 50 Adapton 3" dia. 1
14| 160-44| Bolt, Banjo- 4
M10x1,0x21,0 Zinc 52| 125-35| Clamp, Gear 3.50" HF-52 | 3
15( 160-01| Washer, Copper - 8| | 53| 127-44| Hose, Intake 3" dia. x 46" | 1
1,5x10,0x14,0 54| 601-85| Intake Flange (specify cIr)| 1
16 163-01 HMOSE Asrg, }I{_y?jraulchOOmm 1Xi 55| 126-61| Intake Screen 1
17| 165-06| Master Cylinder, (incl. Refs -
oaoat 27to5s dr e 6 | 112:56| Pan HD Phil T/S #10x3/4 | 4
18| 165-05| Master Cylinder, (incl. Refs 1 -
191021, 321028, g 64) gg ﬁggg Eralr(e Cor:)llnlglz)uc}_ , j
16| 160-42| FHMS M5x0,8x6mm | 2x2 ockwasher 1/4 SplitRing
x| 168-08| Cover 1x2 59| 112-19 ?/C4r.ezv(\)l;(|1|_/|¥VH T/C Slot a
g} 168-09 ggg’eS:CF:i%bnbzro Power b2 | 60| 668-11 Mounting Bracket - Duct 1
‘ Pack Assembly 61| 118-02| Terminal, Male - #76-125 | 1
9 162-02 Spring, Return > 62 118-03 '{Sgrglnal, Female - #76- 1
5 ceal,primary, 19mm | IXT| | 63| 160-03 O-ring, Oil Window | 1x2
2¢| 168-10| Piston 19mm dia. 1x2 64| 168-14| Oil Window, Master Cylinder | 1x2
27 Seal, Secondary, 19mm 1x2
(See Ref. 30)
28 Boot, Rubber, (See Ref. 30) | 1x2
3c| 161-25] O-Ring Kit -Master Cylinder | 1x2
(incl. Refs 25, 27 & 28)
31| 812-13| Pin Asm. ,Plunger-Adjustable [ 2
32| 812-17| Collar .
33| 112-02| SHSS 10-24x1/4 Knurl 2
cupPt.,, PL
34| 126-19 Flui({, Brake-Silicon Dot 5
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 8




6.0 Vehicle Body & Firewall Vanguard2 Parts Manual

5 }19(0;::.)

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

6.0 Vehicle Body & Firewall

Ref [P'art No, ‘Description Qty| | ef | ’art No. Description Ay
1| 601-32] Body +Hood, Upper - VAN2 1| |36al] 120-04" Washer, .195x.50x.08 Zin | 46
Replacement, specify colour 36b|| 120-05, Washer, .195x.50x.04 Zin 2
(incl. Ref'5, 11, 12, 13, 14, 15, 38) 36¢|| 120-04| Washer, .195x.50x.08 Zin 5
2| 603-91} Body, Lower - 6x6, 1 37| 126-60| Vinyl Strip 1
specify colour 1/2"x V4"x37.5'
3| 127-28] Plug, Nylon - Black 1 38| 120-05| Washer,.19x.50x.04 Zinc z
4| 601-05( Bumper, Vinyl - 6 x 6 1 39| 100-16/| Clip, Hitch Pin 1.625Zinc | 4
5| 602-37| Hood Kit, Van2 1 40| 100-18| Plug, Drain 5/8" x 13/32" p)
specify colour 41| 601-03| Seat, Rear LH - 6x6 |
6| 801-47| Duct, Intake Transition, 1 42| 601-02| Seat, Rear RH - 6x6 |
specify colour 43| 603-15 | Washer, Plastic E
7a(127-45A} Pin, Hinge 2| | 44| 108-01| Washer, Fender 114 SAE Zinc | =
7b|127-45B} Knuckle, Hinge 2| | 45| 103-08| HHCS 1/4-20x 1.00Zinc | 2
8a| 103-47} HHCS 10-24x 3/8 8| | 50| 126-72| Plate, Holding Brake 1
8b| 120-13] Rivet3/16x 5/8 7 51| 126-65| Shifting Plate 1
8c{ 120-13| Rivet 3/16x 5/8 5 52| 127-26| Steering Lever Plate & Winch 1
8d| 120-09| Rivet 3/16x 1 S 53| 126-67| Floor Pan Plate 1
9| 126-10f Wing Stud 1 54| 126-68| Operation Plate 1
10| 126-09{ Grommet, Alum, #GH-7 1| | 55| 126-69| Fuel Plate 1
11| 602-24| Hood Support Assembly 1| | 56| 126-70| Vehicle Capacity Plate 1
12! 120-15| Rivet 1/8 x 7/16 2 57| 126-64| Vehicle ID Plate 1
13| 601-69| SpringPlate 1| | 58 gnﬁl Plate, Non U.S.Argo | 1
126-11|] Sprin 1 :
1;1 112_19 S(F:)reV\glg IHWH T/C Slot 3 5s| 127-51| Plate, Capacny_- 6X6 |
1/4-20'x 0.5" @ | 126-73| French Decals, incl. 51-58| 1
" available as set only
16| 602-29| Brace, Dash 1/ | 61| 125-41| Dash Handle, incl. 62 |
17) 601-08} Vinyl Trim, 84" 1| 62 Plug cap, avail. onlywith 61 | <
18| 601-09] Vinyl Trim, 28 2/ | 63| 117-10| Locknut, Nylon #10-24 Zinc | -
19| 626-10, Hitch Kit (Opt.) 11| 64| 126-88| Bumper, Rubber 1
25| 117-44) T-Nut /4-20 PL 4/ | 65| 103-25| PHMS #10-24 x 3/4" Zinc | .
26| 12G-24| Rivet, Alum,3/32x3/8-all plates | 38 66| 602-38| Clip, Hood |
27a| 12€-09| Rivet, 3/16x 1 46| | 67a| 613-75| Bezel, Headlamp 2
27b| 120-09| Rivet, 3/16x 1 25| | 57b| 613-76| Bracket, Headlight Backing 2
28| 601441 Nameplate, “ARGO” 1 68 See Section 9.0 Electrical
28a| 127-41; Nameplate, 6x6 2 System
Vanguard? 65| 103-24 | OHPS T/S #6 x 1.00 Blacl 8
31| 609-33| Firewall Asm. (incl9, 10,26, 1 . .
32,51) 73| 117-15| Nut, Fin. Hex 3/8-16 Zinc 1
32| 125-84| Grommet, Rubber 1| | 7| 602-27| Support, Adjustable 1
34| 803-02| Floor Pan, Front, 1 75| 103-89| C/Bolt 3/8-16 x .75 Gr2 Zinc 1
specify colour 7¢| 108-06| Lockwasher, 3/8 S/R, Zin 1
3PH| 603-03 | Floor Pan, Rear 6x6, 1 &| 127-01| Reflector, Red 2
specify colour 81| 103-48| Pan HD Phil T/S #10x5/8 | &
A Zinc -
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 10



7.0 Frame and Drive System Vanguard2 Parts Manual

"647-10 Chain Take Up.

' "‘\x‘b = Replacement Kit
}——53 -~

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 7.0 Frame and Drive System

Ref [Part No. | ‘Description Qty | |Ref [Part No. ‘Description Qty

‘1| 606-50| Frame Asm. - 6x6 Vanguard 1 37| 810-29| Sprocket, M/R Axle-19T 4

] ] ] 38| 810-28] Sprocket, Front Axle - 24T 4

3| 117-15}: Nut, Fin Hex 3/8-16 Zinc 56

4| 10846} Washer,13/32x1.375 Hi-Carb| 12 41| 810-75 | Axle Asm (incl. Ref. 15) 6

~5{ 101-35} Bearing, Ball #1030-125 GF§ 6 42| 603-22 | Chain, Idler RC40-2x46P|| 2
5a| 101-41!| Bearing, Ball #1030-1 GFS 8| | | (incl. Ref. 54)
5b| 101.30} Bearing, Ball 1.0 Setscrew 2 431 603-17 g::?irl;eggS)O-Zx@P-Fﬂ- 2
6| 10806} Lockwasher, 3/8" S/R, Zinc| 58 ; i P )
7a| 10382| HHCS 3/8-16x1.5Grs Zinc| 2| | 44| 603201 &T%e§%§0-2x70P-Mld. 2
7b| 103-88} C/Bolt 3/8-16x1.00 Grs Zine| 22 | | 45| 603.21 | Chain, RC50-2x96P-Rear| -2

8| 60599} Gasket, Flange 8 (incl. Ref. 53)

9 60589} Gasket,Outer Bearing Flange | 12 46 117-35] Nut, Wheel 7/16-20 Zinc | 5x6
10a| 605-63| Flange, Bearing - Outer 14 47 125-26| Valve, Tire 6
10b| 101-20} Flange Assem., Bearing 8 48 125-13C| Rim, 8x7-5 Bolt 6
11| 10214 Seal, Oil CR #12361 6 | ¥ | 126-96) Tire, Goodyear Runamuk| 6

12] 102-15 Seal, Oil CR #12379 6| | 501126-98C| Tire & Rim Asm. - LH 3
13| 605-97 Flange Assem., Outer 6 | (incl. Refs. 48 & 49) |
] (incl. Refs. 11 & 12) , '51{126-97C| Tire & Rim Asm.-RH | 3
14| 112-39( C. Bolt, 3/8-16x1-3/4"Gr5Ze| 24 | | (incl. Refs. 48 & 49) |

15| 103-80]| Stud, Wheel 7/16-20x1.125 5x6 53| 100-96| Con. Link, RC50-2 H.D. | 1x6
16| 112-60| SHSS 1/4x28x1/2 Cup Pt. 4 54| 100-97{ Con. Link, RC40-2 H.D. | 1x2

Bare 55| 125-61| Spring, Tensioner 1x4 |

| , , 56| 603-61| Slider Block 2x4|
17| 108-05| Lockwasher, 5/16" Split Ring 4 57| 125-78| Spring, Spacer 1x4 |
20| 101-14| Flangette - 2 Hole - Trim 1" 4 58| 603-77| Upr Chn Tensioner Arm | 1x4
22| 117-04| Locknut, Nylon 5/16-24 Zinc| 4 59| 603-76| Lwr Chn Tensioner Arm | 1x4
23| 103-46| HHCS 5/16-24x1.00 Gr5 Zinc 4 60| 100-01] Pin, Cotter 1/8x1.5" Zinc | 1x4
26| 112-03| SHSS 5/16-18x3/8 2 DOG,PL 6

27| 606-30| Idler Asm - L 4x11T 2x24T 1 61{ 603-78] Pivot Pin 1x4
28 606-31| Idler Asm - R 4x11T 2x24T 1 62| 603-66| Spacer, .500ID x .6251g | 1x4
29 112-31| HHCS 3/8-16x1.0 2B Gr8 Zc 6 «| 647-10| Chain Take Up 4
1 ) ) Replacement Kit

30| 112-14| HHCS 3/8-16x.750 Gr5 Zinc 2 (incl. Refs 55 thru 62 as

31 108-15| Washer 3/8 SAE Zinc 1 shown)

32| 604-84| Frame Asm. - Battery 1

33| 117-64| Insert, 1/4-20 4

34| 120-15] Rivet 1/8 x 7/16 2

35| 126-11| Spring 1

‘Ontario Drive & Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 12




8.0 Fuel System and Seat Assembly Vanguard2 Parts Manual

Ontario Drive & Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 8.0 Fuel System and Seat Assembly

7”7~ Ref JPart No.| Description Qty| [Ref iPart No. Description _ |Qty
1| 803-50| Handrail Assembly 1| [ 21| 608-42[ Fuel Hose, 110" 1
2| 108-03| Lockwasher, 1/4 split ring 4| | 22| 125-64| Fuel Filter, G 81-4 1
, Zinc 7 23| 100-12| Clamp, Gear 2.25" HF36 | 2
3| 112-41 | PHMS, PHIL 1/4-20x1.250 6| 24| 125-94| Hose, Filler 1
Zinc -
] : 25| 126-47| Fuel Neck Assembl 1
4| 608-39 Back Pad Assembly 1 uel eck Assembly
5| 608-43 Seat, Bench 1 26| 126-46| Cap, Fuel 1
: . . : 27| 126-77| Hose, Vent 93" 6x6 1
6 ggg'g? ﬁg}e, Lh%tht } 28| 126-50| Male Connector, 1/4" 1
, Z, o HH%: §=1/:20 Gz ¢| | 29| 12694 Clamp, Nylon Wire, 114" 10f 4
- -2UX T mc .
~ 30| 112-04| HHCS 1/4-20x3/4 Gr2 Z 4
10| 108-03 | Lockwasher 1/4 split ring 6 X 2% bre £
Zinc - - - . -
: : - 31| 117-10) Locknut, Nylon #10-24 Zinc | 12
13| 804-17| Frame Assembly, Seat 1l | 32] 126.62| Clamp, Gear 1/4" 2-Ear #0507| 1
17| 608-32| Tool Box 1 34| 108-08 Washer, 28x .62x.04 Zinc | 4
18| 608-28| Pickup Assembly, Fuel 1 35| 120.09 Rivet. 3/16x 1 3
(see Ref. 19) .
19| 608-24| Tank, Fuel 32 litre 1) | 36 12013 Rivet, 316 x /8 6
(incl. Ref, 18) 37| 702-06| Foam Cushion 4
20| 100-70| Clamp, Gear 1/2" HF4 4 38 11754 IZJ_ocking PAL Nut, 1/2-20 1
nc
E e 39| 112-07| RHMS, 10-24x 125 Zinc | 12
- 40| 108-42 Washer, 062x7/32x1.00 | 12
) ] Zinc )
41| 103-48  T/S Pan HD Phil #10-5/8 A 1
Zinc

‘Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 14



9.0 Electrical System

Vanguard2 Parts Manual

a1 32 opt) 4‘@

%@%@

X Ry,

To Optional
Brake Cooling Fan

o1, QS SR
GAUGE, L TGHT (OPT.) CleNE T, woPT)
VOLTMETER LIGHT W OIL TEMP.
SWITCH oy (0PT.) GAUGE
— OIL PRESS. \
" , IND. LIGHT B_Rér ?
HOURKTER — \l@ j
BK;IBRQR ﬁoa R -H‘B‘-
A .
(OPT.) /] 3 L
BRAKE FAN y ‘
Y STARTER RELAY ,
L)
BK
K IFUSE
BHEAD _Jscjglr 1BLOCK
LAMPS Ry W
o ] 15 15 13 IS
|D: BR T AMP. FUSES
— ENGINE [ \ COLOUR_CODE
R BK | L BK - BLACK OR - ORANGE
gy BL - BLUE R - RED
e +‘ BR - BROMN W - WHITE
! R - GREEN Y - YELLOW
PT.) )
on ?gEéTDR 12 V. BATTERY  (cap FILE: PD\SO0\S50\613-71_72d
Ontario Drive & Gear Limited
15 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

‘art No,

Description

Qty

~
5 | &
*

[
OOWoo~No o1~ WN D

[N
[N

N R R R e e
U1oo N U D WwWN

31
32
33

35
36
37

39
40

00-39A
126-17
100-62
613-71

126-76
613-68
127-54
120-09
604-52
117-21
100-64

103-48

126-93
108-57
126-93
127-24
108-55
613-18
120-04
613-37

613-38
632-15

633-10|
634-11
634-12
$2.099.06
634-08
634-10

613-49
108-03

Key
Ignition Switch, incl. Ref 1
Switch, Light

Main Wire Harness, (incl.
Ref. 74, 76, 77)

Knaob, Light

Starter Relay

Battery

Rivet

Battery Retaining Bracket
Locknut, Nylon 5/16-18Zinc
Tie Wrap, 5.5" - Black

Pan HD PHIL T/s#10x5/8 A
Zinc

Clamp, Nylon Wire - 1/2" ID
Washer, 3/4" 1D, Tooth Lock
Clamp, Nylon Wire - 1/2" ID
Clamp, Nylon - 1" ID
Lockwasher, Ext. Tooth7/16'
Ground Wire

Washer

Ground Terminal Strip

Oil Monitor Wires (opt.)
Hourmeter, #56458- 10
(H876EM)

Voltmeter, #07583-15
(#830EM)(opt.)

Oil Temp. Gauge #07556-8t
(#828EM) (opt.)

Oil Temp. Sender
#02024-00 (opt.)

Oil Pressure Switch, 6 psi
(opt.) (Kohler#)

Engine Oil Pressure Light
(opt.)

Light Kit, #062 15-005/8" dia
see Ref. 32 & 33 (opt.)

Cable, Starter
Lockwasher, 1/4 Zinc

O = PP il el el s

-
-

PR R RPRR PR

Ll

Ref
41
47

4¢
47
4s

54

55

61

62
68

69
72
74

75
76

-
7

9.0 Electrical System

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

‘art No Description Qty
613-2t | Power Cable 1
613-5¢] Ground Wire 1
117-2(| Nut, Fin. Hex, 1/4-20Zinc 2
120-1:| Rivet, 1/8 x 7/16 2
112-1¢| Screw, IHWH. T/C 1/4- 2
20x 1/2

118-4¢ | Heat Shrink,2 x 1/2 (opt.) 1

118-02| Terminal, Male-#76-1251-81 1

118-3( | Terminal, Eye - #10 1

613-45| Terminal Insulator (6 ga.' 1

127-55| Cap, Battery Terminal - 1
Red

126-83| Clip, Hose 5/16 ID #C- 2
950PC

118-4S | Fuse, 15 Amp, 2-prong 4
(AT015)

112-51| Screw, IHWH T/C #10- 2
24x5/8

127-56| Terminal Bat. Post 2

613-69| Headlamp, Halogen 2
(incl. Ref. 69)

127-46| Bulb, Headlight - 2
Halogen

118-51| Fuse, 30A 2-prong 1
(ATO030)

118-6C| Block - Fuse, 8 position 1
(incl. with Ref. 3)

118-61| Terminal - Fuse, quad (opt. )

118-63| Terminal - Fuse, triple 1

118-62| Terminal - Fuse, single 5

16



ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO

Phone: (519) 662-2840

Fax: (519) 662-2421

‘DDG Dedicated to quality and performance




ArJa6x6

ARGO

VANGUARDZ2
PARTS MANUAL

Model No. V699-55
From Serial #SN10191

Ontario Drive & Gear Limited Manual No. 699-55 09/98 3.5C
Phone (519) 662-2840 Fax (519) 662-2421 Printed in Canada



Foreword

ODG has prepared this manual for the VANGUARD2 model to assist both qualified mechanics
and vehicle owners in ordering corect, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD2 differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

0ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD2 Parts Manual No. 688-55, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model |dentification

VANGUARD2 - Model No. VE699-55

Explanation of Parts Manual Format

- Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

- Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

[)




Iyﬂ 6x6

VANGUARL

Using the Parts Manual

Table of Contents

Foreword .......................

1. Find the major vehicle assembly in the Model identification .. .............. i
Table of Contents on this page, and turn : .
to that section. Using the Parts Manual ............ i
2, Locatethe part in the illustration that you 1.0 Transmission ............... 1
wish to order. 2.0 Intake and Exhaust System.... 3
o . 3.0 ClutchSystem .............. 3
3, Referto the part list in that section. 4.0 Power Pack System ......... 5
4. Find the correct part number (Part No.), 5.0 Bral_<e System . e !
part description (Description) and correct 6.0 Vehicle Body & Firewall ....... 9
quantity (Qty). 7.0 Frame & Drive System .. .... 11
8.0 Fuel System & Seat Assembly 13
5. Use only this information to order ARGO 9.0 Electrical System ........... 15
replacement parts. DO NOT attempt to
order a replacement part by Ref number
or page number.
Ontario Drive & Gear Limited Page ii

Phone (519) 662-2840 Fax (519) 662-2421




1.0 Transmission Vanguard2 Parts Manual

Ontario Drive and Gear Limited
1 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard?2 Parts Manual

1.0 Transmission

-+ Ref Qty Part No. Description
= 610-17HU Transmission Asm - HU,
does not include Refs 38,52,53 &56
1 1 34-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shatft, Input- 13/217
4 1 34-16A Gear, Idler 13T (incl. Ref. 51)
5 1 34-96 Gear, Helical - 26 T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate- 71T-H
9 12 105-03 Bushing, Oilite ¥2 x%
10 6 34-13 Gear, Planet- 12T
11 2 34-14 Gear, Sun- 21T
12 2 34-81 Shaft, Output
13 1 34-65 Shifter Asm
1l4a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 3 106-01 Retaining Ring
16 3 101-01 Bearing, Ball 6204Z-C3
17 1 101-16 Bearing, Ball 6206-C3
18 as req 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel %2 x 3.50
23 3 31-07 Plug plate
25 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression - 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball 6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-67 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sqg. Hd
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 0O-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 10
45 2 104-03 Pin, Dowel 1/4x 7/8
46 1 34-77 Dipstick - with Breather
47 4 103-06 HHCS 5116-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher 5/16 Zinc
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Oilite ¥2 x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GRS Zinc
53 1 117-27 Locknut, Nylon 1/4-20 Zinc
54 See section 4.0 Power Pack Assembly
55 1 103-95 FHSC 5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive and Gear I:imiteid?
Phone (519) 662-2840 Fax (519) 662-2421



2.0 Intake and Exhaust System Vanguard2 Parts Manual

Ontario Drive and Gear Limited
3 Phone (519) 662-2840 Fax (519) 662-2421



o~

Vanguard2 Parts Manual 2.0 Intake and Exhaust System

"Ref Qty Part No. Description
1 1 603-81 Duct, Intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 2 112-19 Screw, IHWH T/C Slot 1/4-20x.5
7 7 120-05 Washer,.195x.50x.040 Zinc
8 1 707-31 Screen, Exhaust
9 7 120-09 Rivet 3/16 x 1
10 7 125-59 Washer, Fibre -.062x.25x.50
11a 4 108-08 Washer, 1/4 SAE Zinc
11b 2 108-08 ]
12 2 120-29 Spacer,.261Dx1.12LG
13 2 125-58 Washer, Fibre - W-77F
14 1 707-28 Support, Exhaust Duct
15 2 120-04 Washer, .195x.50x.08 Zinc
17 2 120-13 Rivet - 3/16x5/8
18 1 707-32 Duct, Exhaust
19 1 707-26 Cover, Engine Duct
20 1 707-25 Duct, Engine
21 3 112-19 Screw, IHWH T/C Slot 1/4-20x0.5
23 1 603-82 Seal
25 2 126-57 Spring, Exhaust
26 1 707-15 Muffler
27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket
30 1 707-05 Manifold, Exhaust
31 4 108-02 Lockwasher, Hi-Coliar 5/16, PL
3.0 Clutch System
'Ref Qty Part No. Description
1 1 127-72 Clutch, Driver, keyed incl Refs. 2 to 15, 0400-0028
2 1 0405-0021 Pulley, Half - Fixed
3 1 V08 Ring, Retaining D1400-350
4 1 0410-0007 Pulley, Halif - Sliding
5 1 V09 Piate, Spring Guide
6 1 V10-48-108-18 Spring
* 7 3 420-2453-700 Lockwasher
8 3 222-9640-66 SHCS
9 1 0080-0153 Washer
10 1 0080-0100 Nut
11 1 0115-0015(B) Cap
12 1 0440-0001 Cover, Spring
13 3 C24-11 Spring, Anti-Noise
14 3 C13-200 Slug, Lead 200g
15 3 0130-3002 Block, Red
27 1 126-24 Clutch, Driven Model "B" SODB0001(incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 3/4
29 2 ASR-6 Retaining Ring N1400-150
30 asreq |ASA-1 Spacer .050" Thick
30a asreq || ASA-1-S Spacer .025" Thick
31 1 AFK25.4-2500D01 Pulley, Half - Fixed
32 1 AMC-2- 2500D01 Pulley, Half - Sliding incl. Refs.33,34 and 35
33 3 ANS-2-T Shoe, Cam
34 1 AMB-2 Bushing, Bronze
35 1 111-01 Pin, Spirol 5/32 x 1.00
36 1 ACS-3-188 Spring, Blue
37 1 AFC-4- C3D4 Cam

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




4.0 Power Pack Assembly Vanguard2 Parts Manual

Ontario Drive and Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard?2 Parts Manual

4.0 Power Pack Assembly

Ref| Qty |Part No. | Description Ref Qty | Part NO. | Description
1|1 ‘ 126-52 | Engine-Vanguard V-Twin 16 HP 43 1 [611-66 |Frame-PowerPackVan.
{incl. Refs 2-14, 17)
! B&S#3034471026E1
2 1 125-64 | Fuel Filter, G 81-4 44 4 |110-14 |Key1/4x1/4x1.25
3 2 126-74 | Spark Plug#3926 45 2 | 610-24H | Brake Disc-#40-2x15Tw/hole
4 1 394018 | Filter, Air (BS#) 46 2 |103-69 | SHCS 1/4-20x1.50 Zinc
5 1 272490 | Element- Foam (BS#) 47 2 |113-02 |0-Ring#106-7147
6 1 110-03 | Key 1/4x3/16x2.375 RC46 48 1 |810-21 | Lever,Assem., Brake- RH
7 1 805523 [ Spring, Governor- Green 49 1 |810-20 |Lever,Assem., Brake- LH
8 1  125-88 | Spring, Return 53to 57 See Section 5.0 Brake System
8a 1  127-49 | Spring, Return 58 2 |[117-27 | Locknut, Nylon 1/4-20 Zinc
9 1 112-28 |[HHCS, 3/8-24x4.5 GR5 Zinc 59 2 |[103-66 | HHCS 1/4-20x4.00 Gr5 Zinc
10 1 ,805169 |Screw-Hex Head (BS#) 60 See Section 3.0 Clutch System
1ta 1 805169 | Screw-Hex Head (BS#) 61 1 |612-76 |Cable Asm, Throttle
13 1 805170 |[Clamp- Casing (BS#) 62 1 |612-92 |Cable Asm, Choke incl. 63
13a 1 805170 |Clamp- Casing (BS#) 63 2 Jam Nut, 5/16-24, Part of 62
14 1 |601-86 |Clip, Retainer 64 2 |[108-24 |Washer 5/16 SAE Zinc
17 1 126-95 | Filter, Oil 65 1 [126-75 | Knob, Choke - Black
18 See Section 3.0 Clutch 66 2 [103-18 |HHCS3/8-24x1.25 Gr5 Zinc
19 2 |[B11-14 | Spacer 67 2 |108-06 [Lockwasher,3/8S/R, Zinc
21 1 |112-57 | HHCS5/8-11x10.00 G5 Zinc 67a 1 |108-06 |Lockwasher,3/8 S/R, Zinc
22 3 117-09 | Locknut, Nylon 5/8-11Zinc 67b 1 [108-06 |Lockwasher,3/8S/R, Zinc
23 5 |811-09 [Washer, Square .64ID 68 3 [108-18 |Washer 13/32x1.375 x 11GA
24 2 |811-15 | Washer, Square Lock .641D 69 1 [125-56 |Drive Belt
25 2 |112-58 | HHCS5/8-11x7.50 Gr5 Zinc 70 1 [103-34 |HHCS 3/8-16x1.25 Gr5 Zinc
26 8 |108-24 [Washer 5/16 SAE Zinc 71 1 [110-09 |Key1/4x 1/4x 3.0
27 4 |112-27 | HHCS5/16-18x1.75 Gr5 Zinc 77 2 |[103-17 |HHCS 3/8-16x1.00 Gr5 Zinc
28 4 | 117-21 | Locknut, Nylon5/16-18Zinc 78 2 [108-26 |Washer 3/8 Zinc
30 2 127-35 | Grip, Molded Rubber 79 1 [603-29 |Guard, Belt Protect
31 1 |100-57 | Throttle Twist Grip 80 1 [601-92 |Vinyl Trim- 1.5"
32 See Section 1.0 Transmission 81 1 |601-93 |Vinyl Trim - 4.25"
33 | asrea| 108-36  Washer .06x1.00x1.375 Zinc 86 4 1106-07 |Retaining Ring N1400-75
38 2 |117-06  Nut, Fin Hex 1/2-13 Zinc 87 2 | 127-33 | Spring, Extension-Strg Lever
39 2 |103-53 HHCS?3/8-16x3.0 Full Thread 88 3 |[103-55 |HHCS5/16-18x2.75 Gr5 Zinc
39a 2 |108-07 Lockwasher 1/2Zinc 89 3 [108-05 |Lockwasher5/16 Zinc
40 2 103-20 HHCS 1/2-13x6.5 Gr5 Zinc 92 1 (812-01 Bracket Asm., Steering
42 1 |100-64 Tie-Wrap 93 1 [812-27 |LeverAsm., Steering - LH
94 1 |B12-26 |LeverAsm., Steering- RH
101 4 |103-41 |SHCS, 3/8-16x1.25 Zinc
102 4 |108-23 |Washer 3/8 SAE Gr8 - Dich.
. 103 2 1126-89 |Cap, Vinyl- Black

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421




5.0 Brake System Vanguard?2 Parts Manual

Ontario Drive and Gear Limited
7 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

5.0 Brake System

—r

Ref. Qty Part No. Description
1 1 166-01RM Caliper, Brake - L w/o pads (incl. Refs. 5,6,7,9-12)
2 1 166-02RM Caliper, Brake - R w/o pads (incl. Refs. 5,6,7,9-12)
3 2 161-01 O-Ring Kit, Caliper (incl. Refs. 5 & 6)

4 2 160-40 SHCS M8x1,25x40 Zinc
5 1 Seal, Rubber - 5mm (see Ref. 3)
6 2 ) Seal, Piston - 41mm (see Ref. 3)
7 2x2 168-05 Piston 41mm
8 1 170-01 Brake Pad Set (4) - non-asbestos
9 1x2 168-20 Plug, Rubber
10 1x2 168-03 Screw, Bleeding M10x1,0
(A 1x2 109-03 Ball, Check - 7/32 dia.
12 2x2 160-41 SHCS M10x1,5x50mm Zinc
13 2x2 168-06 i Pin, Cotter 3,2x50mm
14 4 160-44 Bolt, Banjo - M10x1,0x21,0 Zinc
15 8 160-01 Washer, Copper - 1,5x10,0x14,0
16 1x2 163-01 Hose Asm., Hydraulic-300mm
17 1 165-06 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
18 : 1 165-05 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
19 2x2 160-42 FHMS M5x0,8x6mm
20 1x2 168-08 Cover
21 1x2 168-09 Cover, Rubber
22 i See Section 4.0 Power Pack Assembly
24 1x2 162-02 Spring, Return
25 1x2 i Seal, Primary, 19mm (See Ref. 30)
26 1x2 168-10 Piston 19mm dia.
27 1x2 Seal, Secondary, 19mm (See Ref. 30)
28 1x2 Boot, Rubber, (See Ref. 30)
30 1x2 161-25 O-Ring Kit - Master Cylinder (incl. Refs 25, 27 & 28)
31 2 812-13 Pin Asm., Plunger-Adjustable
32 2 812-17 Collar
33 2 112-02 SHSS 10-24x1/4 Knuri Cup Pt., PL
34 126-19 Fluid, Brake-Silicon Dot 5 - .35L
37 . 1 668-03 Brake Cooling Kit-Van2 37
38 1 100-62 Switch, Light
39 ] 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet 3/16" x 5/8"
42 1 613-05 Wire Harness
43 1 — Mounting Bracket
44 1 ) Nut, #10-32
45 1 See Lockwasher, 3/16"
46 1 125-92 Screw, #10-32 x 2"
47 2 above Nut, 1/4-20
48 2 Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 - Adaptor, 3" dia.
52 3 125-35 Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify clr)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4 Split Ring
59 4 112-19 Screw, IHWH T/C Slot 1/4-20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76- 1289
63 1x2 160-03 O-ring, Oil Window
64 1x2 168-14 Oil Window, Master Cylinder

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




6.0 Vehicle Body & Firewall = Vanguard2 Parts Manual

. ,
8 .
?/9 A\f ™ e i
= ﬁ%{’% - -
6\%%/‘ » ﬂ\s

& }19(0;::.)

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 6.0 Vehicle Body &Firewall

[ Ref Qty | PartNo. Description
1 1 601-32 Body + Hood, Upper - VAN2, spec. clr., (incl. Ref5, 11, 12, 13, 14, 15. 38)
2 1 603-92 Body, Lower - 6x6, specify colour
3 1 127-28 Plug, Nylon - Black
4 1 601-05 Bumper, Vinyl - 6 x 6
5 1 602-37 Hood Kit, Van2, specify colour

' 6 1 801-47 Duct, Intake Transition, specify colour

Ta 2 127-45A Pin, Hinge
b 2 127-45B8 Knuckle, Hinge
8a 8 103-47 HHCS 10-24x 1/2
8b 7 120-13 Rivet 3/16 x 5/8
8c 5 120-13 Rivet 3/16 x 5/8
8d 5 120-09 Rivet 3/16 x 1
9 1 126-10 Wing Stud
10 1 126-09 Grommet, Alum, #GH-7
11 1 602-24 Hood Support Assembly
12 2 120-15 Rivet 1/8x 7/16
13 1 601-69 Spring Plate
14 1 126-11 spring
15 2 112-19 Screw. IHWH T/C Slot 1/4-20x 0.5
16 1 602-29 Brace, Dash
17 1 601-08 Vinyl Trim, 84"
18 2 601-09 Vinyl Trim, 2 8
19 1 626-10 Hitch Kit (Opt.)
25 4 117-44 T-Nut 1/4-20 PL
26 38 120-24 Rivet, Alum,3/32x3/8-all plates
27a 46 120-09 Rivet, 3/16 x 1
27b 25 120-09 Rivet, 3/16 x 1
28 1 601-44 Nameplate, "ARGO"
28a 2 127-41 Nameplate, 6x6 Vanguard2
31 1 609-33 Firewall Asm. (incl9, 10, 26, 32, 51)
32 1 125-84 Grommet, Rubber
34 1 803-02 Floor Pan, Front, specify colour
35 1 603-03 Floor Pan, Rear 6x6, specify colour
36a 46 120-04 Washer, .195x.50x.08 Zinc
36b 2 120-05 Washer, .195x.50x.04 Zinc
36C 5 120-04 Washer, .195x.50x.08 Zinc
37 1 126-60 Vinyl Strip 1/2"x1/4"x37.5'
38 2 120-05 Washer,.19x.50x.04 Zinc
39 4 100-16 Clip, Hitch Pin 1.625 Zinc
40 2 100-18 Plug, Drain5/8 x 13/32"
41 1 601-03 Seat, Rear LH - 6x6
42 1 601-02 Seat, Rear RH - 6x6
43 2 603-15 Washer, Plastic
44 2 108-01 Washer, Fender 1/4 SAE Zinc
45 2 103-08 HHCS 1/4-20x 1.00 Zinc
50 1 126-72 Plate, Holding Brake
51 1 126-65 Shifting Plate
52 1 127-26 Steering Lever Plate & Winch
53 1 126-67 Floor Pan Plate
54 1 126-68 Operation Plate
55 1 126-69 Fuel Plate
56 1 127-76 late, Capacity - Land/Water
57 1 126-64 Jehicle ID Plate
58 1 J.S. Plate, Non U.S. Argos only
59 1 127-51 late, Capacity - 6x6
61 1 125-41 Dash Handle, incl. 62
62 2 >lug cap, avail. only with 61
63 3 117-10 _ocknut, Nylon#10-24 Zinc
64 1 126-88 3umper, Rubber
65 3 103-25 °HMS #10-24 x 3/4" Zinc
66 1 602-38 Clip, Hood
67a 2 613-75 3ezel, Headlamp
67b 2 613-76 3racket, Headlight Backing
68 See Section 9.0 Electrical System
69 8 103-24 JHPS T/S #6 x 1.00 Black
73 1 117-15 Nut, Fin. Hex 3/8-16 Zinc
74 1 602-27 Support. Adjustable
75 1 103-89 >/Bolt 3/8-16 x .75 Gr2 Zinc
76 1 108-06 -ockwasher, 3/8 S/R, Zinc
80 2 127-01 Reflector, Red
81 4 103-48 2an HD Phil T/S #10x5/8 A Zinc ‘
83 8 108-59 -ockwasher, #10 Int. tooth, Zinc

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 10



7.0 Frame and Drive System Vanguard2 Parts Manual

Chain Tensioner Pari

_ H ’.\ SN QII - ‘
E/___- RSV S W <
TN % ﬁjy\]s 5;./ %QE 10.\]%;,

f li '\Or I
EONZNKC o

NEEZ "”
\
l

o3 '
NS t E 4%@/18
N\, )

N
D

11

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 7.0 Frame & Drive System

| Ref Qty Part No. Description
’ 1 1 606-60 Frame Asm - 6x6
3 64 117-15 Nut, Fin Hex 3/8-16 Zinc
4 12 108-46 Washer .40x1.37x.12 Hi-Carbon
5 6 -101-35 Bearing, Ball - 1.25
5a 10 101-41 Bearing, Ball - 1.0
6 66 108-06 Lockwasher 3/8 Zinc
7 22 103-88 C/Bolt 3/8-16x1.0 GR5 Zinc
8 10 605-99 Gasket, Flange - Inner
9 - 12 605-89 Gasket,Outer Bearing Flange
10a 16 605-63 Flange - 4-hole
10b ﬁ 10 101-20 Flange Greasable - 4 Hole
11 ‘ 6 102-14 Seal, Oil 1.25x1.75x0.188
12 6 102-15 Seal, Oil 1.25x1.874x0.25
13 6 605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 112-39 C/Bolt 3/8-16x1.75 GR5 Zinc
16 4 112-60 SHSS 1/4x28x1/2 Cup Pt.
17 1 606-30 Idler Asm. - L4x11T 2x24T
18 1 606-31 Idler Asm. - R4x11T 2x24T
19 5x6 103-80 Stud, Wheel 7/16-20 x 1.125 #B271
21 6 810-75 Axle Assembly (incl. Ref. 19)
23 1 604-84 Frame Assembly, Battery
24 4 810-28 Sprocket, Double - 24T
25 4 | 606-34 Sprocket - S60x19T
26 6 112-03 SHSS 5/16-18x3/8 1/2 DOG, PL
27 2 603-22 Chain, Idler RC40-2 x 46P (incl. Ref 51)
28 4 117-64 Insert, 1/4-20
29 10 - 112-31 HHCS 3/8-16 x 1.0 2B GR8 Zinc
30 2 112-14 HHCS 3/8-16x.75 GRS Zinc
31 1 108-15 Washer 3/8 SAE Zinc
32 2 103-82 HHCS 3/8-16x1.5 GR5 Zinc
33 4 . 112-61 C/Bolt 3/8-16x1.25 GRS Zinc
34 2 120-15 Rivet 1/8x7/16
35 1 126-11 Spring
43 2 - 603-17 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 . 603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 603-83 | Chain RC60 - 1x88P - Rear (incl. Ref 54)
46 . 5x6 117-35 | Nut, Wheel 7/16-20 Zinc
47 .. 6 125-26 * Valve, Tire
48 6 125-13C Rim - 8x7 - 5 bolt - Charcoal
49 S < 126-96 Tire, Goodyear Runamuk 22x10-8
51 1x2 100-97 Con. Link, RC40-2 H.D.
52 4 100-01 Pin, Cotter 1/8 x 1.50 Zinc
53 1x4 100-96 Con. Link, RC50-2 H.D.
54 1x2 603-84 Con. Link, RC60-1 STD.
55 4 1'127-65 Spring Torsion - 1.16x0.35
56 4 606-39 Slider Block - 1/2" Shaft
57 4 606-35 Tensioner Asm, Chain
58 4 127-64 Spring, Torsion - .76 x 1.9 i

‘Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



8.0 Fuel System & Seat Assembly Vanguard2 Parts Manual

Ontario Drive and Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts

8.0 Fuel System & Seat Assembly

Ref Qty Part NO. Description
1 4 803-50 Handrail Assembly
2 ’ 108-03 Lockwasher, 1/4 split ring Zinc
3 6 112-41 PHMS, PHIL 1/4-20x1.250 Zinc
4 1 608-39 Back Pad Assembly
5 1 608-43 Seat, Bench
6 1 608-30 Angle, Left
7 1 608-31 Angle, Right
9 6 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
10 6 108-03 Lockwasher 1/4 split ring Zinc
13 1 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 608-32 Tool Box
18 1 608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 100-70 Clamp, Gear 1/2" HF4
21 1 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 1 126-77 Hose, Vent 93" 6x6
28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" ID
30 4 112-04 HHCS 1/4-20x 3/4 Gr2 Zinc
31 12 117-10 Locknut, Nylon#10-24 Zinc
33 4 126-93 Clamp, Nylon Wire, 1/2" 1D
34 4 108-08 Washer, .28 x .62 x .04 Zinc E
35 3 120-09 Rivet, 3/16 x 1
36 6 120-13 Rivet, 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20Zinc
39 12 112-07 RHMS, 10-24x 1.25 Zinc
40 12 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil #10-5/8 A Zinc

Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

14



9.0 Electrical System Vanguard2 Parts Manual

16
31 32 (opt) 4’@ /
1
""rcovna"
5, " Brake Coofing Fan
)
6
68
(OPT.) '%»'YH'C%N %)(;Té)
GAUGE LIGHT (0PT.) LIGHT (OPT.)
VOLTMETER LIGHT 0IL TEMP.
SWITCH (0PT.) GAUGE _
olL PREgai_
BKI—-E]N IND. LI
HOURME TER T
W BL
BR —_—
N ]
H w /] . 7T\ ]
N B ; \ ¥ /]
JI\ ]
— T\ |
(OPT.) i\ A
BRAKE FAN )
v R LA AL . STARTER RELAY
- Q___/'\_IV\.{\———)K / BK
S i ® 5
HEAD SRRMINAL NN
R ' W
LAMPS TRIP V[T
o STRI lqu_l\ J— 15 15 15 15
D' BR AMP. FUSES
W
....... ENGINE R COLOUR CODE
BR| | 30 BL! gL e = b N[ T
W R SENDER R R BK - BLACK R - ORANGE
jOIL PRESS. E BL - BLUE R - RED
BK SENDER ' © bt BR - BROWN W - WHITE
R 1o ' GR - GREEN Y - YELLOW
Y R S ;
(OPT.) } .o o :
OILw?ggéTOR (GPT.) . ; 12 V. BATTERY  cap FILE; PD\SOO\SS0\613-71.72¢

Ontario Drive and Gear Limited
15 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 9.0 Electrical System

| Ref Qty | Part No. Description
1 1 100-39A-1 Key
1a 1 126-17 Ignition Switch, incl. Ref 1
2 1 100-62 Switch, Light
3 1 613-71 Main Wire Harness, (incl. Ref. 74, 76, 77)
4 1 126-76 Knob, Light
5 1 613-68 Starter Relay
6 1 127-54 Battery
7 1 120-09 Rivet
8 1 604-52 Battery Retaining Bracket
9 2 117-21 Locknut, Nylon 5/16-18 Zinc
10 8 100-64 Tie Wrap, 5.5" - Black
11 1 103-48 Pan HD PHIL T/S#10x5/8 A Zinc
12 12 126-93 Clamp, Nylon Wire - 1/2" 1D '
13 1 108-57 Washer, 3/4" ID, Tooth Lock
15 1 127-24 Clamp, Nylon - 1" ID
16 1 108-55 Lockwasher, Ext. Tooth7/16"
17 1 613-18 Ground Wire
18 1 120-04 Washer
25 1 613-37 Ground Terminal Strip
30 1 613-38 Oil Monitor Wires (opt.)
31 1 632-15 Hourmeter, #56458-10 (#876EM)
32 1 633-10 Voltmeter, #07583-15 (#830EM)(opt.)
33 1 634-11 Oil Temp. Gauge #07556-88 (#828EM) (opt.)
34 1 634-12 Oil Temp. Sender #02024-00 (opt.)
35 1 25.099.24 Oil Pressure Switch, 6 psi (opt.) (Kohler #)
36 1 634-08 Engine Oil Pressure Light (opt.)
37 2 634-10 Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)
39 1 613-49 Cable, Starter
40 5 108-03 Lockwasher, 1/4 Zinc
41 1 613-26 Power Cable
42 1 613-58 Ground Wire
43 2 117-20 Nut, Fin. Hex, 1/4-20 Zinc
44 2 120-15 Rivet, 1/8 x 7/16
46 1 118-48 Heat Shrink, 2 x 1/2 (opt.)
47 1 118-02 Terminal, Male-#76-1251-88
49 1 118-30 Terminal, Eye - #10
51 1 613-45 Terminal Insulator (6 ga.)
52 1 127-55 Cap, Battery Terminal - Red
54 2 126-83 Clip, Hose 5/16 ID #C- 950PC
55 4 118-49 Fuse, 15 Amp, 2-prong (AT015)
61 2 112-51 Screw, IHWH T/C #10- 24x5/8
62 2 127-56 Terminal Bat. Post
68 2 613-69 Headlamp, Halogen (incl. Ref. 69)
69 2 127-46 Bulb, Headlight - Halogen
72 1 118-51 Fuse, 30A 2-prong (AT030)
74 1 118-60 Block - Fuse, 8 position (incl. with Ref. 3)
75 (opt.) 118-61 Terminal - Fuse, quad
76 1 118-63 Terminal - Fuse, triple
7 5 118-62 Terminal - Fuse, single

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421 16




Argo Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280,220 Bergey Court
New Hamburg, Ontario

CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance.




Igﬂ 6x6

A

VANGUA /-?DZ

ARGO

VANGUARD2
PARTS MANUAL

Model No. V699-55
From Serial #SN11171

‘Ontario Drive & Gear Limited ‘Manual No. 699-55-1 10/99 6C
Phone (519) 662-2840 Fax (519) 662-2421 Rev. 1 Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD2 model to assist both qualified mechanics
and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essentialto prolongingthe life ofthe ARGO. Pleasereferto this parts
manual before ordering any replacement part.

All information contained in this VANGUARD2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD?2 differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without
obligation or prior notification.

Reproductionof the VANGUARD?2 Parts Manual No. 699-55-1, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model Identification

VANGUARD?2 - Model No. V699-55

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



AlJ06x6

Using the Parts Manual Table of Contents

Foreword ....................... i

1 Find the major vehicle assembly in the Model Identification . .. ... .......... i

Table of Contents on this page, and turn

to that section. Using the Parts Manual ............ i

2. Locatethe part in the illustration that you 10 Transmission ............... 1
wish to order. 2.0 Intake and Exhaust System . ... 3
o . 3.0 ClutchSystem .............. 3

3. Referto the part list in that section. 4.0 Power Pack System ......... 5
4. Find the correct part number (Part No.), 5.0 Bral‘<e System . S !
part description (Description) and correct 6.0 Vehicle Body & Firewall ... ... 9
quantity (Qty). 7.0 Frame & Drive System ...... 11
8.0 Fuel System & Seat Assembly 13

5. Use only this information to order ARGO 9.0 Electrical System ........... 15

replacement parts. DO NOT attempt to
order a replacement part by Ref number
or page number.

Ontario Drive & Gear Limited Page ii
Phone (519) 662-2840 Fax (519) 662-2421



1.0 Transmission Vanguard2 Parts Manual

Ontario Drive and Gear Limited
1 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

1.0 Transmission

Ref Qty Part No. Description
610-18H Transmission Asm - H,
does notinclude Refs 38,52,53 &56
1 1 34-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shaft, Input- 13/21T
4 1 34-16A Gear, Idler 13T (incl. Ref. 51)
5 1 34-96 Gear, Helical- 26 T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate- 71T-H
9 12 105-03 Bushing, Oilite ¥z x%
10 6 34-13 Gear, Planet- 12T
11 2 34-14 Gear, Sun-21T
12 2 34-98 Shaft, Output
13 1 34-65 Shifter Asm
1l4a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 3 106-01 Retaining Ring
16 3 101-01 Bearing, Ball6204Z-C3
17 1 101-16 Bearing, Ball6206-C3
18 as req. 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel ¥z x 3.50
23 3 31-07 Plug plate
25 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression- 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-67 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sq. Hd
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 0-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 1.0
45 2 104-03 Pin, Dowel 1/4 x 7/8
46 1 34-77 Dipstick - with Breather
47 4 103-06 HHCS 5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher 5/16 Zinc
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Oilite ¥z x 1.5 (in Ref4)
52 1 103-97 HHCS1/4-20x1.25 GR5 Zinc
53 1 117-27 Locknut, Nylon 1/4-20Zinc
54 See Section 4.0 Power Pack Assembly
55 1 103-95 FHSC 5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




2.0 Intakeand Exhaust System Vanguard2 Parts Manual

Ontario Drive and Gear Limited
3 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 2.0 Intake and Exhaust Syste

Ref Qty | Part No. Description
1 1 603-81 Duct, Intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 2 112-19 Screw, IHWH T/C Slot 1/4-20x.5
7 7 120-05 Washer,.195x.50x.040 Zinc
8 1 707-31 Screen, Exhaust
9 7 120-09 Rivet 3/16 x 1
10 7 125-59 Washer, Fibre -.062x.25x.50
11a 4 108-08 Washer, 1/4 SAE Zinc
11b 2 108-08 )
12 2 120-29 Spacer,.261Dx1.12LG
13 2 125-58 Washer, Fibre - W-77F
14 1 707-28 Support, Exhaust Duct
15 2 120-04 Washer, .195x.50x.08 Zinc
17 2 120-13 Rivet - 3/16x5/8
18 1 707-32 Duct, Exhaust
19 1 707-26 Cover, Engine Duct
20 1 707-25 Duct, Engine
21 3 112-19 Screw, IHWH T/C Slot 1/4-20x0.5
23 1 603-82 Seal
25 2 126-57 Spring, Exhaust
26 1 707-15 Muffler
27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket
30 1 707-05 Manifold, Exhaust
31 4 108-02 Lockwasher, Hi-Collar 5/16, PL
3.0 Clutch System
~ Ref | Qty Part No. , Description
1 1 127-72 Clutch, Driver, keyed incl Refs. 2 to 15, 0400-0028
2 1 0405-0021 Pulley, Half - Fixed
3 1 V08 Ring, Retaining D1400-350
4 1 0410-0007 Puliey, Half - Sliding
5 1 V09 Plate, Spring Guide
6 1 V10-48-108-18 Spring
7 3 420-2453-700 Lockwasher
8 3 222-9640-66 SHCS
9 1 0080-0153 Washer
10 1 0080-0100 Nut
11 1 0115-0015(B) Cap
12 1 0440-0001 Cover, Spring
13 3 C24-L1 Spring, Anti-Noise
14 3 C13-200 Slug, Lead 200g
15 3 0130-3002 Block, Red
27 1 126-24 Clutch, Driven Model "B" SODB0001(incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 3/4
29 1 ASR-6 Retaining Ring N1400-150
30 asreq |ASA-1 Spacer .050" Thick
30a asreq |ASA-1-S Spacer .025" Thick
31 1 AFK25.4-2500D01 Pulley, Half - Fixed
32 1 AMC-2- 2500D01 Pulley, Half - Sliding incl. Refs.33,34 and 35
33 3 ANS-2-T Shoe, Cam
34 1 AMB-2 Bushing, Bronze
35 1 111-01 Pin, Spirol 5/32 x 1.00
36 1 ACS-3-188 Spring, Blue
37 1 AFC-4- C3D4 Cam
38 1 371-9031-000 | Retaining Ring

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




4.0 Power Pack Assembly Vanguard2 Parts Manual

Ontario Drive and Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

4.0 Power Pack Assembly

3%

42

1

PR RPRPRRRREPREPRERREPRRRLRNR

RPNRAPRONNWWELN

as req

R NDNDNDN

Part No. | Description Ref Qty | Part No. | Description
126-52 | Engine-Vanguard V-Twin 16 HP 43 1 [511-71 | Frame-Power Pack Van.
(incl. Refs 2-14, 17)
B&S #3034471026E1 |
125-64 | Fuel Filter, G 81-4 44 4 |1110-14 Key 1/4x1/4x1.25
126-74 | Spark Plug #3926 45 2 |[610-76  Brake Disc#40-2x15Tw/hole
394018 | Filter, Air (BS#) 46 2 [103-69 SHCS 1/4-20x1.50 Zinc
272490 | Element- Foam (BS#) 47 2 ]1113-02 O-Ring#106-7147
110-03 | Key 1/4x3/16x2.375 RC46 48 1 [810-21 Lever,Assem., Brake - RH
805523 | Spring, Governor - Green 49 1 |810-20 Lever,Assem., Brake-LH
125-88 | Spring, Return 53 to 57 See Section 5.0 Brake System -
127-49 | Spring, Return 58 2 |[117-27  Locknut, Nylon 1/4-20 Zinc
112-28 | HHCS, 3/8-24x4.5 GR5 Zinc 59 2 [103-66 HHCS 1/4-20x4.00 Gr5 Zinc
805169 | Screw-Hex Head (BS#) 60 See Section 3.0 Clutch System
805169 | Screw-Hex Head (BS#) 61 1 [612-101 | Cable Asm, Throttle
805170 | Clamp - Casing (BS#) 62 1 |612-92 | Cable Asm, Choke incl. 63
805170 | Clamp - Casing (BS#) 63 2 Jam Nut, 5/16-24, Part of 62
601-86 | Clip, Retainer 64 2 |[108-24 Washer 5/16 SAE Zinc
126-95 | Filter, OIl 65 1 [126-75  Knob, Choke - Black
See Section 3.0 Clutch 66 2 |103-18 HHCS 3/8-24x1.25 Gr5 Zinc
811-14 | Spacer 67 2 | 108-06 Lockwasher,3/8 S/R, Zinc
112-57 | HHCS 5/8-11x10.00 Gr5 Zinc 67a 1 | 108-06 Lockwasher, 3/8 S/R, Zinc
117-09 | Locknut, Nylon5/8-11Zinc 67b 1 |[108-06 Lockwasher, 3/8 S/R, Zinc
811-09 | Washer, Square .64ID 68 3 |[108-18 Washer 13/32x1.375 x 11GA
811-15 | Washer, Square Lock .641D 69 1 [125-56  Drive Belt
112-58 | HHCS 5/8-11x7.50 Gr5 Zinc 70 1 |103-34 HHCS3/8-16x1.25 Gr5 Zinc
108-24 | Washer 5/16 SAE Zinc 71 1 |110-09 Key1/4x1/4x3.0
112-27 | HHCS 5/16-18x1.75 Gr5 Zinc 77 2 [103-177 HHCS 3/8-16x1.00 Gr5 Zinc
117-21 | Locknut, Nylon 5/16-18Zinc 78 2 |[108-26 Washer 3/8 Zinc
127-35 | Grip, Molded Rubber 79 1 [603-29 Guard, Belt Protect
127-81 | Throttle Twist Grip 80 1 [601-92 Vinyl Trim-1.5
See Section 1.0 Transmission 81 1 [601-93 Vinyl Trim-4.25
108-36  Washer .06x1.00x1.375 Zinc 86 4 |1106-07 Retaining RingN1400-75
117-06  Nut, Fin Hex 1/2-13Zinc 87 2 | 127-33  Spring, Extension-Strg Lever
103-53 | HHCS 3/8-16x3.0 Full Thread 88 3 [103-55 HHCS5/16-18x2.75 Gr5 Zinc
108-07 | Lockwasher 1/2 Zinc 89 3 |[108-05 Lockwasher5/16 Zinc
103-20 | HHCS 1/2-13x6.5 Gr5 Zinc 92 1 |812-01 BracketAsm., Steering
100-64 | Tie-Wrap 93 1 |812-27 LeverAsm., Steering- LH
94 1 [812-26 Lever Asm., Steering- RH
101 4 |103-41 SHCS, 3/8-16x1.25 Zinc
102 4 |108-23 Washer 3/8 SAE Gr8 - Dich.
103 _2 | 126-89  Cap, Vinyl - Black

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421




5.0 Brake System Vanguard?2 Parts Manual

Ontario Drive and Gear Limited
7 Phone (519) 662-2840 Fax (519) 662-2421




5.0 Brake System

Vanguard2 Parts Manual

Ref Qty Part No. Description |

1 1 166-01RM Caliper, Brake - L w/o pads (incl. Refs. 5,6,7,9-12)

2 1 166-02RM Caliper, Brake - R w/o pads (incl. Refs. 5,6,7,9-12) ‘
3 2 161-01 O-Ring Kit, Caliper (incl. Refs. 5 & 6) 1
4 2 160-40 SHCS M8x1,25x40 Zinc

5 1 Seal, Rubber - 5mm (see Ref. 3) |
6 2 Seal, Piston - 41mm (see Ref. 3)

7 2x2 168-05 Piston 41mm

8 1 170-01 Brake Pad Set (4) - non-asbestos

9 1x2 168-20 Plug, Rubber

10 1x2 168-03 Screw, Bleeding M10x1,0

11 1x2 109-03 Ball, Check - 7/32 dia.

12 2x2 160-41 SHCS M10x1,5x50mm Zinc

13 2x2 168-06 Pin, Cotter 3,2x50mm

14 4 160-44 Bolt, Banjo - M10x1,0x21,0 Zinc

15 8 160-01 Washer, Copper - 1,5x10,0x14,0

16 1x2 163-01 Hose Asm., Hydraulic-310mm

17 1 165-06 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
18 1 165-05 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
19 2x2 160-42 FHMS M5x0,8x6mm

20 1x2 168-08 Cover

21 1x2 168-09 Cover, Rubber

22 ) See Section 4.0 Power Pack Assembly

24 1x2 162-02 Spring, Return

25 1x2 Seal, Primary, 19mm (See Ref. 30)

26 1%2 168-10 Piston 19mm dia.

27 1x2 Seal, Secondary, 19mm (See Ref. 30)

28 1x2 Boot, Rubber, (See Ref. 30)

30 1x2 | 161-25 O-Ring Kit - Master Cylinder (incl. Refs 25, 27 & 28)

31 2 812-13 Pin Asm., Plunger-Adjustable

32 2 812-17 Collar

33 2 112-02 SHSS 10-24x1/4 Knurl Cup Pt., PL

34 i 126-19 Fluid, Brake-Silicon Dot § - .35L

37 1 668-03 Brake Cooling Kit-Van2 37

38 1 100-62 Switch, Light

39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)

40 1 125-91 Blower Fan

41 4 120-13 Rivet 3/16" x 5/8"

42 1 613-05 Wire Harness

43 1 — Mounting Bracket

44 1 ) Nut, #10-32

45 1 See Lockwasher, 3/16"

46 1 125-92 Screw, #10-32 x 2"

47 2 above Nut, 1/4-20

48 2 Lockwasher, 1/4"

49 2 Screw, 1/4-20 x 5/8"

50 1 = Adaptor, 3" dia.

52 3 125-35 Clamp, Gear 3.50" HF-52 |

53 1 127-44 Hose, Intake 3" dia. x 46"

54 1 601-89 Intake Flange (specify clr)

55 1 126-61 Intake Screen

56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc

57 1 127-39 Brake Cooling Duct

58 4 108-03 Lockwasher 1/4 Split Ring

59 4 112-19 Screw, IHWH T/C Slot 1/4-20x1/2

60 1 668-11 Mounting Bracket - Duct

61 1 118-02 Terminal, Male - #76-1251

62 1 118-03 Terminal, Female - #76- 1289

63 1x2 160-03 O-ring, Oil Window

64 1x2 168-14 Qil Window, Master Cvlinder

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




6.0 Vehicle Body & Firewall Vanguard2 Parts Manual

B }19(0;}!.)
&

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard?2 Parts Manual 6.0 Vehicle Body &Firewall

Part No. Description
1 1 601-32 Body + Hood, Upper - VAN2, spec. ¢Ir., (incl. Ref 5, 11, 12, 13, 14, 15, 38)
2 1 603-92BL Body, Lower - 6x6, Black
3 1 127-28 Plug, Nylon - Black
4 1 601-05 Bumper, Vinyl - 6 x 6
5 1 602-37 Hood Kit, Van2, specify colour
6 1 801-47 Duct, Intake Transition, specify colour
7a 2 127-45A Pin, Hinge
7b 2 127-45B Knuckle, Hinge
8a 8 103-47 HHCS 10-24x 1/2
8b 7 120-13 Rivet3/16 x 5/8
8c 5 120-13 Rivet3/16 x 5/8
8d 5 120-09 Rivet3/16x 1
9 1 126-10 Wing Stud
10 1 126-09 Grommet, Alum, #GH-7
11 1 602-24 Hood Support Assembly
12 2 120-15 Rivet1/8 x 7/16
13 1 601-69 Spring Plate
14 1 126-11 Spring
15 2 112-19 Screw, IHWH T/C Slot 1/4-20x 0.5
16 1 602-29 Brace, Dash
17 1 601-08 Vinyl Trim, 84"
18 2 601-09 Vinyl Trim, 28"
19 1 626-10 Hitch Kit (Opt.)
25 4 117-44 T-Nut 1/4-20PL
26 38 120-24 Rivet, Alum,3/32x3/8-all plates
27a 46 120-09 Rivet, 3/16 x 1
27b 25 120-09 Rivet, 3/16x 1
28 1 601-44 Namepiate, "ARGO"
28a 2 127-41 Nameplate, 6x6 Vanguard2
31 1 609-33 Firewall Asm. (incl 9, 10, 26, 32, 51)
32 1 125-84 Grommet, Rubber
34 1 803-02 Floor Pan, Front, specify colour
35 1 603-03 Floor Pan, Rear 6x6, specify colour
36a 46 120-04 Washer, .195x.50x.08 Zinc
36b 2 120-05 Washer, .195x.50x.04 Zinc
36C 5 120-04 Washer, .195x.50x.08 Zinc
37 1 126-60 Vinyl Strip 1/2"x1/4"x37.5'
38 2 120-05 Washer,.19x.50x.04 Zinc
39 4 100-16 Clip, Hitch Pin 1.625 Zinc
40 2 100-18 Plug, Drain5/8" x 13/32
41 1 601-03 Seat, Rear LH - 6x6
42 1 601-02 Seat, Rear RH - 6x6
43 2 603-15 Washer, Plastic
4 2 108-01 Washer, Fender 1/4 SAE Zinc
45 2 103-08 HHCS 1/4-20x 1.00 Zinc
50 1 126-72 Plate. Holding Brake
51 1 126-65 Shifting Plate
52 1 127-26 Steering Lever Plate & Winch
53 1 126-67 Floor Pan Plate
54 1 126-68 Operation Plate
55 1 126-69 Fuel Plate
56 1 127-76 Plate, Capacity - Land/Water
57 1 126-64 Vehicle ID Plate
58 1 U.S. Plate, Non U.S. Argos only
59 1 127-51 Plate, Capacity - 6x6
61 1 125-41 Dash Handle, incl. 62
62 2 Plug cap, avail. only with 61
63 3 117-10 Locknut, Nylon#10-24 Zinc
64 1 126-88 Bumper, Rubber
65 3 103-25 PHMS#10-24 x 3/4" Zinc
66 1 602-38 Clip, Hood
67a 2 613-75 Bezel,Headlamp
67b 2 613-76 Bracket, Headlight Backing
68 ] See Section 90 Electrical System
69 8 103-24 OHPS T/S #6 x 1.00 Black
73 1 117-15 Nut, Fin. Hex 3/8-16 Zinc
74 1 602-27 Support, Adjustable
75 1 103-89 C/Bolt 3/8-16x .75Gr2 Zinc
76 1 108-06 Lockwasher,3/8 S/R, Zinc
80 2 |127:01 Reflector, Red
81 4 ‘ 103-48 Pan HD Phil T/S #10x5/8 A Zinc
83 8 108-59 Lockwasher,#10 Int. tooth, Zinc

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 10



7.0 Frame and Drive System Vanguard2 Parts Manual

’ Chain Tensioner Part;

LIS

e o

Ontario Drive & Gear Limited
1 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

7.0 Frame & Drive System

Ref Qty Part No. Description
1 1 606-60 Frame Asm - 6x6
3 64 117-15 Nut, Fin Hex 3/8-16 Zinc
4 12 108-46 Washer .40x1.37x.12 Hi-Carbon
5 6 101-35 Bearing, Ball - 1.25
5a 10 101-41 Bearing, Ball- 1.0
6 66 108-06 Lockwasher 3/8 Zinc
7 22 103-88 C/Bolt 3/8-16x1.0 GR5 Zinc
8 10 605-99 Gasket, Flange - Inner \
9 12 605-89 Gasket,Outer Bearing Flange
1xa 16 605-63 Flange - 4-hole
1 10 101-20 Flange Greasable - 4 Hole
11 6 102-14 Seal, Oil 1.25x1.75x0.188
12 6 102-15 Seal, Oil 1.25x1.874x0.25
13 6 605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 112-39 C/Bolt 3/8-16x1.75 GR5 Zinc
16 4 112-60 SHSS 1/4x28x1/2 Cup Pt.
17 1 606-30 Idler Asm. - L4x11 T 2x24T
18 1 606-31 Idler Asm. - R4x11 T 2x24T
19 5x6 103-80 Stud, Wheel 7/16-20 x 1.125#B271
21 6 810-75 Axle Assembly (incl. Ref. 19)
23 1 604-84 Frame Assembly, Battery
24 4 810-28 Sprocket, Double - 24T
25 4 606-34 Sprocket - S60x19T
26 6 112-03 SHSS 5/16-18x3/8 1/2 DOG, PL
27 2 603-22 Chain, Idler RC40-2 x 46P (incl. Ref 51)
28 4 117-64 Insert, 1/4-20
29 10 112-31 HHCS 3/8-16 x 1.0 2B GR8 Zinc
30 2 112-14 HHCS 3/8-16x.75 GR5 Zinc
31 1 108-15 Washer 3/8 SAE Zinc
32 2 103-82 HHCS 3/8-16x1.5 GR5 Zinc
33 4 112-61 C/Bolt 3/8-16x1.25 GR5 Zinc
34 2 120-15 Rivet 1/8x7/16
35 1 126-11 Spring
43 2 603-17 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 603-83 Chain RC60 - 1x88P - Rear (incl. Ref 54)
46 5x6 117-35 Nut, Wheel 7/16-20 Zinc
47 6 125-26 Valve, Tire
48 6 125-13C Rim - 8x7 - 5 bolt - Charcoal
49 6 126-96 Tire, Goodyear Runamuk 22x10-8
51 Ix2 100-97 Con. Link, RC40-2 H.D.
52 4 100-01 Pin, Cotter 1/8x 1.50Zinc
53 x4 100-96 Con. Link, RC50-2 H.D.
54 Ix2 603-84 Con. Link, RC60-1 STD.
55 4 127-65 Spring Torsion - 1.16x0.35
56 4 606-39 Slider Block - 1/2" Shaft
57 4 606-35 Tensioner Asm, Chain
58 4 127-64 Spring, Torsion- .76 x 1.9

Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

12



8.0 Fuel System & Seat Assembly Vanguard2 Parts Manual

Ontario Drive and Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard?2 Parts Manual

8.0 Fuel System & Seat Assembly

Ref Qty PartNo. | Description
1 1 803-50 Handrail Assembly
2 4 108-03 Lockwasher, 1/4 split ring Zinc
3 6 112-41 PHMS, PHIL 1/4-20x1.250 Zinc
4 1 608-39 Back Pad Assembly
5 1 608-43 Seat, Bench
6 1 608-30 Angle, Left
7 1 608-31 Angle, Right N
9 6 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
10 6 108-03 Lockwasher 1/4 split ring Zinc
13 1 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 608-32 Tool Box
18 1 608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 112-79 Clamp, Hose, 1/2" - Black
21 1 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 1 126-77 Hose, Vent 93" 6x6
28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" ID
30 4 112-04 HHCS 1/4-20x 3/4 Gr2 Zinc
31 12 117-10 Locknut, Nylon#10-24 Zinc
33 4 126-93 Clamp, Nylon Wire, 1/2" ID
34 4 108-08 Washer, .28 x .62 x .04 Zinc
35 3 120-09 Rivet, 3/16 x 1
36 6 120-13 Rivet, 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20 Zinc
39 12 112-07 RHMS, 10-24 x 1.25 Zinc
40 12 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil #10-5/8 A Zinc

Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

14



9.0 Electrical System Vanguard2 Parts Manual

16
2o G/ )

i

To Engine
Regulator

'To Optional
* Brake Cooling Fan

IGNITION (OPT.)

cAUGS, LIGHT (OPT.) SWITCH  GAuGE (OPT.)
VOLTMETER LIGHT W LIGH oIL TEMP.
— SWITCH oF yov | (OPT.)
BR #- OIL PRESS.
W BR s u IND. LIGHT
HOURMETER T
B\ ¥ W3 BBK R 8L
BR W A
N N STV e T\ —]
N /N A A
ST\ ¥
(OPT.) —N / -
BRAKE FAN o —] .
Y R LA_AAA STARTER RELAY ]
) d———— PP
BK & M )Y\W/ R B | s
- e, B8 0 |, =
R
LAMPS STRIP GR Y W
o AN e\ : 1S 15 15 15
D ] AP FUSES
ENGINE __RiBK COLOUR CODE
BR 30 BL OLL TEMP = Nl 1 eemeeeeeee
W oo}l SENDER :
OR R BK R BK - BLACK OR - ORANGE
7 WhoEr : BL - BLUE R - RED
AL, oy B R BR - BROWN W - WHITE
T Y R /[_ Qs GR - GREEN Y - YELLOW
0IL MONITOR / — [ !
WIRES (OPT.} = T 12 V. BATTERY  ¢ap FILE: PD\SODNSS0\613-71.72d

Ontario Drive and Gear Limited
15 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

Ref Qty Part No. Description
1 1 100-39A-1 Key
la 1 126-17 Ignition Switch, incl. Ref 1
2 1 100-62 Switch, Light
3 1 613-71 Main Wire Harness, (incl. Ref. 74, 76, 77)
4 1 126-76 Knob, Light
5 1 613-68 Starter Relay
6 1 127-54 Battery
7 1 120-09 Rivet p
8 1 604-52 Battery Retaining Bracket
9 2 117-21 Locknut, Nylon 5/16-18 Zinc
10 8 100-64 Tie Wrap, 5.5" - Black
11 1 103-48 Pan HD PHIL T/S#10x5/8 A Zinc
12 12 126-93 Clamp, Nylon Wire - 1/2" ID
13 1 108-57 Washer, 3/4" ID, Tooth Lock
15 1 127-24 Clamp, Nylon-1" 1D
16 1 108-55 Lockwasher, Ext. Tooth7/16"
17 1 613-14 Ground Wire
18 1 120-04 Washer
25 1 613-37 Ground Terminal Strip
30 1 613-38 Oil Monitor Wires (opt.)
31 1 632-15 Hourmeter, #56458-10 (#876EM)
32 1 633-10 Voltmeter, #07583-15 (#830EM)(opt.)
33 1 634-11 Oil Temp. Gauge #07556-88 (#828EM) (opt.)
34 1 634-12 Oil Temp. Sender #02024-00 (opt.)
35 1 25.099.24 Oil Pressure Switch, 6 psi (opt.) (Kohler#)
36 1 634-08 Engine Oil Pressure Light (opt.)
37 2 634-10 Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)
39 1 613-49 Cable, Starter
40 5 108-03 Lockwasher, 1/4 Zinc
41 1 613-26 Power Cable
42 1 613-58 Ground Wire
43 2 117-20 Nut, Fin. Hex, 1/4-20 Zinc
44 2 120-15 Rivet, 1/8 x 7/16
46 1 118-48 Heat Shrink, 2 x 1/2 (opt.)
47 1 118-02 Terminal, Male-#76-1251-88
49 1 118-30 Terminal, Eye - #10
51 1 613-45 Terminal Insulator (6 gal)
52 1 127-55 Cap, Battery Terminal - Red
54 2 - 126-83 Clip, Hose 5/16 ID #C- 950PC
55 4 118-49 Fuse, 15Amp, 2-prong (AT015)
61 2 112-51 Screw, IHWH T/C #10- 24x5/8
62 2 127-56 Terminal Bat. Post
68 2 613-69 Headlamp, Halogen (incl. Ref. 69)
69 2 127-46 Bulb, Headlight - Halogen
72 1 118-51 Fuse, 30A 2-prong (AT030)
74 1 118-60 Block - Fuse, 8 position (incl. with Ref. 3)
75 (opt.) | 118-61 Terminal - Fuse, quad
76 1 118-63 Terminal - Fuse, triple
77 5 118-62 Terminal - Fuse, single

9.0 Electrical System

Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

16



Argo Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280,220 Bergey Court
New Hamburg, Ontario

CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance.




Iyﬂ 6x6

I/ANGUAE’DZ

ARGO

VANGUARD?Z2
PARTS MANUAL

Model No. V699-55
From Serial #SN12227

Ontario Drive & Gear Limited Manual No. 699-55-2 0272001 4c
Phone (519) 662-2840 Fax (519) 662-2421 Rev. 2 Printed in Canada



Foreword

ODG has prepared this manual for the VANGUARDZ2 model to assist both qualified mechanics
and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please refer to this
parts manual before ordering any replacement part.

All information contained in this VANGUARD2 Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD?2 differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD?2 Parts Manual No.699-55-2, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model Identification

VANGUARD? - Model No.V699-55

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



A928%

Using the Parts Manual

1 Find the major vehicle assembly in the
Table of Contents on this page, and turn
to that section.

Table of Contents

Foreword ........... .. ... .......

Model Identification
Using the Parts Manual

2. Locate the part in the illustration that you 10 Transmission ............... 1
wish to order. 2.0 Intake and Exhaust System.... 3
o _ 3.0 ClutchSystem .............. 3
3. Referto the part list inthat section. 4.0 Power Pack System ......... 5
4. Find the correct part number (Part No.), 5.0 Bral_<e System . T !
part description (Description) and correct 6.0 Vehicle Body & Firewall ... ... 9
quantity (Qty). 7.0 Frame & Drive System ...... 11
8.0 Fuel System & Seat Assembly 13
5. Use only this information to order ARGO 9.0 Electrical System ........... 15
replacement parts. DO NOT attempt to
order a replacement part by Ref number
or page number.
Ontario Drive & Gear Limited Page ii

Phone (519) 662-2840 Fax (519) 662-2421




10 Transmission Vanguard2 Parts Manual

Oinitario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 1.0 Transmission

"Ref Qty Part No. Description
610-18H Transmission Asm - H,
does not include Refs 38,52,53 &56
1 1 34-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shaft, Input - 13/21T
4 1 34-16A Gear, Idler 13T (incl. Ref. 51)
5 1 34-96 Gear, Helical - 26T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate - 71T-H
9 12 105-03 Bushing, Oilite ¥ x%
10 6 34-13 Gear, Planet - 12T
11 2 34-14 Gear, Sun - 21T
12 2 34-98 Shaft, Output
13 1 34-65 Shifter Asm
1l4a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 1 106-01 Retaining Ring
16 3 101-01 Bearing, Ball62042-C3
17 1 101-16 Bearing, Ball 6206-C3
18 as req. 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel ¥z x 3.50
23 1 31-07 Plug plate
25 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression - 7/32x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball 6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball 6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-67 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sq. Hd
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32x 100
43 1 113-01 0O-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 1.0
45 2 104-03 Pin, Dowel 1/4x 7/8
46 1 34-77 Dipstick -with Breather
47 4 103-06 HHCS5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher 5/16 Zinc
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Oilite ¥z x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GR5 Zinc
53 1 117-27 Locknut, Nylon 1/4-20 Zinc
54 See Section 4.0 Power Pack Assembly
55 1 103-95 FHSC5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 2



2.0 Intake and Exhaust System Vanguard2 Parts Manual

pZ
/! \\

i

g

\ g
\\// .

26

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

- ~ _Ref Qty Part No. Description
1 1 603-81 Duct, intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 2 112-19 Screw, IHWH T/C Siot 1/4-20x.5
7 7 120-05 Washer,.195x.50x.040 Zinc
8 1 707-31 Screen, Exhaust
9 7 120-09 Rivet 3/16 x 1
10 7 125-59 Washer, Fibre -.062x.25x.50
11a 4 108-08 Washer, 1/4 SAE Zinc
11b 2 108-08 .
12 2 120-29 Spacer,.261Dx1.12LG
13 2 125-58 Washer, Fibre - W-77F
14 1 707-28 Support, Exhaust Duct
15 2 120-04 Washer, .195x.50x.08 Zinc
17 2 120-13 Rivet - 3/16x5/8
18 1 707-32 Duct, Exhaust
19 1 707-26 Cover, Engine Duct
20 1 707-25 Duct, Engine
21 3 112-19 Screw, IHWH T/C Slot 1/4-20x0.5
23 1 603-82 Seal
25 2 126-57 Spring, Exhaust
26 1 707-15 Muffier
27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket
30 1 707-05 Manifold, Exhaust
31 4 108-02 Lockwasher, Hi-Collar 5/16, PL
3.0 Clutch System
/\ Ref Qty Part No. Description
1 1 127-72 Clutch, Driver, keyed incl Refs. 2 to 15, 0400-0028
2 1 0405-0021 Pulley, Half - Fixed
3 1 0410-0007 Pulley, Half - Sliding
4 1 Vo8 Ring, Retaining D1400-350
5 1 V09 Plate, Spring Guide
6 1 V10-48-108-18 Spring
7 1 0440-0001 Cover, Spring
8 3 420-2453-700 " Lockwasher
9 3 222-9640-66 SHCS
10 3 0130-3002 Block, Red
1 3 C13-200 Slug, Lead 200g
12 3 C24-11 Spring, Anti-Noise
13 1 0115-0015(B) Cap
14 1 0080-0153 Washer
15 1 0080-0100 Nut
16 1 Vo8C Ring, Retaining
27 1 126-24 Clutch, Driven Model "B" SODB0001(incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 3/4
29 1 ASR-6 Retaining Ring N1400-150
30 asreq |ASA-1 Spacer .050" Thick
30a as req ASA-1-8 Spacer .025" Thick
31 1 AFK25.4-2500D01 Pulley, Half - Fixed
32 1 AMC-2- 2500D01 Pulley, Half - Sliding incl. Refs.33,34 and 35
33 3 ANS-2-T Shoe, Cam
34 1 AMB-2 Bushing, Bronze
35 1 111-01 Pin, Spirol 5/32 x 1.00
36 1 ACS-3-188 Spring, Blue
37 1 AFC-4- C3D4 Cam
a8 1 371-9031-000 Retaining Ring

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

2.0 Intake and Exhaust System




4.0 Power Pack Assembly Vanguard2 Parts Manual

62 63 64
]
P i;'%!V

Ontario Drive and Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

Ret

1

=
agéogmwmmbwm

13a
14
17
18
19
21
22
23
24
25
26
27
28
30
31
32
33
38
39
3%9a
40
42

4.0 Power Pack Assembly

Qty
1

PRRPRPRRPRRPRPRPRPRPRPPEPDNR

RPNARONNW®W LN

as req

RNNDNDN

Part No. | Description Ref | Qty|PartNo. | Description
126-52 || Engine- Vanguard V-Twin 16 HP 43 1 |611-71 | Frame-Power Pack Van.
(incl. Refs 2-14, 17)
B&S#3034471026E1
125-64 | Fuel Filter, G 81-4 44 4 | 110-14 | Key 1/4x1/4x1.25
126-74 || Spark Plug #3926 45 2 | 610-76 | Brake Disc#40-2x15Twrhole
394018 || Filter, Air (BS#) 46 2 | 103-69 | SHCS 1/4-20x1.50 Zinc
272490 | Element- Foam (BS#) 47 2 | 113-02 [ 0-Ring#108-7147
110-03 || Key 1/4x3/16x2.375 RC46 48 1 | 810-21 | Lever,Assem., Brake- RH
805523 || Spring, Governor - Green 49 1 | 810-20 | Lever, Assem., Brake- LH
125-88 || Spring, Return 53to 57 See Section 5.0 Brake System
12749 || Spring, Return 58 2 | 117-27 | Locknut, Nylon 1/4-20 Zinc
112-28 || HHCS, 3/8-24x4.5 GR5 Zinc 59 2 | 103-66 | HHCS 1/4-20x4.00 Gr5 Zinc
805169 || Screw-Hex Head (BS#) 60 See Section 3.0 Clutch System
805169 || Screw-Hex Head (BS #) 61 1 | 612-101 | Cable Asm, Throttle
805170 || Clamp - Casing (BS #) 62 1 |612-92 | Cable Asm, Choke incl. 63
805170 || Clamp - Casing (BS #) 63 2 Jam Nut, 5/16-24, Part of 62
601-86 || Clip, Retainer 64 2 | 108-24 | Washer 5/16 SAE Zinc
126-95 || Filter, Oil 65 1 | 126-75 | Knob, Choke - Black
See Section 3.0 Clutch 66 2 | 103-18 | HHCS 3/8-24x1.25 Gr5 Zinc
811-14 || Spacer 67 2 08-06 | Lockwasher, 3/8 S/R, Zinc !
112-57 || HHCS 5/8-11x10.00 Gr5 Zinc 67a 1 08-06 | Lockwasher, 3/8 S/R, Zinc
117-09 || Locknut, Nylon 5/8-11 Zinc 67b 1 08-06 | Lockwasher, 3/8 S/R, Zinc i
811-09 | Washer, Square .64ID 68 3 08-18 | Washer 13/32x1.375 x 11GA i
811-15 | Washer, Square Lock .64!D 69 1 25-56 | Drive Belt
112-58 | HHCS 5/8-11x7.50 Gr5 Zinc 70 1 03-34 | HHCS 3/8-16x1.25 Gr5 Zinc
108-24 | Washer 5/16 SAE Zinc 71 1 |110-09 |Key1/4x1/4x3.0
112-27 | HHCS5/16-18x1.75 Gr5 Zinc 77 2 | 103-17 | HHCS 3/8-16x1.00 Gr5 Zinc
117-21 | Locknut, Nylon 5/16-18Zinc 78 2 |108-26 | Washer 3/8 Zinc
127-35 | Grip, Molded Rubber 79 1 |603-29 | Guard, Belt Protect
127-81 | Throttle Twist Grip 80 1 |601-92 | Vinyl Trim- 1.5"
See Section 1.0 Transmission 81 1 |601-93 | Vinyl Trim - 4.25"
108-36  Washer .06x1.00x1.375 Zinc 86 4 | 106-07 | Retaining Ring N1400-75
117-06  Nut, Fin Hex 1/2-13 Zinc 87 2 | 127-33 | Spring, Extension-Strg Lever
103-53 HHCS 3/8-16x3.0 Full Thread 88 3 |103-55 | HHCS&/16-18x2.75 Gr5 Zinc
108-07  Lockwasher 1/2 Zinc 89 3 |108-05 | Lockwasher5/16 Zinc
103-20 HHCS 1/2-13x6.5 Gr5 Zinc 92 1 |812-01 | BracketAsm., Steering
100-64 |[Tie-Wrap 93 1 |812-27 |LeverAsm., Steering- LH
94 1 |812-26 | LeverAsm., Steering- RH
101 4 |103-41 | SHCS, 3/8-16x1.25Zinc
102 4 108-23 | Washer 3/8 SAE Gr8 - Dich.
103 2 126-89 | Cap, Vinyl - Black

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



5.0 Brake System Vanguard2 Parts Manual

Ontario Drive and Gear Limited
7 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

[ Ref. Qty __ _PartNo. Description
] 1 1 166-01RM Caliper, Brake - L w/o pads (incl. Refs. 5,6,7,9-12)
2 1 i 166-02RM Caliper, Brake - R w/o pads (incl. Refs. 5,6,7,9-12)
3 2 161-01 O-Ring Kit, Caliper (incl. Refs. 5 & 6)
T4 2 160-40 SHCS M8x1,25x40 Zinc
5 1 Seal, Rubber - 5mm (see Ref. 3)
6 2 : Seal, Piston - 41mm (see Ref. 3)
7 2x2 168-05 Piston 41mm
8 1 170-01 Brake Pad Set (4) - non-asbestos
9 1x2 168-20 Plug, Rubber
10 1x2 168-03 Screw, Bleeding M10x1,0
11 1x2 109-03 Ball, Check - 7/32 dia.
12 2x2 160-41 SHCS M10x1,5x50mm Zinc
13 2x2 168-06 Pin, Cotter 3,2x50mm
14 4 160-44 Bolt, Banjo - M10x1,0x21,0 Zinc
15 8 160-01 Washer, Copper - 1,5x10,0x14,0
16 1x2 163-01 Hose Asm., Hydraulic-310mm
17 1 165-06 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
18 1 165-05 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
19 2x2 160-42 FHMS M5x0,8x6mm
20 1x2 168-08 Cover
21 1x2 168-09 Cover, Rubber
.22 ) See Section 4.0 Power Pack Assembly
| 24 1x2  [162-02 Spring, Return
' 25 1x2 Seal, Primary, 19mm (See Ref. 30)
26 1x2 168-10 Piston 19mm dia.
27 1x2 Seal, Secondary, 19mm (See Ref. 30)
28 1x2 | Boot, Rubber, (See Ref. 30)
30 1x2 161-25 O-Ring Kit - Master Cylinder (incl. Refs 25, 27 & 28)
31 2 812-13 Pin Asm., Plunger-Adjustabie
32 2 812-17 Coliar
33 2 112-02 SHSS 10-24x1/4 Knurl Cup Pt., PL
34 126-19 Fiuid, Brake-Silicon Dot 5 - .35L
37 668-03 Brake Cooling Kit-Van2 37
38 100-62 Switch, Light
39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet 3/16" x 5/8"
42 1 613-05 Wire Harness
43 1 — Mounting Bracket
44 1 Nut, #10-32
45 1 " See ‘| Lockwasher, 3/16"
46 1 125-92 Screw, #10-32 x 2"
47 2 above Nut, 1/4-20
48 2 ! Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 = Adaptor, 3" dia.
52 3 125-35 . Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify cir)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4 Split Ring
59 4 112-19 Screw, IHWH T/C Slot 1/4-20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76- 1289
33 1x2 160-03 | O-ring, Oil Window
64 1x2 168-14 ‘ Oil Window, Master Cylinder

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

5.0 Brake System




6.0 Vehicle Body & Firewall Vanguard2 Parts Manual

j|»19(0m,)

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 6.0 Vehicle Body &Firewall

Ref Qty Part No. Description
1 1 601-32 Body *+ Hood, Upper - VAN2, spec. ¢lr., (incl. Ref5, 11, 12, 13, 14, 15, 38)
2 1 603-92BL Body, Lower - 6x6,Black
3 1 127-28 Plug, Nylon - Black
4 1 601-05 Bumper, Vinyl - 6 x 6
5 1 602-37 Hood Kit, Van2, specify colour
6 1 801-47 Duct, Intake Transition, specify colour
7a 2 127-45A Pin, Hinge
7b 2 127-45B Knuckle, Hinge
8a 8 103-47 HHCS 10-24x 1/2
8b 7 120-13 Rivet 3/16 x 518
8c 5 120-13 Rivet 3/16 x 5/8
8d 5 120-09 Rivet 3/16 x 1
9 1 126-10 Wing Stud
10 1 126-09 Grommet, Alum, #GH-7
11 1 602-24 Hood Support Assembly
12 2 120-15 Rivet 1/8 x 7116
13 1 601-69 Spring Plate
14 1 126-11 Spring
15 2 112-19 Screw, (HWH T/C Slot 1/4-20x 0.5"
16 1 602-29 Brace, Dash
17 1 601-08 Vinyl Trim, 84"
18 2 601-09 Vinyl Trim, 28"
19 1 626-10 Hitch Kit (Opt.)
25 4 117-44 T-Nut 1/4-20 PL
26 38 120-24 Rivet, Alum,3/32x3/8-all plates
27a 46 120-09 Rivet, 3/16 x 1
27b 25 120-09 Rivet, 3/16 x 1
28 1 601-44 Nameplate,"ARGO
28a 2 127-41 Nameplate, 6x6 Vanguard2
31 1 609-33 Firewall Asm. (incl 8, 10, 26, 32, 51)
32 1 125-84 Grommet, Rubber
34 1 803-02 Floor Pan, Front, specify colour
35 1 603-03 Floor Pan, Rear 6x8, specify colour
36a 46 120-04 Washer, .195x.50x.08 Zinc
36b 2 120-05 Washer, .195x.50x.04 Zinc
36C 5 120-04 Washer, .195x.50x.08 Zinc
37 1 126-60 Vinyl Strip 1/2"x1/4"x37.5'
38 2 120-05 Washer,.19x.50x.04 Zinc
39 4 100-16 Clip, Hitch Pin 1.625 Zinc
40 2 100-18 Plug, Drain5/8" x 13/32
41 1 601-03 Seat, Rear LH - 6x6
42 1 601-02 Seat, Rear RH - 6x6
43 2 603-15 Washer, Plastic
44 2 108-01 Washer, Fender 114 SAE Zinc
45 2 103-08 HHCS 1/4-20x 1.00 Zinc
50 1 127-97 Plate, Caution - Keyswitch
51 1 126-65 Shifting Plate
53 1 126-67 Floor Pan Plate
54 1 126-68 Operation Plate ~.
55 1 126-69 Fuel Plate ~
56 1 127-76 Plate, Capacity - Land/Water
57 1 Vehicle ID Plate
58 1 U.S. Plate, Non US. Argos only
59 1 127-51 Plate, Capacity - 6x6
61 1 125-41 Dash Handle, incl. 62
62 2 Plug cap, avail. only with 61
63 3 117-10 Locknut, Nylon #10-24 Zinc
64 1 126-88 Bumper, Rubber
65 3 103-25 PHMS #10-24 x 3/4 Zinc
66 1 602-38 Clip, Hood
67a 2 613-75 Bezel, Headlamp
67b 2 613-76 Bracket, Headlight Backing
68 See Section 9.0 Electrical System
69 8 103-24 OHPS T/S #6 x 1.00 Black
73 1 117-15 Nut, Fin. Hex 3/8-16 Zinc
74 1 602-27 Support, Adjustable
75 1 103-89 C/Bolt 3/8-16 x .75 Gr2 Zinc
76 1 108-06 Lockwasher. 318 SIR, Zinc
80 2 127-01 Reflector, Red !
81 4 103-48 Pan HD Phil T/S #10x5/8 A Zinc !
83 8 108-59 Lockwasher.#10 Int. tooth, Zinc

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 10



7.0 Frame and Drive System Vanguard2 Parts Manual

Chain Tensioner Pans

T N,
R 2SN

o029
N
& 'f [J° A

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



e

Vanguard2 Parts Manual 7.0 Frame & Drive System

Ref Qty Part No. Description
1 1 606-60 Frame Asm - 6x6

3 64 117-15 Nut, Fin Hex 3/8-16 Zinc

4 12 108-46 Washer .40x1.37x.12 Hi-Carbon

5 6 101-35 Bearing, Ball - 1.25

5a 10 101-41 Bearing, Ball- 1.0

6 66 108-06 Lockwasher 3/8 Zinc

7 22 103-88 C/Bolt 3/8-16x1.0 GR5 Zinc

8 10 605-99 Gasket, Flange - Inner

9 12 605-89 Gasket,Outer Bearing Flange
1a 16 605-63 Flange - 4-hole
1 10 101-20 Flange Greasable - 4 Hole

11 6 102-14 Seal, Oil 1.25x1.75x0.188

12 6 102-15 Seal, Oil 1.25x1.874x0.25

13 6 605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 112-39 C/Bolt 3/8-16x1.75 GR5 Zinc

16 4 112-60 SHSS 1/4x28x1/2 Cup Pt.

17 1 606-30 |dler Asm. - L4x11T 2x24T

18 1 606-31 Idler Asm. - R4x11 T 2x24T

19 5x6 103-80 Stud, Wheel 7/16-20 x 1.125#B271

21 6 810-75 Axle Assembly (incl. Ref. 19)

23 1 604-84 Frame Assembly, Battery

24 4 810-28 Sprocket, Double - 24T

25 4 606-34 Sprocket - S60x19T

26 6 112-03 SHSS 5/16-18x3/8 1/2 DOG, PL

27 2 603-22 Chain, Idler RC40-2 x 46P (incl. Ref 51)
28 4 117-64 Insert, 1/4-20

29 10 112-31 HHCS 3/8-16 x 1.0 2B GR8 Zinc

30 2 112-14 HHCS 3/8-16x.75 GR5 Zinc

31 1 108-15 Washer 3/8 SAE Zinc

32 2 103-82 HHCS 3/8-16x1.5 GR5 Zinc

33 4 112-61 C/Bolt 3/8-16x1.25 GR5 Zinc

34 2 120-15 Rivet 1/8x7/16

35 1 126-11 Spring

36 127-80 Link, Half - RC60 - 1 (opt.)

43 2 603-17 Chain RC50 - 2x42P - Front(incl. Ref 53)
44 2 603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 603-83 Chain RC60 - 1x88P - Rear (incl. Ref 54)
46 5x6 117-35 Nut, Wheel 7/16-20 Zinc

47 6 125-26 Valve, Tire

48 6 125-13C Rim - 8x7 - 5 bolt - Charcoal

49 6 126-96 Tire, Goodyear Runamuk 22x10-8

51 1x2 100-97 Con. Link, RC40-2 H.D.

52 4 100-01 Pin, Cotter 1/8x 1.50 Zinc

53 x4 100-96 Con. Link, RC50-2 H.D.

54 1x2 603-84 Con. Link, RC60-1 STD.

55 4 127-65 Spring Torsion - 1.16x0.35

56 4 606-39 Slider Block - 1/2" Shaft

57 4 606-35 Tensioner Asm, Chain

58 4 127-64 Spring. Torsion- .76x 1.9

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



8.0 Fuel System & Seat Assembly Vanguard2 Parts Manual

Ontario Drive and Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 8.0 Fuel System & Seat Assembly

, " Ref Qty | PartNo. | Description
r 1 1 803-50 Handrail Assembly
2 4 108-03 Lockwasher, 1/4 split ring Zinc
3 6 112-41 PHMS, PHIL 1/4-20x1.250 Zinc
4 1 608-39 Back Pad Assembly
5 1 608-43 Seat, Bench
6 1 608-30 Angle, Left
7 1 608-31 Angle, Right
9 6 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
10 6 108-03 Lockwasher 1/4 split ring Zinc
13 1 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 608-32 Tool Box
18 1 608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 112-79 Clamp, Hose, 1/2" - Black
21 1 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 1 126-77 Hose, Vent 93" 6x6
(\ 28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" ID
30 4 112-04 HHCS 1/4-20 x 3/4 Gr2 Zinc
31 12 117-10 Locknut, Nylon #10-24 Zinc
33 4 126-93 Clamp, Nylon Wire, 1/2" ID
34 4 108-08 Washer, .28 x .62 x .04 Zinc
35 3 120-09 Rivet, 3/16 x 1
36 6 120-13 Rivet, 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20 Zinc
39 12 112-07 RHMS, 10-24 x 1.25 Zinc
40 12 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil #10-5/8 A Zinc

‘Ontario Drive and Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 14




9.0 Electrical System Vanguard2 Parts Manual

4% 9
" 76 N
2(©pt) ‘ 7T 3 5

Fuse Block Detail

To Engine
Regulator

‘ 24
" 25
ll 26

IGNITION

@PT OPT) SWITCH
GAUGE LIGHT -
VILTMETER 's-‘llﬁl';g " v
— T 0N
Ld 1 ( ) SHIFTER
y R w[Tv q T6HT
HOURMETER A
(OPT. Vang)) K v ] R YO K
| ¥ B
v/lv X AT N
0 ‘LL A
y '\
BRAKE FAN | —
' ”) LI | |
@ iy R__R
P " 1 L FUSE
GROUND LOCK
AD TERMINAL ——————— (B \
LAWPS STRIP
» ENGINE 15\ 15 15 1S
|D] AMP. FUSES
- Y R iH v COLOUR CODE
w| | 30 RELAY BK = BLACK OR - |RANGE
R ® R BL - BLUE R - RED

" BR - BROWN V - WHITE

2 ¥ GR 7 GREN Y - YELLOV
- SPARK w - S
TGN Etrad
12 V. BATTERY

CAD FILE: P:/600-00_/613-63D

15

Ontario Drive and Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



R

/\

-

Vanguard2 Parts Manual

| Description

Ref ‘Qty | Part No.
1 1 632-15
2 1 633-10
3 2 634-10
4 1 126-76
5 1 108-55
6 1 100-62
7 1 118-30
8 2 127-108
9 1 127-107
10 1 127-106
11 1 127-105
12 1 118-48
13 1 634-08
14 1 613-37
15 2 120-15
16 2 117-21
i7 1 604-52
18 1 613-14
19 1 127-55
20 2 127-56
21 1 127-54
22 8 100-64
23 10 126-93
24 1 118-56
25 1 118-57
26 1 118-51
27 2 613-69
28 1 613-63
29 1 127-24
30 2 112-51
31 4 118-49
32 1 118-60
33 2 127-46
40 5 108-03
43 2 117-20
51 1 613-45
76 1 118-63
77 5 - 118-62

‘'Hourmeter #56458-10 (#876EM)
Voltmeter #07583-15 (#830EM) (opt.)
Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)

Knob, Light

Lockwasher 7/16 Ext. Tooth
Switch, Light

Terminal, Eye - #10
Key,molded

Cover, nut

Nut, flanged - plastic
Switch - Egnition

Heat Shrink

Light, Indicator

Terminal Strip, Ground
Rivet 1/8 x 7/16

Locknut, Nylon 5/16-18 Zinc
Bracket, Battery Retaining
Ground Wire

Cap, Battery Terminal - Red
Terminal, Battery Post
Battery

Tie Wrap - 5.5" - Black
Clamp, Nylon Wire - 1/2" ID
Contact

Connector Housing

Fuse, 30A 2-prong (AT030)
Headlamp, Halogen (incl. Ref. 33)
Wire Harness

Clamp, Nylon - 1" ID

Screw, IHWH T/C #10-24x5/8
Fuse, 15 A 2-prong (AT015)
Block Fuse - 8 position (4 fuse)
Bulb, Headlight - Halogen
Lockwasher 1/4 Zinc

Nut, Fin. Hex 1/4-20 Zinc
Insulator, Terminal (6 ga.)
Terminal, Fuse - Triple
Terminal, Fuse - Single

9.0 Electrical System

‘Ontario Drive and Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

16



Argo Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280,220 Bergey Court
New Hamburg, Ontario

CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance.




ATGO06x6,

ARGO

VANGUARD2
PARTS MANUAL

Model No. V699-55
From Serial # SN12227

Ontario Drive & Gear Limited Manual No. 699-55-3
Phone (519) 662-2840 Fax (519) 662-2421

04/2002

3C
Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD2 model to assist both qualified mechanics and vehicle
owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO replacement parts, are
both essential to prolonging the life of the ARGO. Please refer to this parts manual before ordering any replacement
part.

All information contained in this VANGUARD2 Parts Manual is based on the latest product specification available at
time of printing. If your VANGUARD?2 differs from the specifications contained in this manual, contact Ontario Drive
& Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD2 model at any time, without obligation or prior
notification.

Reproduction of the VANGUARD?2 Parts Manual No. 699-55-3, in whole or in part, is prohibited without prior written
permission from Ontario Drive & Gear Limited.

Model Identification

VANGUARD2 - Model No. V699-55

Explanation of Parts Manual Format

Ref - Reference number between assembly diagram and component parts list
Part No. - Argo replacement part number for identification and re-ordering
Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

i Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



ATJ06x5,

Using the Parts Manual

1.

Find the major vehicle assembly in the Table of
Contents on this page, and turn to that section.

Locate the part in the illustration that you wish to
order.

Refer to the parts list in that section.

Find the correct part number (Part No.), part de-
scription (Description) and correct quantity (Qty).

Use only this information to order ARGO replace-
ment parts. DO NOT attempt to order a replace-
ment part by reference number or page number.

Table of Contents

FOreword ...........ooveeiiieee e i
Model Identification ...........cccoooveeeiiiiiiiennenen. i
Using the Parts Manual .............cccccvvveeennnn.n. ii

1.0 TransmisSion ..........cceveeviiiiiieeeeniiiiieenn, 1
2.0 Intake and Exhaust System .................. 3
3.0 Clutch System ..., 4
4.0 Power Pack Assembly...........cccvvveveeeenen. 5
5.0 Brake System - Hydraulic...................... 7
6.0 Vehicle Body & Firewall ........................ 9
7.0 Frame & Drive System........................ 11
8.0 Fuel System & Seat Assembly ............. 13
9.0 Electrical System ......cccccccvvvvieieeeennnn. 15

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



1.0 Transmission Vanguard2 Parts Manual

1 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 1.0 Transmission

Ref. Qty. | Part# Description
. 610-18H | Transmission Asm - H, does not include Refs 38,52,53 &56
1 1 34-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shaft, Input - 13/21T
4 1 34-16A Gear, Idler 13 T (incl. Ref. 51)
5 1 34-96 Gear, Helical - 26T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate - 71T-H
9 12 105-03 Bushing, Oilite 72 x%
10 6 34-13 Gear, Planet - 12T
1" 2 34-14 Gear, Sun - 21T
12 2 34-98 Shaft, Output
13 1 34-65 Shifter Asm
14a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 1 106-01 Retaining Ring
16 3 101-01 Bearing, Ball 6204Z-C3
17 1 101-16 Bearing, Ball 6206-C3
18 as req. 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel 2 x 3.50
23 1 31-07 Plug plate
25 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression - 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball 6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball 6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-67 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sq. Hd
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 O-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 1.0
45 2 104-03 Pin, Dowel 1/4 x 7/8
46 1 34-77 Dipstick - with Breather
47 4 103-06 HHCS 5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher 5/16 Zinc
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Qilite 2 x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GRS5 Zinc
53 1 117-27 Locknut, Nylon 1/4-20 Zinc
54 See Section 4.0 Power Pack Assembly
55 1 103-95 FHSC 5/16-18x1.0 GRS Zinc
56 1 126-38 Knob, Shift

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



2.0 Intake and Exhaust System  Vanguard2 Parts Manual

N

20

N/ 4

Ref. Qty. Part # Description
1 1 603-81 Duct, Intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 2 112-19 Screw, IHWH T/C Slot 1/4-20x.5
7 7 120-05 Washer,.195x.50x.040 Zinc
8 1 707-31 Screen, Exhaust
9 7 120-09 Rivet 3/16 x 1
10 7 125-59 Washer, Fibre -.062x.25x.50
11a 4 108-08 Washer, 1/4 SAE Zinc
11b 2 108-08
12 2 120-29 Spacer,.26IDx1.12LG
13 2 125-58 Washer, Fibre - W-77F
14 1 707-28 Support, Exhaust Duct
15 2 120-04 Washer, .195x.50x.08 Zinc
17 2 120-13 Rivet - 3/16x5/8
18 1 707-32 Duct, Exhaust
19 1 707-26 Cover, Engine Duct
20 1 707-25 Duct, Engine
21 3 112-19 Screw, IHWH T/C Slot 1/4-20x0.5
23 1 603-82 Seal
25 2 126-57 Spring, Exhaust
26 1 707-15 Muffler
27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket
30 1 707-05 Manifold, Exhaust
31 4 108-02 Lockwasher, Hi-Collar 5/16, PL

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



From S/N N13436
2.0 Intake and Exhaust System  Vanguard2 Parts Manual

Ref. Qty. Part # Description
1 1 603-81 Duct, Intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 1 603-82 Seal
4 2 120-29- Spacer,.26 ID x 1.12LG
5 6 108-08 Washer, .28 x .62 x .04 Zinc
6 2 120-13 Rivet 3/16 x 5/8 - Black
7 2 125-58 Washer, Fibre - W-77F
8 1 707-28 Support, Exhaust Duct
9 2 805024 Gasket
10 4 108-02 Lockwasher 5/16 Hi-Collar Bare
11 4 112-30 SHCS M8x1,25x20mm Zinc
12 1 807-90 Muffler, B&S V-Twin Weld Ass’y
13 2 126-57 Spring, Extension- 7/16x2.14
14 1 807-92 Pipe, Mufflertail - B&S
15 1 807-85 Shield, Muffier Heat
16 6 112-19 Screw, IHWH T/C Slot 1/4-20x1/2
17 1 707-32 Duct, Exhaust
18 2 120-04 Washer .19x.50x.08 Zinc
19 7 120-05 Washer .19x.50x.04 Zinc
20 1 707-31P Screen, Exhaust
21 7 125-59 Washer, Fibre -.062x.25x.50
22 7 120-09 Rivet 3/16 x 1 - Black
23 1 807-67 Spark Arrester
24 1 11243 Screw, IHWH # 8 x 3/8
25 1 807-89 Tube, Tailpipe Outlet

Ontario Drive & Gear Limited -

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

3.0 Clutch System

Ref. Qty. Part # Description

1 1 127-72 Clutch, Driver, keyed incl Refs. 2 to 15, 0400-0028
2 1 0405-0021 Pulley, Half - Fixed

3 1 0410-0007 Pulley, Half - Sliding

4 1 V08 Ring, Retaining D1400-350

5 1 V09 Plate, Spring Guide

6 1 V10-48-108-18 Spring

7 1 0440-0001 Cover, Spring

8 3 420-2453-700 Lockwasher

9 3 222-9640-66 SHCS

10 3 0130-3002 Block, Red

11 3 C13-200 Slug, Lead 200g

12 3 C24-11 Spring, Anti-Noise

13 1 0115-0015(B) Cap

14 1 0080-0153 Washer

15 1 0080-0100 Nut

16 1 V08C Ring, Retaining

27 1 126-24 Clutch, Driven Model “B” SODB0001(incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 3/4

29 1 ASR-6 Retaining Ring N1400-150

30 asreq | ASA-1 Spacer .050" Thick

30a asreq | ASA-1-S Spacer .025" Thick

31 1 AFK25.4-2500D01 | Pulley, Half - Fixed

32 1 AMC-2- 2500D01 Pulley, Half - Sliding incl. Refs.33,34 and 35
33 3 ANS-2-T Shoe, Cam

34 1 AMB-2 Bushing, Bronze

35 1 111-01 Pin, Spirol 5/32 x 1.00

36 1 ACS-3-188 Spring, Blue

37 1 AFC-4- C3D4 Cam

38 1 371-9031-000 Retaining Ring

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



4.0 Power Pack Assembly Vanguard2 Parts Manual

62 63 64 63 65

et

5 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 4.0 Power Pack Assembly

Ref.| Qty.| Part # | Description Ref. Qty.|Part # | Description

1 1 |126-52 | Engine - Vanguard V-Twin 16 HP 46 2 1103-69 [SHCS 1/4-20x1.50 Zinc

(incl. Refs 2-14, 17) 47 2 1113-02 | O-Ring #106-7147

B&S #3034471026E1 48 1 [810-21 |Lever, Assem., Brake - RH
2 1 125-64 | Fuel Filter, G 81-4 49 1 |1810-20 |Lever, Assem., Brake - LH
3 2 [126-74 | Spark Plug #3926 53 to 57 See Section 5.0 Brake
4 1 [394018 |[Filter, Air (BS#) System
5 1 |272490 |Element - Foam (BS#) 58 2 |117-27 |Locknut, Nylon 1/4-20 Zinc
6 1 |110-03 |Key 1/4x3/16x2.375 RC46 59 2 [103-66 |HHCS 1/4-20x4.00 Gr5 Zinc
7 1 |805523 | Spring, Governor - Green 60 See Section 3.0 Clutch
8 1 125-88 | Spring, Return System
8a | 1 [127-49 |Spring, Return 61 1 |1612-101[Cable Asm, Throttle
9 1 |112-28 | HHCS, 3/8-24x4.5 GR5 Zinc 62 1 |612-92 [Cable Asm, Choke incl. 63
10 1 [805169 |[Screw-Hex Head (BS #) 63 2 Jam Nut, 5/16-24, Part of 62
10a] 1 805169 |Screw-Hex Head (BS #) 64 2 1108-24 |Washer 5/16 SAE Zinc
13 [ 1 805170 | Clamp - Casing (BS #) 65 1 |126-75 [Knob, Choke - Black
13a] 1 805170 |Clamp - Casing (BS #) 66 2 [103-18 |HHCS 3/8-24x1.25 Gr5 Zinc
14 [ 1 1601-86 | Clip, Retainer 67 2 1108-06 |Lockwasher, 3/8 S/R, Zinc
17 1 126-95 | Filter, OIl 67a | 1 |108-06 |Lockwasher, 3/8 S/R, Zinc
18 See Section 3.0 Clutch 67b | 1 |108-06 |Lockwasher, 3/8 S/R, Zinc
19 | 2 |811-14 | Spacer 68 3 |108-18 |Washer 13/32x1.375 x 11GA
21 1 [112-57 [HHCS 5/8-11x10.00 Gr5 Zinc 69 1 |125-56 |Drive Belt
22 | 3 [117-09 |Locknut, Nylon 5/8-11 Zinc 70 1 |103-34 [HHCS 3/8-16x1.25 Gr5 Zinc
23 3 |[811-09 [Washer, Square .641D 71 1 [110-09 |Key 1/4 x 1/4 x 3.0
24 | 2 |811-15 |Washer, Square Lock .641D 77 2 [103-17 [HHCS 3/8-16x1.00 Gr5 Zinc
25 | 2 [112-58 |HHCS 5/8-11x7.50 Gr5 Zinc 78 2 1108-26 |Washer 3/8 Zinc
26 | 10 [108-24 |Washer 5/16 SAE Zinc 79 1 [603-29 [Guard, Belt Protect
27 | 4 [112-27 |HHCS 5/16-18x1.75 Gr5 Zinc 80 1 1601-92 [Vinyl Trim - 1.5"
28 | 4 [117-21 | Locknut, Nylon 5/16-18Zinc 81 1 1601-93 [Vinyl Trim - 4.25"
30 | 2 [127-35 | Grip, Molded Rubber 86 4 1106-07 [Retaining Ring N1400-75
31 1 127-81 | Throttle Twist Grip 87 2 |127-33 [Spring, Extension-Strg Lever
32 See Section 1.0 Transmission 88 3 |103-55 |HHCS 5/16-18x2.75 Gr5 Zinc
33 lasreq[108-36 [Washer .06x1.00x1.375 Zinc 89 3 |108-05 [Lockwasher 5/16 Zinc
38 | 2 [117-06 [Nut, Fin Hex 1/2-13 Zinc 92 1 [812-01 |Bracket Asm., Steering
39 | 2 [103-53 [HHCS 3/8-16x3.0 Full Thread 93 1 |812-27 |Lever Asm., Steering - LH
39a| 2 [108-07 |Lockwasher 1/2 Zinc 94 1 |812-26 [Lever Asm., Steering - RH
40 2 |103-20 |HHCS 1/2-13x6.5 Gr5 Zinc 96 1 ]1610-81 | Shift Gate, Transmission
42 1 [100-64 |Tie-Wrap 97 2 1112-01 [HHCS 5/16-8x3/4 Gr5 Zn
43 1 1611-71 | Frame-Power Pack Van. 101 | 4 |103-41 [ SHCS, 3/8-16x1.25 Zinc
44 | 4 |110-14 | Key 1/4x1/4x1.25 102 | 4 |108-23 [Washer 3/8 SAE Gr8 - Dich.
45 | 2 |610-76 |Brake Disc-#40-2x15Tw/hole 103 | 2 [126-89 |Cap, Vinyl - Black

Ontario Drive & Gear Limited 6

Phone (519) 662-2840 Fax (519) 662-2421



5.0 Brake System - Hydraulic Vanguard2 Parts Manual

7 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 5.0 Brake System - Hydraulic

Ref. Qty. Part# | Description
1 1 166-01RM Caliper, Brake - L w/o pads (incl. Refs. 5,6,7,9-12)
2 1 166-02RM Caliper, Brake - R w/o pads (incl. Refs. 5,6,7,9-12)
3 2 161-01 O-Ring Kit, Caliper (incl. Refs. 5 & 6)
4 2 160-40 SHCS M8x1,25x40 Zinc
5 1 Seal, Rubber - 5mm (see Ref. 3)
6 2 Seal, Piston - 41mm (see Ref. 3)
7 2x2 168-05 Piston 41mm
8 1 170-01 Brake Pad Set (4) - non-asbestos
9 1x2 168-20 Plug, Rubber
10 1x2 168-03 Screw, Bleeding M10x1,0
11 1x2 109-03 Ball, Check - 7/32 dia.
12 2x2 160-41 SHCS M10x1,5x50mm Zinc
13 2x2 168-06 Pin, Cotter 3,2x50mm
14 4 160-44 Bolt, Banjo - M10x1,0x21,0 Zinc
15 8 160-01 Washer, Copper - 1,5x10,0x14,0
16 1x2 163-01 Hose Asm., Hydraulic-310mm
17 1 165-06 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
18 1 165-05 Master Cylinder, (incl. Refs 19 to 21, 24 to 28, 63 & 64)
19 2x2 160-42 FHMS M5x0,8x6mm
20 1x2 168-08 Cover
21 1x2 168-09 Cover, Rubber
22 See Section 4.0 Power Pack Assembly
24 1x2 162-02 Spring, Return
25 1x2 Seal, Primary, 19mm (See Ref. 30)
26 1x2 168-10 Piston 19mm dia.
27 1x2 Seal, Secondary, 19mm (See Ref. 30)
28 1x2 Boot, Rubber, (See Ref. 30)
30 1x2 161-25 O-Ring Kit - Master Cylinder (incl. Refs 25, 27 & 28)
31 2 812-13 Pin Asm., Plunger-Adjustable
32 2 812-17 Collar
33 2 112-02 SHSS 10-24x1/4 Knurl Cup Pt., PL
34 126-19 Fluid, Brake-Silicon Dot 5 - .35L
37 1 668-03 Brake Cooling Kit-Van2 37
38 1 100-62 Switch, Light
39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet 3/16" x 5/8"
42 1 613-05 Wire Harness
43 1 — Mounting Bracket
44 1 Nut, #10-32
45 1 See Lockwasher, 3/16"
46 1 - 125-92 Screw, #10-32 x 2"
47 2 above Nut, 1/4-20
48 2 Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 — Adaptor, 3" dia.
52 3 125-35 Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify clr)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4 Split Ring
59 4 112-19 Screw, IHWH T/C Slot 1/4-20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76- 1289
63 1x2 160-03 O-ring, Oil Window
64 1x2 168-14 Oil Window, Master Cylinder

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



6.0 Vehicle Body & Firewall

Vanguard2 Parts Manual

i_'°/50

63 36b 65_62

27a

81

19(Opt.)

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual

6.0 Vehicle Body & Firewall

Ref.|Qty. | Part # | Description Ref.|Qty. | Part # | Description
1 1 601-32 Body + Hood, Upper - VAN2, 36a | 46 | 120-04 Washer, .195x.50x.08 Zinc
spec. clr., (incl. Ref 5, 11, 12, 36b | 2 120-05 Washer, .195x.50x.04 Zinc
13, 14, 15, 38) 36c | 5 120-04 | Washer, .195x.50x.08 Zinc
2 1 603-92BL| Body, Lower - 6x6, Black 37 1 126-60 Vinyl Strip 1/2"x1/4"x37.5'
3 1 |127-28 Plug, Nylon - Black 38 2 120-05 | Washer,.19x.50x.04 Zinc
4 1 601-05 Bumper, Vinyl - 6 x 6 39 4 100-16 Clip, Hitch Pin 1.625 Zinc
5 1 602-37 Hood Kit, Van2, specify 40 2 100-18 Plug, Drain 5/8" x 13/32"
colour 41 1 601-03 Seat, Rear LH - 6x6
6 | 1 |80147 |Duct, Intake Transition, 42 | 1 1601-02 | Seat, Rear RH - 6x6
specify colour 43 2 603-15 | Washer, Plastic
7a 2 [ 127-45A | Pin, Hinge 44 2 108-01 Washer, Fender 1/4 SAE
7b | 2 |127-45B | Knuckle, Hinge Zinc
8a 8 |103-47 HHCS 10-24 x 1/2 45 2 103-08 HHCS 1/4-20 x 1.00 Zinc
8b 7 1120-13 | Rivet 3/16 x 5/8 50 1 127-97 | Plate, Caution - Keyswitch
8c | 5 |120-13 |Rivet3/16 x 5/8 51 | 1 [126-65 | Shifting Plate
8d 5 [120-09 |Rivet 3/16 x 1 53 1 126-67 | Floor Pan Plate
9 1 |126-10 | wing Stud 54 1 126-68 | Operation Plate
10 | 1 [126-09 | Grommet, Alum, #GH-7 5 | 1| 12669 | Fuel Plate
11 1 602-24 Hood Support Assembly 56 1 127-76 Platg, Capacity - Land/Water|
12 | 2 [120-15 | Rivet 1/8 x 7/16 57 | 1 Vehicle ID Plate
13 1 601-69 Spring Plate 58 1 U.S. Plate, Non U.S. Argos
14 | 1 |126-11 | Spring only .
15 | 2 [112-19 | Screw, IHWH T/C Slot 1/4-20] | 29 | 1 | 127-51 | Plate, Capacity - 6x6
x 0.5" 61 1 125-41 Dash Handle, incl. 62
16 1 |602-29 Brace, Dash 62 2 Plug cap, avail. only with. 61
17 1 601-08 Vinyl Trim, 84" 63 3 117-10 Locknut, Nylon #10-24 Zinc
18 2 |601-09 Vinyl Trim, 28" 64 1 126-88 Bumper, Rubber o
19 1 626-10 Hitch Kit (Opt.) 65 3 103-25 PHMS #10-24 x 3/4" Zinc
25 | 4 |[117-44 | T-Nut1/4-20 PL 06 | 1 |602:38 | Clip, Hood
26 | 38 [120-24 |Rivet, Alum,3/32x3/8-all ora | 2| 61575 | Bezel, Headlamp |
plates 67b | 2 613-76 Bracket, I?|eadl|ght Baclfmg
o7al 46 |120-09 Rivet, 3/16 x 1 68 See Section 9.0 Electrical
27b| 25 [120-09 | Rivet, 3/16 x 1 System
8 1 601-44 Nameplate, “ARGO” 69 8 103-24 OHPS. T/S #6 x 1.00 slack
28a| 2 |127-41 |Nameplate, 6x6 Vanguard2 ;i 1 ;2);1; g;’;p’;‘; ;';’; :tft;:: Zine
31 1 609-33 Firewall Asm. (incl 9, 10, 26, ’ )
32, 51) 75 1 103-89 C/Bolt 3/8-16 x .75 Gr2.Z|nc
32 1 125-84 Grommet, Rubber 76 1 108-06 Lockwasher, 3/8 S/R, Zinc
34 1 |803-02 Floor Pan, Front, specify 80 2 127-01 Reflector, Red
81 4 103-48 Pan HD Phil T/S #10x5/8 A
colour )
35 | 1 |603-03 | Floor Pan, Rear 6x6, specify Zinc
83 8 108-59 Lockwasher, #10 Int. tooth,
colour Zinc

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

10



7.0 Frame and Drive System Vanguard2 Parts Manual

Chain Tensioner Parts

11 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 7.0 Frame and Drive System

Ref. Qty. Part# | Description

1 1 606-60 Frame Asm - 6x6

3 64 117-15 Nut, Fin Hex 3/8-16 Zinc

4 12 108-46 Washer .40x1.37x.12 Hi-Carbon

5 6 101-35 Bearing, Ball - 1.25

5a 10 101-41 Bearing, Ball - 1.0

6 66 108-06 Lockwasher 3/8 Zinc

7 22 103-88 C/Bolt 3/8-16x1.0 GR5 Zinc

8 10 605-99 Gasket, Flange - Inner

9 12 605-89 Gasket,Outer Bearing Flange

10a 16 605-63 Flange - 4-hole

10b 10 101-20 Flange Greasable - 4 Hole

1 6 102-14 Seal, Oil 1.25x1.75x0.188

12 6 102-15 Seal, Oil 1.25x1.874x0.25

13 6 605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 112-39 C/Bolt 3/8-16x1.75 GR5 Zinc

16 4 112-60 SHSS 1/4x28x1/2 Cup Pt.

17 1 606-30 Idler Asm. - L4x11T 2x24T

18 1 606-31 Idler Asm. - R4x11T 2x24T

19 5x6 103-80 Stud, Wheel 7/16-20 x 1.125 #B271
21 6 810-75 Axle Assembly (incl. Ref. 19)

23 1 604-84 Frame Assembly, Battery

24 4 810-28 Sprocket, Double - 24T

25 4 606-34 Sprocket - S60x19T

26 6 112-03 SHSS 5/16-18x3/8 1/2 DOG, PL
27 2 603-22 Chain, Idler RC40-2 x 46P (incl. Ref 51)
28 4 117-64 Insert, 1/4-20

29 10 112-31 HHCS 3/8-16 x 1.0 2B GRS Zinc
30 2 112-14 HHCS 3/8-16x.75 GR5 Zinc

31 1 108-15 Washer 3/8 SAE Zinc

32 2 103-82 HHCS 3/8-16x1.5 GR5 Zinc

33 4 112-61 C/Bolt 3/8-16x1.25 GR5 Zinc

34 2 120-15 Rivet 1/8x7/16

35 1 126-11 Spring

36 127-80 Link, Half - RC60 - 1 (opt.)

43 2 603-17 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 603-83 Chain RC60 - 1x88P - Rear (incl. Ref 54)
46 5x6 117-35 Nut, Wheel 7/16-20 Zinc

47 6 125-26 Valve, Tire

48 6 125-13C Rim - 8x7 - 5 bolt - Charcoal

49 6 126-96 Tire, Goodyear Runamuk 22x10-8
51 1x2 100-97 Con. Link, RC40-2 H.D.

52 4 100-01 Pin, Cotter 1/8 x 1.50 Zinc

53 1x4 100-96 Con. Link, RC50-2 H.D.

54 1x2 603-84 Con. Link, RC60-1 STD.

55 4 127-65 Spring Torsion - 1.16x0.35

56 4 606-39 Slider Block - 1/2" Shaft

57 4 606-35 Tensioner Asm, Chain

58 4 127-64 Spring, Torsion - .76 x 1.9

59 2 606-41 Slide, Chain - 2"

60 2 606-42 Slide, Chain - 1.25”

61 6 603-95 Spring Clip - RC 50 Closed

62 4 603-96 Spring Clip - RC 60 Closed

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

12



8.0 Fuel System & Seat Assembly Vanguard2 Parts Manual

13 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 8.0 Fuel System & Seat Assembly

Ref Qty. Part # Description
1 1 803-50 Handrail Assembly
2 4 108-03 Lockwasher, 1/4 split ring Zinc
3 6 112-41 PHMS, PHIL 1/4-20x1.250 Zinc
4 1 608-39 Back Pad Assembly
5 1 608-43 Seat, Bench
6 1 608-30 Angle, Left
7 1 608-31 Angle, Right
9 10 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
10 6 108-03 Lockwasher 1/4 split ring Zinc
13 1 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 608-32 Tool Box
18 1 608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 112-79 Clamp, Hose, 1/2" - Black
21 1 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 1 126-77 Hose, Vent 93" 6x6
28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" ID
30 4 112-04 HHCS 1/4-20 x 3/4 Gr2 Zinc
31 12 117-10 Locknut, Nylon #10-24 Zinc
33 4 126-93 Clamp, Nylon Wire, 1/2" ID
34 4 108-08 Washer, .28 x .62 x .04 Zinc
35 3 120-09 Rivet, 3/16 x 1
36 6 120-13 Rivet, 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20 Zinc
39 12 112-07 RHMS, 10-24 x 1.25 Zinc
40 12 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil #10-5/8 A Zinc
Ontario Drive & Gear Limited 14

Phone (519) 662-2840 Fax (519) 662-2421



9.0 Electrical System

Vanguard2 Parts Manual

To Engine
Regulator

Fuse Block Detail

24
ll 25
ol

26
¢l
¢i’ 23
o1/
23 ,!l
27
27
IGNITION
@PT>
GAUGE. LIGHT ™\ COPT.> SwITCH
— VOLTMETER IS-\EIC#EH
] R =
V_—|/BR % SHIFTER
HOURMETER — LS - v LIGHT
<OPT. Vang) s FTANGS v R
BR v BK
v/ v §
I —
R
N—r1
BRAKE FAN
Y R
D Wy Sy
L ol il
BK BR T i \ FUSE
GROUND = BLOCK
HEAD TERMINAL v
LAMPS STRIP
15\ 15 15 15

|D:| BR
v - R 14
STARTE]

ENGINE

Y
BK'\ R

12 V. BATTERY

AMP. FUSES

COLOUR CODE

BK - BLACK DR - DORANGE
BL - BLUE R - RED

BR - BROWN W - WHITE
GR - GREEN Y - YELLOW
P - PINK

CAD FILEr P/600-00_/613-63D

15

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard2 Parts Manual 9.0 Electrical System

Ref. Qty. Part # Description

1 1 632-15 Hourmeter #56458-10 (#876EM)

2 1 633-10 Voltmeter #07583-15 (#830EM) (opt.)

3 2 634-10 Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)

4 1 126-76 Knob, Light

5 1 108-55 Lockwasher 7/16 Ext. Tooth

6 1 100-62 Switch, Light

7 1 118-30 Terminal, Eye - #10

8 2 127-108 Key,molded

9 1 127-107 Cover, nut

10 1 127-106 Nut, flanged - plastic

11 1 127-105 Switch - Egnition

12 1 118-48 Heat Shrink

13 1 634-08 Light, Indicator

14 1 613-37 Terminal Strip, Ground

15 2 120-15 Rivet 1/8 x 7/16

16 2 117-21 Locknut, Nylon 5/16-18 Zinc

17 1 604-52 Bracket, Battery Retaining

18 1 613-14 Ground Wire

19 1 127-55 Cap, Battery Terminal - Red

20 2 127-56 Terminal, Battery Post

21 1 127-54 Battery

22 8 100-64 Tie Wrap - 5.5" - Black

23 10 126-93 Clamp, Nylon Wire - 1/2" ID

24 1 118-56 Contact

25 1 118-57 Connector Housing

26 1 118-51 Fuse, 30A 2-prong (AT030)

27 2 613-69 Headlamp, Halogen (incl. Ref. 33)

28 1 613-63 Wire Harness

29 1 127-24 Clamp, Nylon - 1" ID

30 2 112-51 Screw, IHWH T/C #10-24x5/8

31 4 118-49 Fuse, 15 A 2-prong (AT015)

32 1 118-60 Block Fuse - 8 position (4 fuse)

33 2 127-46 Bulb, Headlight - Halogen

39 1 613-68 Starter Relay

40 5 108-03 Lockwasher 1/4 Zinc

43 2 117-20 Nut, Fin. Hex 1/4-20 Zinc

51 1 613-45 Insulator, Terminal (6 ga.)

76 1 118-63 Terminal, Fuse - Triple

77 5 118-62 Terminal, Fuse - Single
Ontario Drive & Gear Limited 16

Phone (519) 662-2840 Fax (519) 662-2421



ARGO Products Manufactured by:

Ontario Drive & Gear Limited

P.O. Box 280, 220 Bergey Court
New Hamburg, Ontario

Canada NOB 2GO0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance




	Complete 6 WHEEL Argo Parts Vanguard2  95-02
	Argo Vanguard2 Parts Manual Model V696-55 From SN7841  04/95
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard2 Parts Manual Model V697-55 From SN8138  11/95
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutches
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard2 Parts Manual Model V697-55 From SN8138  05/96
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard2 Parts Manual Model V697-55 From SN9600  12/97
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System
	Electrical System

	Argo Vanguard2 Parts Manual Model V699-55 From SN10191  09/98
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard2 Parts Manual Model V699-55 From SN11171  10/99
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard2 Parts Manual Model V699-55 From SN12227  02/01
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutches
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical

	Argo Vanguard2 Parts Manual Model V699-55 From SN12227  04/02
	Foreward
	Table of Contents
	Transmission
	Exhaust System
	Exhaust System From N13436

	Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System





